@ clement

T —————
s

Trig: Free Run Avg|Hold: 100/100
#Atten: 20 dB

11:35:45 PMJan 17, 2024
Radio Std: None

#IFGain:Low Radio Device: BTS

Ref 25.00 dBm

e

Center 5.75500 GHz
HRes BW 100 kHz

‘Span 100.0 MHZ

#VBW 300 kHz Sweep 9.6 ms|

Occupied Bandwidth Total Power 19.7 dBm
17.962 MHz
10.169 MHz

2.133 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

CpT———
-
Y o0

Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 20 dB

Ref 25.00 dBm

L
(L.

Center 5.7750 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 2
36.761 MHz
149,11 kHz

2.874 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

Peak
Auto Man

Bt S NPT

11:39:31 PMJan 17,2024
Radio 5td: None

Radio Device: BTS

‘Span 200.0 MHZ
Sweep 19.13 ms]

0.5 dBm

99.00 %
-6.00 dB

Plot 7-139. 6dB BW & 99% OBW Antenna WF5B (40MHz BW 1lax Index 17 — RU26

—Ch.151) Plot 7-142. 6dB BW & 99% OBW Antenna WF5B (80MHz BW 1

lax Index 18 — RU26 — Ch.155)

T —————
s

Trig: Free Run Avg|Hold: 100/100
#Atten: 20 dB

12:08:04 AMJan 18, 2024
Radio Std: None

#IFGain:Low Radio Device: BTS

Ref 25.00 dBm

NSRS R PR R T e
|

Pl

e L DN

Center 5.75500 GHz
HRes BW 100 kHz

‘Span 100.0 MHZ

#VBW 300 kHz Sweep 9.6 ms|

Occupied Bandwidth Total Power 27.8 dBm
37.867 MHz
-29.905 kHz

38.21 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

CpT———
-
Y o0

Trig: Free Run Avg|Hold: 100/100
#Atten: 20 dB

Trace/Detector

#IFGain:Low

Ref 25.00 dBm

M

xﬂl.l}r\il‘.b

Center 5.7750 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 2
17.964 MHz
30.185 MHz

2.236 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

1L1:40:17 PMJan 17,2024
Radio 5td: None

Radio Device: BTS

‘Span 200.0 MHZ
Sweep 19.13 ms]

0.1 dBm

99.00 %
-6.00 dB

Plot 7-140. 6dB BW & 99% OBW Antenna WF5B (40MHz BW 11ax — RU484 - C

h.151)

Plot 7-143. 6dB BW & 99% OBW Antenna WF5B (80MHz BW 11ax Index 36 — RU26 — Ch.155)

' Kaysignt Spectnum Analyzer - Occupied B
o LT

#IFGain:Low

ENSE INT 11:38:45 PM Jan 17,2024
Center Freq: 5.775000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

#Atten: 20 dB Radio Device: BTS

Ref 25.00 dBm

Center 5.7750 GHz
HRes BW 100 kHz

‘Span 200.0 MHZ

#VBW 300 kHz Sweep 19.13 ms]

Occupied Bandwidth Total Power 20.4 dBm
17.865 MHz
-30.283 MHz

2.287 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

= Keysight Spectrum Analyzer - Occupied BW.
B RLT

#IFGain:Low

Center Freq: 5.775000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 20 dB

Ref 25.00 dBm

|y

——LC

Center 5.7750 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 2
77.043 MHz
-63.247 kHz

78.09 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

SN

12:09:33 &M Jan 18, 2024
Radia Std: None

Radio Device: BTS

Loy,

‘Span 200.0 MHZ
Sweep 19.13 ms]

5.1 dBm

99.00 %
-6.00 dB

Plot 7-141. 6dB BW & 99% OBW Antenna WF5B (80MHz BW 11ax Index 0 — RU26 —

Ch.155)

Plot 7-144. 6dB BW & 99% OBW Antenna WF5B (80MHz BW 1lax — RU996 — Ch.155

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-23-R2.BCG

Test Dates:

1/3/2024 - 3/24/2024 Tablet D

EUT Type:

evice

Page 53 of 450

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Antenna 4a 6dB & 99% Bandwidth Measurements

Frequency Channel 802.11 RU Size |RU Index Data Rate [Mbps] M?::t:?iiezg% Measured 6dB Minimum 6dB Pass / Fail
[MHz] MODE ) Bandwidth [MHz] | Bandwidth [MHz]
Bandwidth [MHz]
26 0 12.5/14.7 (MCS11) 18.09 2.11 0.50 Pass
5745 149 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.03 2.70 0.50 Pass
26 8 12.5/14.7 (MCS11) 18.15 2.11 0.50 Pass
26 0 12.5/14.7 (MCS11) 18.08 2.08 0.50 Pass
5785 157 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.01 2.70 0.50 Pass
26 8 12.5/14.7 (MCS11) 18.22 2.10 0.50 Pass
26 0 12.5/14.7 (MCS11) 18.09 2.10 0.50 Pass
5825 165 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.02 2.70 0.50 Pass
26 8 12.5/14.7 (MCS11) 18.17 2.12 0.50 Pass
26 0 12.5/14.7 (MCS11) 17.81 2.14 0.50 Pass
5755 151 ax (40MHz) 26 8 12.5/14.7 (MCS11) 18.88 2.14 0.50 Pass
26 17 12.5/14.7 (MCS11) 17.96 2.12 0.50 Pass
26 0 12.5/14.7 (MCS11) 17.85 2.13 0.50 Pass
5795 159 ax (40MHz) 26 8 12.5/14.7 (MCS11) 18.81 2.14 0.50 Pass
26 17 12.5/14.7 (MCS11) 17.94 2.15 0.50 Pass
26 0 12.5/14.7 (MCS11) 17.87 2.27 0.50 Pass
5775 155 ax (80MHz) 26 18 12.5/14.7 (MCS11) 36.69 2.84 0.50 Pass
26 36 12.5/14.7 (MCS11) 17.88 2.23 0.50 Pass
Table 7-13. Conducted Bandwidth Measurements Antenna 4a (RU26)
Measured 99% .
Fre[:;l:;\]cy Channel i::cz);: RU Size |RU Index Data Rate [Mbps] Occupied B:‘:a:;ﬁd[:::z] BaMn:‘\;lr:i‘:hm[sli:z] Pass / Fail
Bandwidth [MHz]
5745 149 ax (20MHz) 242 61 121.9/143.4 (MCS11) 18.97 19.14 0.50 Pass
5785 157 ax (20MHz) 242 61 121.9/143.4 (MCS11) 18.97 19.13 0.50 Pass
5825 165 ax (20MHz) 242 61 121.9/143.4 (MCS11) 18.98 19.13 0.50 Pass
5755 151 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.87 38.22 0.50 Pass
5795 159 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.91 38.28 0.50 Pass
5775 155 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.06 78.12 0.50 Pass

Table 7-14. Conducted Bandwidth Measurements Antenna 4a (Fully-loaded RU)
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Antenna 2a 6dB & 99% Bandwidth Measurements

Frequency Channel 802.11 RU Size |RU Index Data Rate [Mbps] M?::t:?iiezg% Measured 6dB Minimum 6dB Pass / Fail
[MHz] MODE ) Bandwidth [MHz] | Bandwidth [MHz]
Bandwidth [MHz]
26 0 12.5/14.7 (MCS11) 18.08 2.09 0.50 Pass
5745 149 ax (20MHz) 26 4 12.5/14.7 (MCS11) 16.99 2.70 0.50 Pass
26 8 12.5/14.7 (MCS11) 18.21 2.10 0.50 Pass
26 0 12.5/14.7 (MCS11) 18.08 2.10 0.50 Pass
5785 157 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.00 2.67 0.50 Pass
26 8 12.5/14.7 (MCS11) 18.23 2.11 0.50 Pass
26 0 12.5/14.7 (MCS11) 18.08 2.10 0.50 Pass
5825 165 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.04 2.69 0.50 Pass
26 8 12.5/14.7 (MCS11) 18.21 2.10 0.50 Pass
26 0 12.5/14.7 (MCS11) 17.83 2.21 0.50 Pass
5755 151 ax (40MHz) 26 8 12.5/14.7 (MCS11) 18.91 2.16 0.50 Pass
26 17 12.5/14.7 (MCS11) 17.99 2.15 0.50 Pass
26 0 12.5/14.7 (MCS11) 17.85 2.14 0.50 Pass
5795 159 ax (40MHz) 26 8 12.5/14.7 (MCS11) 18.97 2.14 0.50 Pass
26 17 12.5/14.7 (MCS11) 17.96 2.16 0.50 Pass
26 0 12.5/14.7 (MCS11) 17.77 2.23 0.50 Pass
5775 155 ax (80MHz) 26 18 12.5/14.7 (MCS11) 36.71 2.89 0.50 Pass
26 36 12.5/14.7 (MCS11) 17.92 2.24 0.50 Pass
Table 7-15. Conducted Bandwidth Measurements Antenna 2a (RU26)
Measured 99% .
Fre[:;l:;\]cy Channel i::cz);: RU Size |RU Index Data Rate [Mbps] Occupied B:‘:a:;ﬁd[:::z] BaMn:‘\;lr:i‘:hm[sli:z] Pass / Fail
Bandwidth [MHz]
5745 149 ax (20MHz) 242 61 121.9/143.4 (MCS11) 18.96 19.11 0.50 Pass
5785 157 ax (20MHz) 242 61 121.9/143.4 (MCS11) 18.97 19.11 0.50 Pass
5825 165 ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.00 19.17 0.50 Pass
5755 151 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.82 38.18 0.50 Pass
5795 159 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.85 38.21 0.50 Pass
5775 155 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.02 77.98 0.50 Pass

Table 7-16. Conducted Bandwidth Measurements Antenna 2a (Fully-loaded RU)
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#IFGain:Low Radio Device: BTS

Ref 25.00 dBm

R st

Center 5.78500 GHz

‘Span 50.00 MHZ
HRes BW 100 kHz

#VBW 300 kHz Sweep 4.8 ms|

Occupied Bandwidth Total Power
18.225 MHz
460.46 kHz

2.113 MHz

18.4 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS

" Kaysight Spectrum Analyzer - Occupied B
®

Y ¢ 0o

Trig: Free Run Avg|Hold: 100/100
#Atten: 20 dB

DB:43:48 AM Jan 17,2024

Radio Std: None s

#IFGain:Low Radio Device: BTS

Ref 25.00 dBm

Clear Write

p

e ad Mot o

ICenter 5.75500 GHz

‘Span 100.0 MHZ
#Res BW 100 kHz

#VBW 300 kHz Sweep 9.6 ms|

Total Power

Occupied Bandwidth
18.908 MHz
-9.2463 MHz
2.163 MHz

19.8 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-6.00 dB

Plot 7-159. 6dB BW & 99% OBW Antenna 2a (20MHz BW 11ax Index 8 — RU26 — Ch.157)

Plot 7-162. 6dB BW & 99% OBW Antenna 2a (40MHz BW 1lax Index 8 — RU26 — Ch.151)
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‘= Keysight Spectrum Analyzes - Occupied BW.
[T -

Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref 25.00 dBm

Center 5.75500 GHz
HRes BW 100 kHz

‘Span 100.0 MHZ

#VBW 300 kHz Sweep 9.6 ms|

Occupied Bandwidth Total Power 18.8 dBm

17.994 MHz

Transmit Freq Error 10.179 MHz % of OBW Power 99.00 %

Peak
Auto Man

x dB Bandwidth FALLY | H x dB -6.00 dB

STATUS

= Keysight Spectrum Analyzes - Occupied BW.
T -

Trig: Free Run Avg|Hold: 100/100

#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref 25.00 dBm

et b g e P
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#Res BW 100 kHz
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#VBW 300 kHz Sweep 19.13 ms]

Occupied Bandwidth Total Power 20.0 dBm
36.707 MHz
-126.42 kHz % of OBW Power

2.885 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-6.00 dB

Plot 7-163. 6dB BW & 99% OBW Antenna 2a (40MHz BW 11ax Index 17 — RU26 — Ch.151)

Plot 7-166. 6dB BW & 99% OBW Antenna 2a (80MHz BW 11ax Index 18 — RU26 — Ch.155)

‘= Keysight Spectrum Analyzes - Occupied BW.
[T -

09:16:32 AMJan 17,2024
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#IFGain:Low #Atten: 20 dB Radio Device: BTS

Ref 25.00 dBm

iy

f

A s

Center 5.75500 GHz
HRes BW 100 kHz
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37.823 MHz
-17.643kHz % of OBW Power

Detector|
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Auto Man|
x dB Bandwidth

38.18 MHz x dB -6.00 dB

= Keysight Spectrum Analyzes - Occupied BW.
T -

Y ¢ 770

Trig: Free Run Avg|Hold: 100/100
#Atten: 20 dB

D8:49:07 AMJan 17,2024
Radio 5td: None

#IFGain:Low Radio Device: BTS

Ref 25.00 dBm

\
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Center 5.7750 GHz
#Res BW 100 kHz

‘Span 200.0 MHZ

#VBW 300 kHz Sweep 19.13 ms]

Occupied Bandwidth Total Power 19.4 dBm
17.919 MHz
30.163 MHz % of OBW Power
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Transmit Freq Error
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99.00 %
-6.00 dB

Plot 7-164. 6dB BW & 99% OBW Antenna 2a (40MHz BW 11ax — RU484 — Ch.151)

Plot 7-167. 6dB BW & 99% OBW Antenna 2a (80MHz BW 11ax Index 36 — RU26 — Ch.155)
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Ref 25.00 dBm
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Center 5.7750 GHz
HRes BW 100 kHz

‘Span 200.0 MHZ

#VBW 300 kHz Sweep 19.13 ms]
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Center 5.7750 GHz
#Res BW 100 kHz
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Occupied Bandwidth Total Power 24.8 dBm
77.019 MHz
-20.997 kHz % of OBW Power

77.98 MHz x dB
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x dB Bandwidth
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Plot 7-165. 6dB BW & 99% OBW Antenna 2a (80MHz BW 11ax Index 0 — RU26 — Ch.155)

Plot 7-168. 6dB BW & 99% OBW Antenna 2a (80MHz BW 1lax — RU996 — Ch.155)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-23-R2.BCG

Test Dates:
1/3/2024 - 3/24/2024

EUT Type:
Tablet Device

Page 59 of 450

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

7.4  Conducted Output Power and Max EIRP Measurement — 802.11ax OFDMA
§15.407(a.1.iv) §15.407(a.2) §15.407(a.3); RSS-247 [6.2]

Test Overview and Limits

A transmitter antenna terminal of the EUT is connected to the input of an RF pulse power sensor. Measurement is made using
a broadband average power meter while the EUT is operating at its maximum duty cycle, at its maximum power control level,
as defined in ANSI C63.10-2013 and KDB 789033 D02 v02r01, and at the appropriate frequencies. B is the 99% OBW per ISED
RSS-247 and 26dB BW is per FCC 15.407.

In the 5.15 — 5.25GHz band, the maximum permissible conducted output power is 250mW (23.98dBm). The maximum
e.i.r.p. shall not exceed the lesser of 200 mW or 10 + 10 log10B, dBm.

In the 5.25 — 5.35GHz band, the maximum permissible conducted output power is the lesser of 250mW (23.98dBm) or
11 dBm + 10l0og10(26dB BW) = 11 dBm + 10l0g10(18.29) = 23.62dBm. The maximum e.i.r.p. shall not exceed the lesser of
1.0 W or 17 + 10 log10B, dBm.

In the 5.47 — 5.725GHz band, the maximum permissible conducted output power is the lesser of 250mW (23.98dBm) or
11 dBm + 10l0og10(26dB BW) = 11 dBm + 10l0g10(18.32) = 23.63dBm. The maximum e.i.r.p. shall not exceed the lesser of
1.0 W or 17 + 10 log10B, dBm.

In the 5.725 — 5.850GHz band, the maximum permissible conducted output power is 1W (30dBm). The maximum e.i.r.p.
is 36 dBm.

Test Procedure Used

ANSI C63.10-2013 — Subclause 12.3.3.2 Method PM-G

KDB 789033 D02 v02r01 — Section E)3)b) Method PM-G

ANSI C63.10-2013 — Subclause 14.2 Measure-and-Sum Technique
KDB 662911 v02r01 — Section E)1) Measure-and-Sum Technique

Test Settings

Average power measurements were performed only when the EUT was transmitting at its maximum power control level
using a broadband power meter with a pulse sensor. The power meter implemented triggering and gating capabilities
which were set up such that power measurements were recorded only during the ON time of the transmitter. The trace
was averaged over 100 traces to obtain the final measured average power.

Test Setup

The EUT and measurement equipment were set up as shown in the diagram below.

EUT

Figure 7-3. Test Instrument & Measurement Setup
Test Notes

1. Per RSS-247 Section 6.2.3, transmission on channels which overlap the 5600-5650 MHz is prohibited. This device
operates under these frequencies only under the control of a certified master device and does not support active scanning
on these channels. This device does not transmit any beacons or initiate any transmissions in UNIl Bands 2A or 2C.

2. AllRU’s were investigated and RU 26, RU 52 and fully-loaded RU were reported.

3. Additionally, the highest power among partially-loaded RU’s was reported.

4. The "-" shown in the following power tables are used to denote N/A.

5. For 802.11ax, the worst case data rate was found to be MCS11.
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FCC Antenna WF5B Conducted Output Power Measurements (RU26)

Conducted Conducted | Conducted
Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power [dBm] Power Limit Power
[dBm] Margin [dB]

AVG 26 0 12.5/14.7 (MCS11) 9.11 23.98 -14.87

5180 36 AVG 26 4 12.5/14.7 (MCS11) 9.36 23.98 -14.62
AVG 26 8 12.5/14.7 (MCS11) 8.63 23.98 -15.35

AVG 26 0 12.5/14.7 (MCS11) 9.19 23.98 -14.79

5200 40 AVG 26 4 12.5/14.7 (MCS11) 9.31 23.98 -14.67
AVG 26 8 12.5/14.7 (MCS11) 8.74 23.98 -15.24

AVG 26 0 12.5/14.7 (MCS11) 9.00 23.98 -14.98

5240 48 AVG 26 4 12.5/14.7 (MCS11) 9.33 23.98 -14.65
AVG 26 8 12.5/14.7 (MCS11) 8.85 23.98 -15.13

AVG 26 0 12.5/14.7 (MCS11) 8.75 30.00 -21.25

5745 149 AVG 26 4 12.5/14.7 (MCS11) 9.16 30.00 -20.84
AVG 26 8 12.5/14.7 (MCS11) 8.71 30.00 -21.29

AVG 26 0 12.5/14.7 (MCS11) 9.04 30.00 -20.96

5785 157 AVG 26 4 12.5/14.7 (MCS11) 9.41 30.00 -20.59
AVG 26 8 12.5/14.7 (MCS11) 8.91 30.00 -21.09

AVG 26 0 12.5/14.7 (MCS11) 8.92 30.00 -21.08

5825 165 AVG 26 4 12.5/14.7 (MCS11) 9.29 30.00 -20.71
AVG 26 8 12.5/14.7 (MCS11) 8.75 30.00 -21.25

Table 7-17. FCC Antenna WF5B 20MH

z BW (UNIIl) Maximum Conducted Output Power (RU26)

Conducted Conducted | Conducted
Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] e T2 Power Limit Power
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 8.90 23.98 -15.08
5190 38 AVG 26 8 12.5/14.7 (MCS11) 9.03 23.98 -14.95
AVG 26 17 12.5/14.7 (MCS11) 8.60 23.98 -15.38
AVG 26 0 12.5/14.7 (MCS11) 8.75 23.98 -15.23
5230 46 AVG 26 8 12.5/14.7 (MCS11) 9.15 23.98 -14.83
AVG 26 17 12.5/14.7 (MCS11) 8.82 23.98 -15.16
AVG 26 0 12.5/14.7 (MCS11) 8.87 30.00 -21.13
5755 151 AVG 26 8 12.5/14.7 (MCS11) 8.98 30.00 -21.03
AVG 26 17 12.5/14.7 (MCS11) 8.90 30.00 -21.10
AVG 26 0 12.5/14.7 (MCS11) 8.71 30.00 -21.29
5795 159 AVG 26 8 12.5/14.7 (MCS11) 9.17 30.00 -20.83
AVG 26 17 12.5/14.7 (MCS11) 9.08 30.00 -20.92

Table 7-18. FCC Antenna WF5B 40MH

z BW (UNIIl) Maximum Conducted Output Power (RU26)

Conducted Conducted | Conducted
Freq [MHz] [Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power [dBm] Power Limit Power
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 9.03 23.98 -14.95
5210 42 AVG 26 18 12.5/14.7 (MCS11) 9.11 23.98 -14.87
AVG 26 36 12.5/14.7 (MCS11) 8.76 23.98 -15.22
AVG 26 0 12.5/14.7 (MCS11) 8.84 30.00 -21.16
5775 155 AVG 26 18 12.5/14.7 (MCS11) 8.92 30.00 -21.08
AVG 26 36 12.5/14.7 (MCS11) 8.56 30.00 -21.44

Table 7-19. FCC Antenna WF5B 80MHz BW (UNII) Maximum Conducted Output Power (RU26)
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ISED Antenna WF5B Conducted Output Power Measurements (RU26)

. Conducted ConducFeq el Ant. Gain | Max e.i.r.p. [ Max e.i.r.p. e.i.r.p.
Freq [MHz] |Channel [Detector | RU Size |RU Index| Data Rate [Mbps] Power [dBm] Power Limit quer [dBi] [dBm] Limit [dBm] | Margin [dB]
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 8.86 - - 1.40 10.26 22.57 -12.31
5180 36 AVG 26 4 12.5/14.7 (MCS11) 9.00 - - 1.40 10.40 22.57 -12.17
AVG 26 8 12.5/14.7 (MCS11) 8.30 = = 1.40 9.70 22.57 -12.87
AVG 26 0 12.5/14.7 (MCS11) 8.78 - - 1.40 10.18 22.57 -12.39
5200 40 AVG 26 4 12.5/14.7 (MCS11) 8.81 = = 1.40 10.21 22.57 -12.36
AVG 26 8 12.5/14.7 (MCS11) 8.34 - - 1.40 9.74 22.57 -12.83
AVG 26 0 12.5/14.7 (MCS11) 8.56 - - 1.40 9.96 22.57 -12.61
5240 48 AVG 26 4 12.5/14.7 (MCS11) 8.89 = = 1.40 10.29 22.57 -12.28
AVG 26 8 12.5/14.7 (MCS11) 8.43 - - 1.40 9.83 22.57 -12.74
AVG 26 0 12.5/14.7 (MCS11) 8.75 30.00 -21.25 0.70 9.45 - -
5745 149 AVG 26 4 12.5/14.7 (MCS11) 9.16 30.00 -20.84 0.70 9.86 = =
AVG 26 8 12.5/14.7 (MCS11) 8.71 30.00 -21.29 0.70 9.41 - -
AVG 26 0 12.5/14.7 (MCS11) 9.04 30.00 -20.96 0.70 9.74 - -
5785 157 AVG 26 4 12.5/14.7 (MCS11) 9.41 30.00 -20.59 0.70 10.11 - -
AVG 26 8 12.5/14.7 (MCS11) 8.91 30.00 -21.09 0.70 9.61 - -
AVG 26 0 12.5/14.7 (MCS11) 8.92 30.00 -21.08 0.70 9.62 = =
5825 165 AVG 26 4 12.5/14.7 (MCS11) 9.29 30.00 -20.71 0.70 9.99 = =
AVG 26 8 12.5/14.7 (MCS11) 8.75 30.00 -21.25 0.70 9.45 - -
Table 7-20. ISED Antenna WF5B 20MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU26)
Conducted | Conducted . . . .
Freq [MHz] |Channel [Detector | RU Size |RU Index| Data Rate [Mbps] Pg\(/)vne(:lE;tBe:]] Power Limit Power An[t(.‘BG;]aj n Ma[):’;'rlr']'i'p' If?:::t?rliérz] Mafgllr:’[)dB]
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 8.63 - - 1.40 10.03 22.57 -12.53
5190 38 AVG 26 8 12.5/14.7 (MCS11) 8.74 - - 1.40 10.14 22.57 -12.43
AVG 26 17 12.5/14.7 (MCS11) 8.30 = = 1.40 9.70 22.57 -12.87
AVG 26 0 12.5/14.7 (MCS11) 8.30 - - 1.40 9.70 22.57 -12.87
5230 46 AVG 26 8 12.5/14.7 (MCS11) 8.66 - - 1.40 10.06 22.57 =12:51"
AVG 26 17 12.5/14.7 (MCS11) 8.16 = = 1.40 9.56 22.57 -13.01
AVG 26 0 12.5/14.7 (MCS11) 8.87 30.00 -21.13 0.70 9.57 - -
5755 151 AVG 26 8 12.5/14.7 (MCS11) 8.98 30.00 -21.03 0.70 9.68 = =
AVG 26 17 12.5/14.7 (MCS11) 8.90 30.00 -21.10 0.70 9.60 - -
AVG 26 0 12.5/14.7 (MCS11) 8.71 30.00 -21.29 0.70 9.41 - -
5795 159 AVG 26 8 12.5/14.7 (MCS11) 9.17 30.00 -20.83 0.70 9.87 - =
AVG 26 17 12.5/14.7 (MCS11) 9.08 30.00 -20.92 0.70 9.78 - -
Table 7-21. ISED Antenna WF5B 40MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU26)
Conducted | Conducted . . . .
Freq [MHz] |Channel [Detector | RU Size |RU Index| Data Rate [Mbps] Pg‘?vlflizt;:_'] Power Limit Power An[t&;]al n Ma[);;.rll;;.p. mte[(;ér’;] Mafgllr:,[)dB]
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 8.61 - - 1.40 10.01 22.57 -12.56
5210 42 AVG 26 18 12.5/14.7 (MCS11) 8.65 = = 1.40 10.05 22.57 -12.52
AVG 26 36 12.5/14.7 (MCS11) 8.38 - - 1.40 9.78 22.57 -12.79
AVG 26 0 12.5/14.7 (MCS11) 8.84 30.00 -21.16 0.70 9.54 - -
5775 155 AVG 26 18 12.5/14.7 (MCS11) 8.92 30.00 -21.08 0.70 9.62 - -
AVG 26 36 12.5/14.7 (MCS11) 8.56 30.00 -21.44 0.70 9.26 -

Table 7-22. ISED Antenna WF5B 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU26)
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FCC Antenna WF5B Conducted Output Power Measurements (RU52)

Conducted | Conducted

Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] pg\?vr::u[gga:ﬂ Power Limit Power
[dBm] Margin [dB]

AVG 52 37 25/29.4 (MCS11) 12.04 23.62 -11.59

5260 52 AVG 52 39 25/29.4 (MCS11) 12.26 23.62 -11.36
AVG 52 40 25/29.4 (MCS11) 12.02 23.62 -11.60

AVG 52 37 25/29.4 (MCS11) 11.66 23.62 -11.96

5300 60 AVG 52 39 25/29.4 (MCS11) 11.99 23.62 -11.63
AVG 52 40 25/29.4 (MCS11) 11.91 23.62 -11.71

AVG 52 37 25/29.4 (MCS11) 11.58 23.62 -12.04

5320 64 AVG 52 39 25/29.4 (MCS11) 11.98 23.62 -11.64
AVG 52 40 25/29.4 (MCS11) 11.90 23.62 -11.72

AVG 52 37 25/29.4 (MCS11) 11.92 23.63 -11.71

5500 100 AVG 52 39 25/29.4 (MCS11) 12.18 23.63 -11.45
AVG 52 40 25/29.4 (MCS11) 11.80 23.63 -11.83

AVG 52 37 25/29.4 (MCS11) 12.21 23.63 -11.42

5580 116 AVG 52 39 25/29.4 (MCS11) 12.25 23.63 -11.38
AVG 52 40 25/29.4 (MCS11) 12.21 23.63 -11.42

AVG 52 37 25/29.4 (MCS11) 11.91 23.63 -11.71

5720 144 AVG 52 39 25/29.4 (MCS11) 12.20 23.63 -11.43
AVG 52 40 25/29.4 (MCS11) 11.92 23.63 -11.71

Table 7-23. FCC Antenna WF5B 20MHz BW (UNII) Maximum Conducted Output Power (RU52)

Conducted | Conducted

Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Pg\?vr;?liggeri] Power Limit Power
[dBm] Margin [dB]

AVG 52 37 25/29.4 (MCS11) 11.86 23.62 -11.76

5270 54 AVG 52 40 25/29.4 (MCS11) 12.50 23.62 -11.12
AVG 52 44 25/29.4 (MCS11) 12.03 23.62 -11.59

AVG 52 37 25/29.4 (MCS11) 11.43 23.62 -12.19

5310 62 AVG 52 40 25/29.4 (MCS11) 12.21 23.62 -11.41
AVG 52 44 25/29.4 (MCS11) 11.83 23.62 -11.79

AVG 52 37 25/29.4 (MCS11) 11.65 23.63 -11.98

5510 102 AVG 52 40 25/29.4 (MCS11) 12.08 23.63 -11.55
AVG 52 44 25/29.4 (MCS11) 11.62 23.63 -12.00

AVG 52 37 25/29.4 (MCS11) 11.90 23.63 -11.73

5590 118 AVG 52 40 25/29.4 (MCS11) 12.45 23.63 -11.18
AVG 52 44 25/29.4 (MCS11) 11.98 23.63 -11.65

AVG 52 37 25/29.4 (MCS11) 11.65 23.63 -11.98

5710 142 AVG 52 40 25/29.4 (MCS11) 12.24 23.63 -11.38
AVG 52 44 25/29.4 (MCS11) 11.71 23.63 -11.92

Table 7-24. FCC Antenna WF5B 40MHz BW (UNII) Maximum Conducted Output Power (RU52)
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. Conducted ConducFec'J Conducted
Freg [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power [dBm] Power Limit quer
[dBm] Margin [dB]
AVG 52 37 25/29.4 (MCS11) 11.87 23.62 -11.75
5290 58 AVG 52 44 25/29.4 (MCS11) 11.94 23.62 -11.68
AVG 52 52 25/29.4 (MCS11) 11.74 23.62 -11.88
AVG 52 37 25/29.4 (MCS11) 12.00 23.63 -11.63
5530 106 AVG 52 44 25/29.4 (MCS11) 11.87 23.63 -11.76
AVG 52 52 25/29.4 (MCS11) 11.70 23.63 -11.93
AVG 52 37 25/29.4 (MCS11) 11.91 23.63 -11.72
5610 122 AVG 52 44 25/29.4 (MCS11) 12.17 23.63 -11.46
AVG 52 52 25/29.4 (MCS11) 11.88 23.63 -11.75
AVG 52 37 25/29.4 (MCS11) 11.79 23.63 -11.84
5690 138 AVG 52 44 25/29.4 (MCS11) 11.88 23.63 -11.75
AVG 52 52 25/29.4 (MCS11) 11.83 23.63 -11.80

Table 7-25. FCC Antenna WF5B 80MH

z BW (UNIIl) Maximum Conducted Output Power (RU52)

Conducted Conducted | Conducted
E Freq [MHz] [ Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power [dBm] Power Limit Power

= g [dBm] Margin [dB]
338 50 (1) AVG 52 37 25/29.4 (MCS11) 10.42 23.98 -13.56
= _% 5250 AVG 52 52 25/29.4 (MCS11) 10.38 23.98 -13.60
N C 50 (V) AVG 52 52 25/29.4 (MCS11) 10.40 23.62 -13.22
LID 3 e () |_AYG 52 37 25/29.4 (MCS11) 9.49 23.63 1414
Lo 5570 AVG 52 52 25/29.4 (MCS11) 9.41 23.63 -14.22
114 (V) AVG 52 52 25/29.4 (MCS11) 9.33 23.63 -14.30

Table 7-26. FCC Antenna WF5B 160MHz BW (UNII) Maximum Conducted Output Power (RU52)

1C2311270070-23-R2.BCG

1/3/2024 - 3/24/2024

Tablet Device

FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

Page 64 of 450

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

ISED Antenna WF5B Conducted Output Power Measurements (RU52)

Conducted | Conducted

. Conducted e Ant. Gain | Max e.i.r.p. | Max e.i.r.p. e.i.r.p.
Freq [MHz] | Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power [dBM] Pomeéllr_]imlt Maf’;\ra]/?LB] [dBi] [dBm] Limit [dBm] | Margin [dB]

AVG 52 37 25/29.4 (MCS11) 12.04 23.62 -11.59 1.20 13.24 29.62 -16.39

5260 52 AVG 52 39 25/29.4 (MCS11) 12.26 23.62 -11.36 1.20 13.46 29.62 -16.16
AVG 52 40 25/29.4 (MCS11) 12.02 23.62 -11.60 1.20 13.22 29.62 -16.40

AVG 52 37 25/29.4 (MCS11) 11.66 23.62 -11.96 1.20 12.86 29.62 -16.76

5300 60 AVG 52 B9) 25/29.4 (MCS11) 11.99 23.62 -11.63 1.20 13.19 29.62 -16.43
AVG 52 40 25/29.4 (MCS11) 11.91 23.62 -11.71 1.20 13.11 29.62 -16.51

AVG 52 37 25/29.4 (MCS11) 11.58 23.62 -12.04 1.20 12.78 29.62 -16.84

5320 64 AVG 52 39 25/29.4 (MCS11) 11.98 23.62 -11.64 1.20 13.18 29.62 -16.44
AVG 52 40 25/29.4 (MCS11) 11.90 23.62 -11.72 1.20 13.10 29.62 -16.52

AVG 52 37 25/29.4 (MCS11) 11.92 23.63 -11.71 0.90 12.82 29.63 -16.81

5500 100 AVG 52 39 25/29.4 (MCS11) 12.18 23.63 -11.45 0.90 13.08 29.63 -16.55
AVG 52 40 25/29.4 (MCS11) 11.80 23.63 -11.83 0.90 12.70 29.63 -16.93

AVG 52 37 25/29.4 (MCS11) 12.21 23.63 -11.42 0.90 13.11 29.63 -16.52

5580 116 AVG 52 39 25/29.4 (MCS11) 12.25 23.63 -11.38 0.90 13.15 29.63 -16.48
AVG 52 40 25/29.4 (MCS11) 12.21 23.63 -11.42 0.90 13.11 29.63 -16.52

AVG 52 37 25/29.4 (MCS11) 11.91 23.63 -11.71 0.90 12.81 29.63 -16.81

5720 144 AVG 52 39 25/29.4 (MCS11) 12.20 23.63 -11.43 0.90 13.10 29.63 -16.53
AVG 52 40 25/29.4 (MCS11) 11.92 23.63 -11.71 0.90 12.82 29.63 -16.81

Table 7-27. ISED Antenna WF5B 20MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU52)

Conducted | Conducted

. Conducted e Ant. Gain | Max e.i.r.p. | Max e.i.r.p. e.i.r.p.
Freq [MHz] | Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power [dBM] Pomeérlr_];mlt M;;:?LB] [dBi] [dBm] Limit [dBm] | Margin [dB]

AVG 52 37 25/29.4 (MCS11) 11.86 23.62 -11.76 1.20 13.06 29.62 -16.56

5270 54 AVG 52 40 25/29.4 (MCS11) 12.50 23.62 -11.12 1.20 13.70 29.62 -15.92
AVG 52 44 25/29.4 (MCS11) 12.03 23.62 -11.59 1.20 13.23 29.62 -16.39

AVG 52 37 25/29.4 (MCS11) 11.43 23.62 -12.19 1.20 12.63 29.62 -16.99

5310 62 AVG 52 40 25/29.4 (MCS11) 12.21 23.62 -11.41 1.20 13.41 29.62 -16.21
AVG 52 44 25/29.4 (MCS11) 11.83 23.62 -11.79 1.20 13.03 29.62 -16.59

AVG 52 37 25/29.4 (MCS11) 11.65 23.63 -11.98 0.90 12.55 29.63 -17.08

5510 102 AVG 52 40 25/29.4 (MCS11) 12.08 23.63 -11.55 0.90 12.98 29.63 -16.65
AVG 52 44 25/29.4 (MCS11) 11.62 23.63 -12.00 0.90 12.52 29.63 -17.10

AVG 52 37 25/29.4 (MCS11) 11.90 23.63 -11.73 0.90 12.80 29.63 -16.83

5550 110 AVG 52 40 25/29.4 (MCS11) 12.43 23.63 -11.20 0.90 13.33 29.63 -16.30
AVG 52 44 25/29.4 (MCS11) 11.85 23.63 -11.77 0.90 12.75 29.63 -16.87

AVG 52 37 25/29.4 (MCS11) 11.65 23.63 -11.98 0.90 12.55 29.63 -17.08

5710 142 AVG 52 40 25/29.4 (MCS11) 12.24 23.63 -11.38 0.90 13.14 29.63 -16.48
AVG 52 44 25/29.4 (MCS11) 11.71 23.63 -11.92 0.90 12.61 29.63 -17.02

Table 7-28. ISED Antenna WF5B 40MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU52)

Conducted | Conducted

. Conducted e Ant. Gain | Max e.i.r.p. | Max e.i.r.p. e.i.r.p.
Freq [MHz] | Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power [dBM] Pomeéllr_]imn Maf’;\ra]/e[;B] [dBi] [dBm] Limit [dBm] | Margin [dB]

AVG 52 37 25/29.4 (MCS11) 11.87 23.62 -11.75 1.20 13.07 29.62 -16.55

5290 58 AVG 52 44 25/29.4 (MCS11) 11.94 23.62 -11.68 1.20 13.14 29.62 -16.48
AVG 52 52 25/29.4 (MCS11) 11.74 23.62 -11.88 1.20 12.94 29.62 -16.68

AVG 52 37 25/29.4 (MCS11) 12.00 23.63 -11.63 0.90 12.90 29.63 -16.73

5530 106 AVG 52 44 25/29.4 (MCS11) 11.87 23.63 -11.76 0.90 12.77 29.63 -16.86
AVG 52 52 25/29.4 (MCS11) 11.70 23.63 -11.93 0.90 12.60 29.63 -17.03

AVG 52 37 25/29.4 (MCS11) 11.79 23.63 -11.84 0.90 12.69 29.63 -16.94

5690 138 AVG 52 44 25/29.4 (MCS11) 11.88 23.63 -11.75 0.90 12.78 29.63 -16.85
AVG 52 52 25/29.4 (MCS11) 11.83 23.63 -11.80 0.90 12.73 29.63 -16.90

Table 7-29. ISED Antenna WF5B 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU52)

= Conducted el || e Ant. Gain | Max e.i.r Max e.i.r e.ir
NS Freq [MHz] |Channel [Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power o TP | Max e.L.r.p. TP
N L O Power [dBm] . [dBi] [dBm] Limit [dBm] | Margin [dB]
I>s [dBm] Margin [dB]
8 8 'g 50 (L) AVG 52 37 25/29.4 (MCS11) 10.49 = = 1.40 11.89 22.57 -10.67
= g 5250 AVG 52 52 25/29.4 (MCS11) 10.45 - - 1.40 11.85 22.57 -10.71
50 (U) AVG 52 52 25/29.4 (MCS11) 10.34 - 1.20 11.54 22.57 -11.03

Table 7-30. ISED Antenna WF5B 160MHz BW (UNIl) Maximum Conducted Output Power and Max EIRP (RU52)
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@ clement

FCC Antenna WF5B Conducted Output Power Measurements (Highest Power Among Partially-Loaded RU’s)

. Conducted ConducFe(_j Conducted
Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]

5180 6 AVG 106 53 53.1/62.5 (MCS11) 14.97 23.98 -9.01
AVG 106 54 53.1/62.5 (MCS11) 14.91 23.98 -9.07

5200 40 AVG 106 53 53.1/62.5 (MCS11) 15.21 23.98 -8.77
AVG 106 54 53.1/62.5 (MCS11) 14.97 23.98 -9.01

5240 8 AVG 106 53 53.1/62.5 (MCS11) 15.09 23.98 -8.89
AVG 106 54 53.1/62.5 (MCS11) 14.94 23.98 -9.04

5260 50 AVG 106 53 53.1/62.5 (MCS11) 15.22 23.62 -8.40
AVG 106 54 53.1/62.5 (MCS11) 15.19 23.62 -8.43

5300 60 AVG 106 53 53.1/62.5 (MCS11) 14.99 23.62 -8.63
AVG 106 54 53.1/62.5 (MCS11) 15.19 23.62 -8.43

5320 64 AVG 106 53 53.1/62.5 (MCS11) 15.00 23.62 -8.63
AVG 106 54 53.1/62.5 (MCS11) 15.13 23.62 -8.49

5500 100 AVG 106 58 53.1/62.5 (MCS11) 13.80 23.63 -9.83
AVG 106 54 53.1/62.5 (MCS11) 13.75 23.63 -9.88

5520 104 AVG 106 53 53.1/62.5 (MCS11) 15.13 23.63 -8.50
AVG 106 54 53.1/62.5 (MCS11) 15.12 23.63 -8.51

5580 116 AVG 106 53 53.1/62.5 (MCS11) 15.25 23.63 -8.38
AVG 106 54 53.1/62.5 (MCS11) 15.24 23.63 -8.39

5680 136 AVG 106 53 53.1/62.5 (MCS11) 15.05 23.63 -8.58
AVG 106 54 53.1/62.5 (MCS11) 15.12 23.63 -8.51

5700 140 AVG 106 53 53.1/62.5 (MCS11) 13.95 23.63 -9.68
AVG 106 54 53.1/62.5 (MCS11) 13.82 23.63 -9.81

5720 144 AVG 106 53 53.1/62.5 (MCS11) 14.93 23.63 -8.70
AVG 106 54 53.1/62.5 (MCS11) 14.92 23.63 -8.71

5745 149 AVG 106 53 53.1/62.5 (MCS11) 14.95 30.00 -15.06
AVG 106 54 53.1/62.5 (MCS11) 14.90 30.00 -15.10

5785 157 AVG 106 53 53.1/62.5 (MCS11) 15.13 30.00 -14.87
AVG 106 54 53.1/62.5 (MCS11) 15.10 30.00 -14.90

585 165 AVG 106 53 53.1/62.5 (MCS11) 15.28 30.00 -14.73
AVG 106 54 53.1/62.5 (MCS11) 15.09 30.00 -14.91

Table 7-31. FCC Antenna WF5B 20MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
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@ clement

. Conducted ConducFec'i Conducted

Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .

[dBm] Margin [dB]
5190 38 AVG 242 61 121.9/143.4 (MCS11) 12.79 23.98 -11.19
AVG 242 62 121.9/143.4 (MCS11) 12.86 23.98 -11.12
5230 6 AVG 242 61 121.9/143.4 (MCS11) 17.92 23.98 -6.06
AVG 242 62 121.9/143.4 (MCS11) 18.00 23.98 -5.98
5270 54 AVG 242 61 121.9/143.4 (MCS11) 18.18 23.62 -5.44
AVG 242 62 121.9/143.4 (MCS11) 18.19 23.62 -5.44
5310 62 AVG 242 61 121.9/143.4 (MCS11) 13.91 23.62 -9.71
AVG 242 62 121.9/143.4 (MCS11) 13.85 23.62 -9.77
5510 102 AVG 242 61 121.9/143.4 (MCS11) 12.46 23.63 -11.17
AVG 242 62 121.9/143.4 (MCS11) 12.50 23.63 -11.13
5550 110 AVG 242 61 121.9/143.4 (MCS11) 16.35 23.63 -7.27
AVG 242 62 121.9/143.4 (MCS11) 16.36 23.63 -7.27
5590 118 AVG 242 61 121.9/143.4 (MCS11) 17.89 23.63 -5.74
AVG 242 62 121.9/143.4 (MCS11) 17.91 23.63 -5.72
5630 126 AVG 242 61 121.9/143.4 (MCS11) 17.89 23.63 -5.74
AVG 242 62 121.9/143.4 (MCS11) 17.97 23.63 -5.66
5670 134 AVG 242 61 121.9/143.4 (MCS11) 15.30 23.63 -8.33
AVG 242 62 121.9/143.4 (MCS11) 15.46 23.63 -8.17
AVG 106 53 53.1/62.5 (MCS11) 14.74 23.63 -8.88
5710 142 AVG 106 54 53.1/62.5 (MCS11) 15.17 23.63 -8.46
AVG 106 56 53.1/62.5 (MCS11) 14.78 23.63 -8.85
5755 151 AVG 242 61 121.9/143.4 (MCS11) 18.14 30.00 -11.86
AVG 242 62 121.9/143.4 (MCS11) 18.09 30.00 -11.91
5795 159 AVG 242 61 121.9/143.4 (MCS11) 18.28 30.00 -11.72
AVG 242 62 121.9/143.4 (MCS11) 18.38 30.00 -11.62

Table 7-32. FCC Antenna WF5B 40MHz BW (UNIl) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)

. Conducted ConducFec'i Conducted

Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .

[dBm] Margin [dB]
5210 1 AVG 484 65 243.8/286.8 (MCS11) 11.77 23.98 -12.21
AVG 484 66 243.8/286.8 (MCS11) 11.87 23.98 -12.11
5290 58 AVG 484 65 243.8/286.8 (MCS11) 13.00 23.62 -10.62
AVG 484 66 243.8/286.8 (MCS11) 12.84 23.62 -10.79
5530 106 AVG 484 65 243.8/286.8 (MCS11) 12.00 23.63 -11.63
AVG 484 66 243.8/286.8 (MCS11) 11.95 23.63 -11.68
5610 192 AVG 484 65 243.8/286.8 (MCS11) 15.99 23.63 -7.64
AVG 484 66 243.8/286.8 (MCS11) 15.94 23.63 -7.69
5690 138 AVG 484 65 243.8/286.8 (MCS11) 14.85 23.63 -8.78
AVG 484 66 243.8/286.8 (MCS11) 15.03 23.63 -8.60
5775 155 AVG 484 65 243.8/286.8 (MCS11) 16.00 30.00 -14.00
AVG 484 66 243.8/286.8 (MCS11) 15.98 30.00 -14.02

Table 7-33. FCC Antenna WF5B 80MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
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@ clement

] . Conducted ConducFec'i Conducted
N | Freq[MHz] | Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power

NI D Power [dBmI\ * “r4am) | Margin [dB]
% g _% 5250 50 (L) AVG 996 67 510.4/600.5 (MCS11) 10.49 23.98 -13.49
LO 8 c 5250 50 (V) AVG 996 67 510.4/600.5 (MCS11) 10.44 23.62 -13.18
~ g 5570 114 (L) AVG 996 67 510.4/600.5 (MCS11) 9.30 23.63 -14.33
5570 114 (V) AVG 996 67 510.4/600.5 (MCS11) 9.27 23.63 -14.36

Table 7-34. FCC Antenna WF5B 160MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
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@ clement

ISED Antenna WF5B Conducted Output Power Measurements (Highest Power Among Partially-Loaded RU’s)

Conducted

Conducted

. Conducted e Ant. Gain | Max e.i.r.p. | Max e.i.r.p. e.i.r.p.
Freq [MHz] | Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power [dBM] Pomeéllr_]imlt M;;‘:]’?LB] [dBi] [dBm] Limit [dBm] | Margin [dB]
5180 36 AVG 106 53 53.1/62.5 (MCS11) 14.93 - - 1.40 16.33 22.57 -6.24
AVG 106 54 53.1/62.5 (MCS11) 14.53 - - 1.40 15.93 22.57 -6.64
P00 M AVG 106 53 53.1/62.5 (MCS11) 14.84 - - 1.40 16.24 22.57 -6.33
AVG 106 54 53.1/62.5 (MCS11) 14.66 - - 1.40 16.06 22.57 -6.51
5240 8 AVG 106 53 53.1/62.5 (MCS11) 14.76 - - 1.40 16.16 22.57 -6.41
AVG 106 54 53.1/62.5 (MCS11) 14.66 - - 1.40 16.06 22.57 -6.51
5060 52 AVG 106 53 53.1/62.5 (MCS11) 15.22 23.62 -8.40 1.20 16.42 29.62 -13.20
AVG 106 54 53.1/62.5 (MCS11) 15.19 23.62 -8.43 1.20 16.39 29.62 -13.23
5300 60 AVG 106 53 53.1/62.5 (MCS11) 14.99 23.62 -8.63 1.20 16.19 29.62 -13.43
AVG 106 54 53.1/62.5 (MCS11) 15.19 23.62 -8.43 1.20 16.39 29.62 -13.23
5320 64 AVG 106 53 53.1/62.5 (MCS11) 15.00 23.62 -8.63 1.20 16.20 29.62 -13.43
AVG 106 54 53.1/62.5 (MCS11) 15.13 23.62 -8.49 1.20 16.33 29.62 -13.29
5500 100 AVG 106 53 53.1/62.5 (MCS11) 13.80 23.63 -9.83 0.90 14.70 29.63 -14.93
AVG 106 54 53.1/62.5 (MCS11) 13.75 23.63 -9.88 0.90 14.65 29.63 -14.98
5520 104 AVG 106 53 53.1/62.5 (MCS11) 15.13 23.63 -8.50 0.90 16.03 29.63 -13.60
AVG 106 54 53.1/62.5 (MCS11) 15.12 23.63 -8.51 0.90 16.02 29.63 -13.61
5580 116 AVG 106 53 53.1/62.5 (MCS11) 15.25 23.63 -8.38 0.90 16.15 29.63 -13.48
AVG 106 54 53.1/62.5 (MCS11) 15.24 23.63 -8.39 0.90 16.14 29.63 -13.49
5680 136 AVG 106 53 53.1/62.5 (MCS11) 15.05 23.63 -8.58 0.90 15.95 29.63 -13.68
AVG 106 54 53.1/62.5 (MCS11) 15.12 23.63 -8.51 0.90 16.02 29.63 -13.61
5700 140 AVG 106 53 53.1/62.5 (MCS11) 13.95 23.63 -9.68 0.90 14.85 29.63 -14.78
AVG 106 54 53.1/62.5 (MCS11) 13.82 23.63 -9.81 0.90 14.72 29.63 -14.91
5720 144 AVG 106 53 53.1/62.5 (MCS11) 14.93 23.63 -8.70 0.90 15.83 29.63 -13.80
AVG 106 54 53.1/62.5 (MCS11) 14.92 23.63 -8.71 0.90 15.82 29.63 -13.81
5745 149 AVG 106 53 53.1/62.5 (MCS11) 14.95 30.00 -15.06 0.70 15.65 - -
AVG 106 54 53.1/62.5 (MCS11) 14.90 30.00 -15.10 0.70 15.60 - -
5785 157 AVG 106 53 53.1/62.5 (MCS11) 15.13 30.00 -14.87 0.70 15.83 - -
AVG 106 54 53.1/62.5 (MCS11) 15.10 30.00 -14.90 0.70 15.80 - -
5825 165 AVG 106 53 53.1/62.5 (MCS11) 15.28 30.00 -14.73 0.70 15.98 - -
AVG 106 54 53.1/62.5 (MCS11) 15.09 30.00 -14.91 0.70 15.79

Table 7-35. ISED Antenna

WF5B 20MHz BW (UNII)

Maximum Conducted Output

Power and Max EIRP (Highest Power Among P:

artially-Loaded RU’s)

. Conducted Conduc_tet_i ez Ant. Gain | Max e.i.r.p. [ Max e.i.r.p. e.i.r.p.
Freq [MHz] |Channel [Detector | RU Size |RU Index| Data Rate [Mbps] Power [dBm] Power Limit quer [dBi] [dBm] Limit [dBm] | Margin [dB]
[dBm] Margin [dB]
5190 a8 AVG 242 61 121.9/143.4 (MCS11) 13.00 - - 1.40 14.40 22.57 -8.17
AVG 242 62 121.9/143.4 (MCS11) 12.85 - - 1.40 14.25 22.57 -8.32
5230 26 AVG 242 61 121.9/143.4 (MCS11) 16.97 = = 1.40 18.37 22.57 -4.20
AVG 242 62 121.9/143.4 (MCS11) 16.99 - - 1.40 18.39 22.57 -4.18
5070 54 AVG 242 61 121.9/143.4 (MCS11) 18.18 23.62 -5.44 1.20 19.38 29.62 -10.24
AVG 242 62 121.9/143.4 (MCS11) 18.19 23.62 -5.44 1.20 19.39 29.62 -10.24
5310 62 AVG 242 61 121.9/143.4 (MCS11) 13.91 23.62 -9.71 1.20 15.11 29.62 -14.51
AVG 242 62 121.9/143.4 (MCS11) 13.85 23.62 -9.77 1.20 15.05 29.62 -14.57
5510 102 AVG 242 61 121.9/143.4 (MCS11) 12.46 23.63 -11.17 0.90 13.36 29.63 -16.27
AVG 242 62 121.9/143.4 (MCS11) 12.50 23.63 -11.13 0.90 13.40 29.63 -16.23
5550 110 AVG 242 61 121.9/143.4 (MCS11) 16.35 23.63 -7.27 0.90 17.25 29.63 -12.37
AVG 242 62 121.9/143.4 (MCS11) 16.36 23.63 -7.27 0.90 17.26 29.63 -12.37
5670 134 AVG 242 61 121.9/143.4 (MCS11) 15.30 23.63 -8.33 0.90 16.20 29.63 -13.43
AVG 242 62 121.9/143.4 (MCS11) 15.46 23.63 -8.17 0.90 16.36 29.63 -13.27
AVG 106 53 53.1/62.5 (MCS11) 14.74 23.63 -8.88 0.90 15.64 29.63 -13.98
5710 142 AVG 106 54 53.1/62.5 (MCS11) 15.17 23.63 -8.46 0.90 16.07 29.63 -13.56
AVG 106 56 53.1/62.5 (MCS11) 14.78 23.63 -8.85 0.90 15.68 29.63 -13.95
5755 151 AVG 242 61 121.9/143.4 (MCS11) 18.14 30.00 -11.86 0.70 18.84 - -
AVG 242 62 121.9/143.4 (MCS11) 18.09 30.00 -11.91 0.70 18.79 - -
5795 159 AVG 242 61 121.9/143.4 (MCS11) 18.28 30.00 -11.72 0.70 18.98 = =
AVG 242 62 121.9/143.4 (MCS11) 18.38 30.00 -11.62 0.70 19.08 - -

Table 7-36. ISED Antenna WF5B 40MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Highest Power Among Partially-Loaded RU’s)
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element

. Conducted Conduc_tec_! Canelisiad Ant. Gain | Max e.i.r.p. | Max e.i.r.p. e.i.r.p.
Freq [MHz] |Channel [Detector | RU Size |RU Index| Data Rate [Mbps] ey Power Limit Po_wer [dBi] [dBm] Limit [dBm] | Margin [dB]
[dBm] Margin [dB]
5210 22 AVG 484 65 243.8/286.8 (MCS11) 11.99 - - 1.40 13.39 22.57 -9.18
AVG 484 66 243.8/286.8 (MCS11) 12.00 - - 1.40 13.40 22.57 -9.17
5090 58 AVG 484 65 243.8/286.8 (MCS11) 13.00 23.62 -10.62 1.20 14.20 29.62 -15.42
AVG 484 66 243.8/286.8 (MCS11) 12.84 23.62 -10.79 1.20 14.04 29.62 -15.59
5530 106 AVG 484 65 243.8/286.8 (MCS11) 12.00 23.63 -11.63 0.90 12.90 29.63 -16.73
AVG 484 66 243.8/286.8 (MCS11) 11.95 23.63 -11.68 0.90 12.85 29.63 -16.78
5690 138 AVG 484 65 243.8/286.8 (MCS11) 14.85 23.63 -8.78 0.90 15.75 29.63 -13.88
AVG 484 66 243.8/286.8 (MCS11) 15.03 23.63 -8.60 0.90 15.93 29.63 -13.70
5775 155 AVG 484 65 243.8/286.8 (MCS11) 16.00 30.00 -14.00 0.70 16.70 - -
AVG 484 66 243.8/286.8 (MCS11) 15.98 30.00 -14.02 0.70 16.68 - -
Table 7-37. ISED Antenna WF5B 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Highest Power Among Partially-Loaded RU’s)
= Conducted | Conducted . . . .
w52 % Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] ezt Power Limit Power (Nl G.am WEX QULTR: Max eLr.p. €L.r.p.
I=s Power [dBm] [dBm] Margin [dB [dBi] [dBm] Limit [dBm] | Margin [dB]
523 gin [dB]
wd g 5250 50(L) | AVG 996 67 |510.4/600.5 (MCS11) 10.45 - - 1.40 11.85 22.57 -10.72
= 5250 50 (V) AVG 996 67 510.4/600.5 (MCS11) 10.46 - - 1.20 11.66 22.57 -10.91

Table 7-38. ISED Antenna WF5B 160MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Highest Power Among Partially-Loaded RU’s)
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@ clement

FCC Antenna WF5B Conducted Output Power Measurements (Fully-loaded RU)

. Conducted ConducFec_i Conducted
Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
5180 36 AVG 242 61 121.9/143.4 (MCS11) 14.78 23.98 -9.20
5200 40 AVG 242 61 121.9/143.4 (MCS11) 17.93 23.98 -6.05
5240 48 AVG 242 61 121.9/143.4 (MCS11) 18.01 23.98 -5.97
5260 52 AVG 242 61 121.9/143.4 (MCS11) 18.19 23.62 -5.43
5300 60 AVG 242 61 121.9/143.4 (MCS11) 18.05 23.62 -5.57
5320 64 AVG 242 61 121.9/143.4 (MCS11) 15.49 23.62 -8.13
5500 100 AVG 242 61 121.9/143.4 (MCS11) 13.83 23.63 -9.80
5520 104 AVG 242 61 121.9/143.4 (MCS11) 17.50 23.63 -6.13
5540 108 AVG 242 61 121.9/143.4 (MCS11) 17.90 23.63 -5.73
5580 116 AVG 242 61 121.9/143.4 (MCS11) 17.98 23.63 -5.65
5660 132 AVG 242 61 121.9/143.4 (MCS11) 18.06 23.63 -5.57
5680 136 AVG 242 61 121.9/143.4 (MCS11) 17.99 23.63 -5.64
5700 140 AVG 242 61 121.9/143.4 (MCS11) 13.88 23.63 -9.75
5720 144 AVG 242 61 121.9/143.4 (MCS11) 17.75 23.63 -5.88
5745 149 AVG 242 61 121.9/143.4 (MCS11) 17.77 30.00 -12.23
5785 157 AVG 242 61 121.9/143.4 (MCS11) 17.99 30.00 -12.01
5825 165 AVG 242 61 121.9/143.4 (MCS11) 18.17 30.00 -11.83
Table 7-39. FCC Antenna WF5B 20MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
. Conducted ConducFec'i Conducted
Freq [MHz] [Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
5190 38 AVG 484 65 243.8/286.8 (MCS11) 12.97 23.98 -11.01
5230 46 AVG 484 65 243.8/286.8 (MCS11) 18.33 23.98 -5.65
5270 54 AVG 484 65 243.8/286.8 (MCS11) 18.34 23.62 -5.28
5310 62 AVG 484 65 243.8/286.8 (MCS11) 13.81 23.62 -9.81
5510 102 AVG 484 65 243.8/286.8 (MCS11) 12.49 23.63 -11.14
5550 110 AVG 484 65 243.8/286.8 (MCS11) 16.23 23.63 -7.40
5590 118 AVG 484 65 243.8/286.8 (MCS11) 18.37 23.63 -5.26
5630 126 AVG 484 65 243.8/286.8 (MCS11) 18.25 23.63 -5.38
5670 134 AVG 484 65 243.8/286.8 (MCS11) 15.50 23.63 -8.13
5710 142 AVG 484 65 243.8/286.8 (MCS11) 18.11 23.63 -5.52
5755 151 AVG 484 65 243.8/286.8 (MCS11) 18.14 30.00 -11.86
5795 159 AVG 484 65 243.8/286.8 (MCS11) 18.37 30.00 -11.63
Table 7-40. FCC Antenna WF5B 40MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
_ Conducted ConducFec_i Conducted
Freq [MHz] [Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
5210 42 AVG 996 67 510.4/600.5 (MCS11) 11.92 23.98 -12.06
5290 58 AVG 996 67 510.4/600.5 (MCS11) 13.00 23.62 -10.62
5530 106 AVG 996 67 510.4/600.5 (MCS11) 11.97 23.63 -11.66
5610 122 AVG 996 67 510.4/600.5 (MCS11) 15.95 23.63 -7.68
5690 138 AVG 996 67 510.4/600.5 (MCS11) 18.11 23.63 -5.52
5775 155 AVG 996 67 510.4/600.5 (MCS11) 15.89 30.00 -14.11

Table 7-41. FCC Antenna WF5B 80MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
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@ clement

N = Conducted Conducted | Conducted
NI O Freg [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
>3 Power [dBm] dB inrd
0o 5 [dBm] Margin [dB]
e }’1 = 5250 50 AVG 996x2 68  [1020.8/1201 (MCS11) 10.44 23.98 -13.54

o 5570 114 AVG 996x2 68 1020.8/1201 (MCS11) 9.45 23.63 -14.18

Table 7-42. FCC Antenna WF5B 160MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
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@ clement

ISED Antenna WF5B Conducted Output Power Measurements (Fully-loaded RU)

Conducted

Conducted

. Conducted e Ant. Gain | Max e.i.r.p. | Max e.i.r.p. e.i.r.p.
Freqg [MHz] |Channel [Detector | RU Size |RU Index| Data Rate [Mbps] ey Pomeénlgimn M;goi\:]/?:m] [dBi] [dBm] Limit [dBm] | Margin [dB]
5180 36 AVG 242 61 121.9/143.4 (MCS11) 14.99 = = 1.40 16.39 22.57 -6.18
5200 40 AVG 242 61 121.9/143.4 (MCS11) 17.00 - - 1.40 18.40 22.57 -4.17
5240 48 AVG 242 61 121.9/143.4 (MCS11) 16.79 - - 1.40 18.19 22.57 -4.38
5260 52 AVG 242 61 121.9/143.4 (MCS11) 18.19 23.62 -5.43 1.20 19.39 29.62 -10.23
5300 60 AVG 242 61 121.9/143.4 (MCS11) 18.05 23.62 -5.57 1.20 19.25 29.62 -10.37
5320 64 AVG 242 61 121.9/143.4 (MCS11) 15.49 23.62 -8.13 1.20 16.69 29.62 -12.93
5500 100 AVG 242 61 121.9/143.4 (MCS11) 13.83 23.63 -9.80 0.90 14.73 29.63 -14.90
5520 104 AVG 242 61 121.9/143.4 (MCS11) 17.50 23.63 -6.13 0.90 18.40 29.63 -11.23
5540 108 AVG 242 61 121.9/143.4 (MCS11) 17.90 23.63 -5.73 0.90 18.80 29.63 -10.83
5580 116 AVG 242 61 121.9/143.4 (MCS11) 17.98 23.63 -5.65 0.90 18.88 29.63 -10.75
5660 132 AVG 242 61 121.9/143.4 (MCS11) 18.06 23.63 -5.57 0.90 18.96 29.63 -10.67
5680 136 AVG 242 61 121.9/143.4 (MCS11) 17.99 23.63 -5.64 0.90 18.89 29.63 -10.74
5700 140 AVG 242 61 121.9/143.4 (MCS11) 13.88 23.63 -9.75 0.90 14.78 29.63 -14.85
5720 144 AVG 242 61 121.9/143.4 (MCS11) 17.75 23.63 -5.88 0.90 18.65 29.63 -10.98
5745 149 AVG 242 61 121.9/143.4 (MCS11) 17.77 30.00 -12.23 0.70 18.47 - -
5785 157 AVG 242 61 121.9/143.4 (MCS11) 17.99 30.00 -12.01 0.70 18.69 - -
5825 165 AVG 242 61 121.9/143.4 (MCS11) 18.17 30.00 -11.83 0.70 18.87 - -
Table 7-43. ISED Antenna WF5B 20MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)
Conducted | Conducted . . . .
Freq [MHz] |Channel [Detector | RU Size |RU Index| Data Rate [Mbps] P(;\?vr:rh;;:ri] Power Limit Power An[t(.j;]aj n Ma[);;'rlr':i'p' m{?éér’;] Mafg;l:l?dB]
[dBm] Margin [dB]
5190 38 AVG 484 65 243.8/286.8 (MCS11) 12.86 - - 1.40 14.26 22.57 -8.30
5230 46 AVG 484 65 243.8/286.8 (MCS11) 18.27 - - 1.40 19.67 22.57 -2.90
5270 54 AVG 484 65 243.8/286.8 (MCS11) 18.34 23.62 -5.28 1.20 19.54 29.62 -10.08
5310 62 AVG 484 65 243.8/286.8 (MCS11) 13.81 23.62 -9.81 1.20 15.01 29.62 -14.61
5510 102 AVG 484 65 243.8/286.8 (MCS11) 12.49 23.63 -11.14 0.90 13.39 29.63 -16.24
5550 110 AVG 484 65 243.8/286.8 (MCS11) 16.23 23.63 -7.40 0.90 17.13 29.63 -12.50
5670 134 AVG 484 65 243.8/286.8 (MCS11) 15.50 23.63 -8.13 0.90 16.40 29.63 -13.23
5710 142 AVG 484 65 243.8/286.8 (MCS11) 18.11 23.63 -5.52 0.90 19.01 29.63 -10.62
5755 151 AVG 484 65 243.8/286.8 (MCS11) 18.14 30.00 -11.86 0.70 18.84 - -
5795 159 AVG 484 65 243.8/286.8 (MCS11) 18.37 30.00 -11.63 0.70 19.07 - -
Table 7-44. ISED Antenna WF5B 40MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)
Conducted | Conducted . . . .
Freq [MHz] |Channel [Detector | RU Size |RU Index| Data Rate [Mbps] Pg&';?ligt:sﬂ Power Limit Power An[t('j;]aj n Ma;:‘g.rlr.]r].p. I'_\:I;Tt?(;ér?l] Mafg;l:l?dB]
[dBm] Margin [dB]
5210 42 AVG 996 67 510.4/600.5 (MCS11) 11.76 - - 1.40 13.16 22.57 -9.41
5290 58 AVG 996 67 510.4/600.5 (MCS11) 13.00 23.62 -10.62 1.20 14.20 29.62 -15.42
5530 106 AVG 996 67 510.4/600.5 (MCS11) 11.97 23.63 -11.66 0.90 12.87 29.63 -16.76
5690 138 AVG 996 67 510.4/600.5 (MCS11) 18.11 23.63 -5.52 0.90 19.01 29.63 -10.62
5775 155 AVG 996 67 510.4/600.5 (MCS11) 15.89 30.00 -14.11 0.70 16.59 - -
Table 7-45. ISED Antenna WF5B 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)
E Conducted | Conducted : ) ) )
§ g Freq [MHz] |Channel | Detector | RU Size |RU Index| Data Rate [Mbps] Conducted Power Limit Power Ant. G@m Mex e.L.p. Max kb ST
o3 Power [dBm] . [dBi] [dBm] Limit [dBm] | Margin [dB]
- [dBm] Margin [dB]
2 5250 50 AVG 996x2 68 1020.8/1201 (MCS11) 10.42 - 1.40 11.82 22.57 -10.75

Table 7-46. ISED Antenna WF5B 160MHz BW (UNII) Maximum Conduct

ed Output Power

and Max EIRP (Fully-loaded RU)
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@ clement

FCC Antenna 4a Conducted Output Power Measurements (RU26)

. Conducted Conduc.te(.j Conducted
Freq [MHz] | Channel |Detector [ RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]

AVG 26 0 12.5/14.7 (MCS11) 9.07 23.98 -14.91

5180 36 AVG 26 4 12.5/14.7 (MCS11) 9.50 23.98 -14.48
AVG 26 8 12.5/14.7 (MCS11) 9.35 23.98 -14.63

AVG 26 0 12.5/14.7 (MCS11) 9.23 23.98 -14.75

5200 40 AVG 26 4 12.5/14.7 (MCS11) 9.49 23.98 -14.49
AVG 26 8 12.5/14.7 (MCS11) 9.31 23.98 -14.67

AVG 26 0 12.5/14.7 (MCS11) 9.49 23.98 -14.49

5240 48 AVG 26 4 12.5/14.7 (MCS11) 9.27 23.98 -14.71
AVG 26 8 12.5/14.7 (MCS11) 9.37 23.98 -14.61

AVG 26 0 12.5/14.7 (MCS11) 9.20 30.00 -20.81

5745 149 AVG 26 4 12.5/14.7 (MCS11) 9.50 30.00 -20.50
AVG 26 8 12.5/14.7 (MCS11) 9.35 30.00 -20.65

AVG 26 0 12.5/14.7 (MCS11) 9.03 30.00 -20.97

5785 157 AVG 26 4 12.5/14.7 (MCS11) 9.33 30.00 -20.67
AVG 26 8 12.5/14.7 (MCS11) 9.03 30.00 -20.97

AVG 26 0 12.5/14.7 (MCS11) 9.18 30.00 -20.82

5825 165 AVG 26 4 12.5/14.7 (MCS11) 9.46 30.00 -20.54
AVG 26 8 12.5/14.7 (MCS11) 9.47 30.00 -20.53

Table 7-47. FCC Antenna 4a 20MHz BW (UNII) Maximum Conducted Output Power (RU26)

. Conducted Conduc.te(.i Conducted
Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 8.93 23.98 -15.05
5190 38 AVG 26 8 12.5/14.7 (MCS11) 9.42 23.98 -14.56
AVG 26 17 12.5/14.7 (MCS11) 9.26 23.98 -14.72
AVG 26 0 12.5/14.7 (MCS11) 9.06 23.98 -14.92
5230 46 AVG 26 8 12.5/14.7 (MCS11) 9.30 23.98 -14.68
AVG 26 17 12.5/14.7 (MCS11) 9.37 23.98 -14.61
AVG 26 0 12.5/14.7 (MCS11) 8.87 30.00 -21.13
5755 151 AVG 26 8 12.5/14.7 (MCS11) 9.48 30.00 -20.52
AVG 26 17 12.5/14.7 (MCS11) 8.97 30.00 -21.04
AVG 26 0 12.5/14.7 (MCS11) 9.22 30.00 -20.78
5795 159 AVG 26 8 12.5/14.7 (MCS11) 9.27 30.00 -20.73
AVG 26 17 12.5/14.7 (MCS11) 9.22 30.00 -20.78
Table 7-48. FCC Antenna 4a 40MHz BW (UNII) Maximum Conducted Output Power (RU26)
_ Conducted Conduc_tec_i Conducted
Freq [MHz] [ Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 9.06 23.98 -14.92
5210 42 AVG 26 18 12.5/14.7 (MCS11) 9.37 23.98 -14.61
AVG 26 36 12.5/14.7 (MCS11) 9.29 23.98 -14.69
AVG 26 0 12.5/14.7 (MCS11) 8.83 30.00 -21.17
5775 155 AVG 26 18 12.5/14.7 (MCS11) 9.28 30.00 -20.72
AVG 26 36 12.5/14.7 (MCS11) 8.80 30.00 -21.20
Table 7-49. FCC Antenna 4a 80MHz BW (UNII) Maximum Conducted Output Power (RU26)
: Approved by:
e |@ element " CerriricaTion) Technicl Manager
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@ clement

ISED Antenna 4a Conducted Output Power Measurements (RU26)

A Conducted ConducFeq Camilez Ant. Gain (Max e.i.r.p.| Max e.i.r.p. e.i.r.p.
Freq [MHz] | Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power [dBm] Power Limit quer [dBi] [dBm] Limit [dBm] | Margin [dB]
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 8.78 = = -1.10 7.68 22.57 -14.88
5180 36 AVG 26 4 12.5/14.7 (MCS11) 9.00 = = -1.10 7.90 22.57 -14.67
AVG 26 8 12.5/14.7 (MCS11) 8.96 = = -1.10 7.86 22.57 -14.71
AVG 26 0 12.5/14.7 (MCS11) 8.85 - - -1.10 7.75 22.57 -14.81
5200 40 AVG 26 4 12.5/14.7 (MCS11) 8.95 - - -1.10 7.85 22.57 -14.72
AVG 26 8 12.5/14.7 (MCS11) 8.79 - - -1.10 7.69 22.57 -14.88
AVG 26 0 12.5/14.7 (MCS11) 9.00 - - -1.10 7.90 22.57 -14.67
5240 48 AVG 26 4 12.5/14.7 (MCS11) 8.75 - - -1.10 7.65 22.57 -14.92
AVG 26 8 12.5/14.7 (MCS11) 8.90 - - -1.10 7.80 22.57 -14.76
AVG 26 0 12.5/14.7 (MCS11) 9.20 30.00 -20.81 1.30 10.50 = =
5745 149 AVG 26 4 12.5/14.7 (MCS11) 9.50 30.00 -20.50 1.30 10.80 = °
AVG 26 8 12.5/14.7 (MCS11) 9.35 30.00 -20.65 1.30 10.65 = =
AVG 26 0 12.5/14.7 (MCS11) 9.03 30.00 -20.97 1.30 10.33 - =
5785 157 AVG 26 4 12.5/14.7 (MCS11) 9.33 30.00 -20.67 1.30 10.63 = =
AVG 26 8 12.5/14.7 (MCS11) 9.03 30.00 -20.97 1.30 10.33 - -
AVG 26 0 12.5/14.7 (MCS11) 9.18 30.00 -20.82 1.30 10.48 - -
5825 165 AVG 26 4 12.5/14.7 (MCS11) 9.46 30.00 -20.54 1.30 10.76 = =
AVG 26 8 12.5/14.7 (MCS11) 9.47 30.00 -20.53 1.30 10.77 = =
Table 7-50. ISED Antenna 4a 20MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU26)
Conducted | Conducted . . . .
Freq [MHz] | Channel |Detector | RU Size |RU Index| Data Rate [Mbps] PE&Z?TZEi] Power Limit Power An[t(.jé.;i;a in Ma[z;rllﬁp Iff:tit;ér?l] Ma?éi.:l[’('iB]
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 8.88 = = -1.10 7.78 22.57 -14.79
5190 38 AVG 26 8 12.5/14.7 (MCS11) 8.92 = = -1.10 7.82 22.57 -14.75
AVG 26 17 12.5/14.7 (MCS11) 8.91 = = -1.10 7.81 22.57 -14.76
AVG 26 0 12.5/14.7 (MCS11) 8.84 - - -1.10 7.74 22.57 -14.83
5230 46 AVG 26 8 12.5/14.7 (MCS11) 8.99 - - -1.10 7.89 22.57 -14.68
AVG 26 17 12.5/14.7 (MCS11) 8.99 - - -1.10 7.89 22.57 -14.68
AVG 26 0 12.5/14.7 (MCS11) 8.87 30.00 -21.13 1.30 10.17 - =
5755 151 AVG 26 8 12.5/14.7 (MCS11) 9.48 30.00 -20.52 1.30 10.78 = =
AVG 26 17 12.5/14.7 (MCS11) 8.97 30.00 -21.04 1.30 10.27 = =
AVG 26 0 12.5/14.7 (MCS11) 9.22 30.00 -20.78 1.30 10.52 = =
5795 159 AVG 26 8 12.5/14.7 (MCS11) 9.27 30.00 -20.73 1.30 10.57 = =
AVG 26 17 12.5/14.7 (MCS11) 9.22 30.00 -20.78 1.30 10.52 - -
Table 7-51. ISED Antenna 4a 40MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU26)
Conducted | Conducted . . . .
Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Pg;l??g:i] Power Limit Power An[t&;;" n Ma[);;rln;p xzt%ér?‘] Ma(re.gli.:].[[)t.iB]
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 8.85 - - -1.10 7.75 22.57 -14.82
5210 42 AVG 26 18 12.5/14.7 (MCS11) 8.94 = = -1.10 7.84 22.57 -14.72
AVG 26 36 12.5/14.7 (MCS11) 8.91 = = -1.10 7.81 22.57 -14.76
AVG 26 0 12.5/14.7 (MCS11) 8.83 30.00 -21.17 1.30 10.13 = =
5775 155 AVG 26 18 12.5/14.7 (MCS11) 9.28 30.00 -20.72 1.30 10.58 = =
AVG 26 36 12.5/14.7 (MCS11) 8.80 30.00 -21.20 1.30 10.10 -

Table 7-52. ISED Antenna 4a 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU26)
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@ clement

FCC Antenna 4a Conducted Output Power Measurements (RU52)

. Conducted Conduc.teq Conducted
Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 52 37 25/29.4 (MCS11) 12.33 23.62 -11.29
5260 52 AVG 52 39 25/29.4 (MCS11) 12.26 23.62 -11.37
AVG 52 40 25/29.4 (MCS11) 12.41 23.62 -11.22
AVG 52 37 25/29.4 (MCS11) 12.49 23.62 -11.13
5300 60 AVG 52 39 25/29.4 (MCS11) 12.32 23.62 -11.30
AVG 52 40 25/29.4 (MCS11) 12.46 23.62 -11.16
AVG 52 37 25/29.4 (MCS11) 12.37 23.62 -11.26
5320 64 AVG 52 39 25/29.4 (MCS11) 12.39 23.62 -11.24
AVG 52 40 25/29.4 (MCS11) 12.24 23.62 -11.38
AVG 52 37 25/29.4 (MCS11) 12.35 23.63 -11.27
5500 100 AVG 52 39 25/29.4 (MCS11) 12.41 23.63 -11.22
AVG 52 40 25/29.4 (MCS11) 12.44 23.63 -11.19
AVG 52 37 25/29.4 (MCS11) 12.40 23.63 -11.23
5580 116 AVG 52 39 25/29.4 (MCS11) 12.25 23.63 -11.38
AVG 52 40 25/29.4 (MCS11) 12.44 23.63 -11.19
AVG 52 37 25/29.4 (MCS11) 12.17 23.63 -11.46
5720 144 AVG 52 39 25/29.4 (MCS11) 12.38 23.63 -11.24
AVG 52 40 25/29.4 (MCS11) 12.24 23.63 -11.39
Table 7-53. FCC Antenna 4a 20MHz BW (UNII) Maximum Conducted Output Power (RU52)
. Conducted Conduc.te('i Conducted
Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 52 37 25/29.4 (MCS11) 12.13 23.62 -11.49
5270 54 AVG 52 40 25/29.4 (MCS11) 12.31 23.62 -11.31
AVG 52 44 25/29.4 (MCS11) 12.20 23.62 -11.43
AVG 52 37 25/29.4 (MCS11) 12.16 23.62 -11.46
5310 62 AVG 52 40 25/29.4 (MCS11) 12.28 23.62 -11.34
AVG 52 44 25/29.4 (MCS11) 12.14 23.62 -11.48
AVG 52 37 25/29.4 (MCS11) 12.18 23.63 -11.45
5510 102 AVG 52 40 25/29.4 (MCS11) 12.37 23.63 -11.26
AVG 52 44 25/29.4 (MCS11) 12.11 23.63 -11.52
AVG 52 37 25/29.4 (MCS11) 12.19 23.63 -11.44
5590 118 AVG 52 40 25/29.4 (MCS11) 12.30 23.63 -11.33
AVG 52 44 25/29.4 (MCS11) 12.21 23.63 -11.42
AVG 52 37 25/29.4 (MCS11) 11.92 23.63 -11.71
5710 142 AVG 52 40 25/29.4 (MCS11) 12.42 23.63 -11.21
AVG 52 44 25/29.4 (MCS11) 12.02 23.63 -11.61

Table 7-54. FCC Antenna 4a 40MHz BW (UNIl) Maximum Conducted Output Power (RU52)
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@ clement

. Conducted Conduc.te('i Conducted
Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 52 37 25/29.4 (MCS11) 12.09 23.62 -11.53
5290 58 AVG 52 44 25/29.4 (MCS11) 12.35 23.62 -11.27
AVG 52 52 25/29.4 (MCS11) 12.06 23.62 -11.56
AVG 52 37 25/29.4 (MCS11) 11.90 23.63 -11.73
5530 106 AVG 52 44 25/29.4 (MCS11) 11.88 23.63 -11.75
AVG 52 52 25/29.4 (MCS11) 11.94 23.63 -11.69
AVG 52 37 25/29.4 (MCS11) 12.15 23.63 -11.48
5610 122 AVG 52 44 25/29.4 (MCS11) 12.26 23.63 -11.37
AVG 52 52 25/29.4 (MCS11) 12.12 23.63 -11.51
AVG 52 37 25/29.4 (MCS11) 11.96 23.63 -11.67
5690 138 AVG 52 44 25/29.4 (MCS11) 12.17 23.63 -11.46
AVG 52 52 25/29.4 (MCS11) 11.90 23.63 -11.72
Table 7-55. FCC Antenna 4a 80MHz BW (UNII) Maximum Conducted Output Power (RU52)
_ Conducted Conduc_tec_j Conducted
N Freq [MHz] [ Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
I ~ Power [dBm] .
s £ [dBm] Margin [dB]
8 i) 50 (1) AVG 52 37 25/29.4 (MCS11) 10.44 23.98 -13.54
) _% 5250 AVG 52 52 25/29.4 (MCS11) 10.45 23.98 -13.53
N C 50 (V) AVG 52 52 25/29.4 (MCS11) 10.49 23.62 -13.13
g 3 e |_Ave 52 37 25/29.4 (MCS11) 9.46 23.63 1417
Lo 5570 AVG 52 52 25/29.4 (MCS11) 9.32 23.63 -14.31
114 (V) AVG 52 52 25/29.4 (MCS11) 9.42 23.63 -14.21

Table 7-56. FCC Antenna 4a 160MHz BW (UNII) Maximum Conducted Output Power (RU52)

1C2311270070-23-R2.BCG

1/3/2024 - 3/24/2024

Tablet Device

FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

Page 77 of 450

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

ISED Antenna 4a Conducted Output Power Measurements (RU52)

. Conducted ConducFeq Cemslusics Ant. Gain |Max e.i.r.p.| Max e.i.r.p. e.i.r.p.
Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power [dBm] Power Limit quer [dB] [dBm] Limit [dBm] | Margin [dB]
[dBm] Margin [dB]
AVG 52 37 25/29.4 (MCS11) 12.33 23.62 -11.29 -1.70 10.63 29.62 -18.99
5260 52 AVG 52 39 25/29.4 (MCS11) 12.26 23.62 -11.37 -1.70 10.56 29.62 -19.07
AVG 52 40 25/29.4 (MCS11) 12.41 23.62 -11.22 -1.70 10.71 29.62 -18.92
AVG 52 37 25/29.4 (MCS11) 12.49 23.62 =il 115 -1.70 10.79 29.62 -18.83
5300 60 AVG 52 39 25/29.4 (MCS11) 12.32 23.62 -11.30 -1.70 10.62 29.62 -19.00
AVG 52 40 25/29.4 (MCS11) 12.46 23.62 -11.16 -1.70 10.76 29.62 -18.86
AVG 52 37 25/29.4 (MCS11) 12.37 23.62 -11.26 -1.70 10.67 29.62 -18.96
5320 64 AVG 52 39 25/29.4 (MCS11) 12.39 23.62 -11.24 -1.70 10.69 29.62 -18.94
AVG 52 40 25/29.4 (MCS11) 12.24 23.62 -11.38 -1.70 10.54 29.62 -19.08
AVG 52 37 25/29.4 (MCS11) 12.35 23.63 -11.27 1.30 13.65 29.63 -15.97
5500 100 AVG 52 39 25/29.4 (MCS11) 12.41 23.63 -11.22 1.30 13.71 29.63 -15.92
AVG 52 40 25/29.4 (MCS11) 12.44 23.63 -11.19 1.30 13.74 29.63 -15.89
AVG 52 37 25/29.4 (MCS11) 12.40 23.63 -11.23 1.30 13.70 29.63 -15.93
5580 116 AVG 52 39 25/29.4 (MCS11) 12.25 23.63 -11.38 1.30 13.55 29.63 -16.08
AVG 52 40 25/29.4 (MCS11) 12.44 23.63 -11.19 1.30 13.74 29.63 -15.89
AVG 52 37 25/29.4 (MCS11) 12.17 23.63 -11.46 1.30 13.47 29.63 -16.16
5720 144 AVG 52 39 25/29.4 (MCS11) 12.38 23.63 -11.24 1.30 13.68 29.63 -15.94
AVG 52 40 25/29.4 (MCS11) 12.24 23.63 -11.39 1.30 13.54 29.63 -16.09
Table 7-57. ISED Antenna 4a 20MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU52)
Conducted | Conducted . . . .
Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Pg\?vr::litci:ri] Power Limit Power An[t&;;a in Ma[);;.rlr.];.p. x::tzé;] Maf'gli.:'[)t.iB]
[dBm] Margin [dB]
AVG 52 37 25/29.4 (MCS11) 12.13 23.62 -11.49 -1.70 10.43 29.62 -19.19
5270 54 AVG 52 40 25/29.4 (MCS11) 12.31 23.62 -11:31 -1.70 10.61 29.62 -19.01
AVG 52 44 25/29.4 (MCS11) 12.20 23.62 -11.43 -1.70 10.50 29.62 -19:3
AVG 52 37 25/29.4 (MCS11) 12.16 23.62 -11.46 -1.70 10.46 29.62 -19.16
5310 62 AVG 52 40 25/29.4 (MCS11) 12.28 23.62 -11.34 -1.70 10.58 29.62 -19.04
AVG 52 44 25/29.4 (MCS11) 12.14 23.62 -11.48 -1.70 10.44 29.62 -19.18
AVG 52 37 25/29.4 (MCS11) 12.18 23.63 -11.45 1.30 13.48 29.63 -16.15
5510 102 AVG 52 40 25/29.4 (MCS11) 12.37 23.63 -11.26 1.30 13.67 29.63 -15.96
AVG 52 44 25/29.4 (MCS11) 12.11 23.63 -11.52 1.30 13.41 29.63 -16.22
AVG 52 37 25/29.4 (MCS11) 12.08 23.63 -11.54 1.30 13.38 29.63 -16.24
5550 110 AVG 52 40 25/29.4 (MCS11) 12.33 23.63 -11.30 1.30 13.63 29.63 -16.00
AVG 52 44 25/29.4 (MCS11) 12.17 23.63 -11.46 1.30 13.47 29.63 -16.16
AVG 52 37 25/29.4 (MCS11) 11.92 23.63 -11.71 1.30 13.22 29.63 -16.41
5710 142 AVG 52 40 25/29.4 (MCS11) 12.42 23.63 -11.21 1.30 13.72 29.63 -15.91
AVG 52 44 25/29.4 (MCS11) 12.02 23.63 -11.61 1.30 13.32 29.63 -16.31
Table 7-58. ISED Antenna 4a 40MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU52)
Conducted | Conducted . . . .
Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Pgalngii] Power Limit Power An[ta;? in Ma[zgllngp I'_\f::l(t;;éfﬂ Ma?c::)li.:?c.iB]
[dBm] Margin [dB]
AVG 52 37 25/29.4 (MCS11) 12.09 23.62 -11.53 -1.70 10.39 29.62 -19.23
5290 58 AVG 52 44 25/29.4 (MCS11) 12.35 23.62 -11.27 -1.70 10.65 29.62 -18.97
AVG 52 52 25/29.4 (MCS11) 12.06 23.62 -11.56 -1.70 10.36 29.62 -19.26
AVG 52 37 25/29.4 (MCS11) 11.90 23.63 111573 1.30 13.20 29.63 -16.43
5530 106 AVG 52 44 25/29.4 (MCS11) 11.88 23.63 -11.75 1.30 13.18 29.63 -16.45
AVG 52 52 25/29.4 (MCS11) 11.94 23.63 -11.69 1.30 13.24 29.63 -16.39
AVG 52 37 25/29.4 (MCS11) 11.96 23.63 -11.67 1.30 13.26 29.63 -16.37
5690 138 AVG 52 44 25/29.4 (MCS11) 12.17 23.63 -11.46 1.30 13.47 29.63 -16.16
AVG 52 52 25/29.4 (MCS11) 11.90 23.63 -11.72 1.30 13.20 29.63 -16.42
Table 7-59. ISED Antenna 4a 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU52)
=] Conducted | Conducted . . . .
NS Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Conelieies Power Limit Power (L G_aln WEP GIR{R: Max e.Lr.p. &L.r.p-
N L O Power [dBm] . [dBi] [dBm] Limit [dBm] | Margin [dB]
TS § [dBm] Margin [dB]
8 8 'g 50 (1) AVG 52 37 25/29.4 (MCS11) 10.43 - - -1.10 9.33 22.57 -13.23
= 3 5250 AVG 52 52 25/29.4 (MCS11) 10.44 - - -1.10 9.34 22.57 -13.23
50 (V) AVG 52 52 25/29.4 (MCS11) 10.40 - -1.70 8.70 22.57 -13.87

Table 7-60. ISED Antenna 4a 160MHz BW (UNII) Maximum Cond

ucted Output P

ower and Max EIRP (RU52)
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FCC Antenna 4a Conducted Output Power Measurements (Highest Power Among Partially-Loaded RU’s)

. Conducted Conduc.tet_j Conducted
Freq [MHz] | Channel |Detector [ RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]

5180 36 AVG 106 53 53.1/62.5 (MCS11) 14.79 23.98 -9.19
AVG 106 54 53.1/62.5 (MCS11) 14.88 23.98 -9.10

5200 20 AVG 106 53 53.1/62.5 (MCS11) 15.45 23.98 -8.53
AVG 106 54 53.1/62.5 (MCS11) 15.28 23.98 -8.70

5240 48 AVG 106 53 53.1/62.5 (MCS11) 15.26 23.98 -8.72
AVG 106 54 53.1/62.5 (MCS11) 15.36 23.98 -8.62

5260 52 AVG 106 53 53.1/62.5 (MCS11) 15.40 23.62 -8.22
AVG 106 54 53.1/62.5 (MCS11) 15.49 23.62 -8.13

5300 60 AVG 106 53 53.1/62.5 (MCS11) 15.35 23.62 -8.27
AVG 106 54 53.1/62.5 (MCS11) 15.32 23.62 -8.30

5320 64 AVG 106 53 53.1/62.5 (MCS11) 15.48 23.62 -8.14
AVG 106 54 53.1/62.5 (MCS11) 15.50 23.62 -8.12

5500 100 AVG 106 53 53.1/62.5 (MCS11) 13.91 23.63 -9.72
AVG 106 54 53.1/62.5 (MCS11) 13.87 23.63 -9.76

5520 104 AVG 106 53 53.1/62.5 (MCS11) 15.43 23.63 -8.20
AVG 106 54 53.1/62.5 (MCS11) 15.38 23.63 -8.25

5580 116 AVG 106 58 53.1/62.5 (MCS11) 15.50 23.63 -8.13
AVG 106 54 53.1/62.5 (MCS11) 15.27 23.63 -8.36

5680 136 AVG 106 53 53.1/62.5 (MCS11) 15.27 23.63 -8.36
AVG 106 54 53.1/62.5 (MCS11) 15.35 23.63 -8.28

5700 140 AVG 106 53 53.1/62.5 (MCS11) 14.00 23.63 -9.63
AVG 106 54 53.1/62.5 (MCS11) 13.87 23.63 -9.76

5720 144 AVG 106 58 53.1/62.5 (MCS11) 15.36 23.63 -8.27
AVG 106 54 53.1/62.5 (MCS11) 15.29 23.63 -8.34

5745 149 AVG 106 53 53.1/62.5 (MCS11) 15.26 30.00 -14.74
AVG 106 54 53.1/62.5 (MCS11) 15.28 30.00 -14.72

5785 157 AVG 106 53 53.1/62.5 (MCS11) 15.38 30.00 -14.62
AVG 106 54 53.1/62.5 (MCS11) 15.35 30.00 -14.66

5825 165 AVG 106 53 53.1/62.5 (MCS11) 15.39 30.00 -14.61
AVG 106 54 53.1/62.5 (MCS11) 15.32 30.00 -14.68

Table 7-61. FCC Antenna 4a 20MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
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. Conducted Conduc.te('i Conducted
Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
5190 38 AVG 242 61 121.9/143.4 (MCS11) 12.97 23.98 -11.01
AVG 242 62 121.9/143.4 (MCS11) 12.89 23.98 -11.09
5230 6 AVG 242 61 121.9/143.4 (MCS11) 18.18 23.98 -5.80
AVG 242 62 121.9/143.4 (MCS11) 18.23 23.98 -5.75
5070 54 AVG 242 61 121.9/143.4 (MCS11) 18.19 23.62 -5.43
AVG 242 62 121.9/143.4 (MCS11) 18.22 23.62 -5.40
5310 62 AVG 242 61 121.9/143.4 (MCS11) 13.99 23.62 -9.63
AVG 242 62 121.9/143.4 (MCS11) 13.85 23.62 -9.77
5510 102 AVG 242 61 121.9/143.4 (MCS11) 12.41 23.63 -11.22
AVG 242 62 121.9/143.4 (MCS11) 12.50 23.63 -11.13
5550 110 AVG 242 61 121.9/143.4 (MCS11) 16.27 23.63 -7.36
AVG 242 62 121.9/143.4 (MCS11) 16.31 23.63 -7.32
5590 118 AVG 242 61 121.9/143.4 (MCS11) 18.24 23.63 -5.39
AVG 242 62 121.9/143.4 (MCS11) 18.41 23.63 -5.22
5630 126 AVG 242 61 121.9/143.4 (MCS11) 18.22 23.63 -5.41
AVG 242 62 121.9/143.4 (MCS11) 18.19 23.63 -5.44
5670 134 AVG 242 61 121.9/143.4 (MCS11) 15.45 23.63 -8.18
AVG 242 62 121.9/143.4 (MCS11) 15.50 23.63 -8.13
AVG 106 53 53.1/62.5 (MCS11) 15.12 23.63 -8.51
5710 142 AVG 106 54 53.1/62.5 (MCS11) 15.30 23.63 -8.33
AVG 106 56 53.1/62.5 (MCS11) 15.18 23.63 -8.45
5755 151 AVG 242 61 121.9/143.4 (MCS11) 18.20 30.00 -11.80
AVG 242 62 121.9/143.4 (MCS11) 18.24 30.00 -11.77
5795 159 AVG 242 61 121.9/143.4 (MCS11) 18.08 30.00 -11.92
AVG 242 62 121.9/143.4 (MCS11) 18.09 30.00 -11.91
Table 7-62. FCC Antenna 4a 40MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
. Conducted Conduc.te(.i Conducted
Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
5210 42 AVG 484 65 243.8/286.8 (MCS11) 11.84 23.98 -12.14
AVG 484 66 243.8/286.8 (MCS11) 11.78 23.98 -12.20
5290 58 AVG 484 65 243.8/286.8 (MCS11) 12.89 23.62 -10.73
AVG 484 66 243.8/286.8 (MCS11) 12.97 23.62 -10.66
5530 106 AVG 484 65 243.8/286.8 (MCS11) 11.75 23.63 -11.88
AVG 484 66 243.8/286.8 (MCS11) 12.00 23.63 -11.63
5610 122 AVG 484 65 243.8/286.8 (MCS11) 15.97 23.63 -7.66
AVG 484 66 243.8/286.8 (MCS11) 15.91 23.63 -7.72
5690 138 AVG 484 65 243.8/286.8 (MCS11) 15.22 23.63 -8.41
AVG 484 66 243.8/286.8 (MCS11) 15.39 23.63 -8.24
5775 155 AVG 484 65 243.8/286.8 (MCS11) 15.88 30.00 -14.12
AVG 484 66 243.8/286.8 (MCS11) 15.86 30.00 -14.14

Table 7-63. FCC Antenna 4a 80MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
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@ clement

] . Conducted Conduc.tec.i Conducted
N | Freq[MHz] | Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
NID Power [dBm1 |~ iaml | Margin [dB]
5 g _% 5250 50 (L) AVG 996 67 510.4/600.5 (MCS11) 10.35 23.98 -13.63
LO 8 c 5250 50 (V) AVG 996 67 510.4/600.5 (MCS11) 10.28 23.62 -13.35
~ g 5570 114 (L) AVG 996 67 510.4/600.5 (MCS11) 9.32 23.63 -14.31
5570 114 (V) AVG 996 67 510.4/600.5 (MCS11) 9.38 23.63 -14.25

Table 7-64. FCC Antenna 4a 160MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
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@ clement

ISED Antenna 4a Conducted Output Power Measurements (Highest Power Among Partially-Loaded RU’s)

Conducted

Conducted

Freq [MHz] | Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Pg&';??;{::ﬂ Power Limit Power An[taé;iia in Ma[);g[:q;p m::ﬁ;ér?ﬂ Ma?;i.;.'[)c'iB]
[dBm] Margin [dB]
5180 36 AVG 106 53 53.1/62.5 (MCS11) 14.87 - - -1.10 13.77 22.57 -8.80
AVG 106 54 53.1/62.5 (MCS11) 14.91 - - -1.10 13.81 22.57 -8.75
5200 20 AVG 106 53 53.1/62.5 (MCS11) 14.87 - - -1.10 13.77 22.57 -8.80
AVG 106 54 53.1/62.5 (MCS11) 14.90 - - -1.10 13.80 22.57 -8.77
5240 28 AVG 106 53 53.1/62.5 (MCS11) 15.00 - - -1.10 13.90 22.57 -8.67
AVG 106 54 53.1/62.5 (MCS11) 14.97 - - -1.10 13.87 22.57 -8.70
5260 52 AVG 106 53 53.1/62.5 (MCS11) 15.40 23.62 -8.22 -1.70 13.70 29.62 -15.92
AVG 106 54 53.1/62.5 (MCS11) 15.49 23.62 -8.13 -1.70 13.79 29.62 -15.83
5300 60 AVG 106 53 53.1/62.5 (MCS11) 15.35 23.62 -8.27 -1.70 13.65 29.62 -15.97
AVG 106 54 53.1/62.5 (MCS11) 15.32 23.62 -8.30 -1.70 13.62 29.62 -16.00
5320 64 AVG 106 53 53.1/62.5 (MCS11) 15.48 23.62 -8.14 -1.70 13.78 29.62 -15.84
AVG 106 54 53.1/62.5 (MCS11) 15.50 23.62 -8.12 -1.70 13.80 29.62 -15.82
5500 100 AVG 106 53 53.1/62.5 (MCS11) 13.91 23.63 -9.72 1.30 15.21 29.63 -14.42
AVG 106 54 53.1/62.5 (MCS11) 13.87 23.63 -9.76 1.30 15.17 29.63 -14.46
5520 104 AVG 106 53 53.1/62.5 (MCS11) 15.43 23.63 -8.20 1.30 16.73 29.63 -12.90
AVG 106 54 53.1/62.5 (MCS11) 15.38 23.63 -8.25 1.30 16.68 29.63 -12.95
5580 116 AVG 106 53 53.1/62.5 (MCS11) 15.50 23.63 -8.13 1.30 16.80 29.63 -12.83
AVG 106 54 53.1/62.5 (MCS11) 15.27 23.63 -8.36 1.30 16.57 29.63 -13.06
5680 136 AVG 106 53 53.1/62.5 (MCS11) 15.27 23.63 -8.36 1.30 16.57 29.63 -13.06
AVG 106 54 53.1/62.5 (MCS11) 15.35 23.63 -8.28 1.30 16.65 29.63 -12.98
5700 140 AVG 106 53 53.1/62.5 (MCS11) 14.00 23.63 -9.63 1.30 15.30 29.63 -14.33
AVG 106 54 53.1/62.5 (MCS11) 13.87 23.63 -9.76 1.30 15.17 29.63 -14.46
5720 144 AVG 106 53 53.1/62.5 (MCS11) 15.36 23.63 -8.27 1.30 16.66 29.63 -12.97
AVG 106 54 53.1/62.5 (MCS11) 15.29 23.63 -8.34 1.30 16.59 29.63 -13.04
5745 149 AVG 106 53 53.1/62.5 (MCS11) 15.26 30.00 -14.74 1.30 16.56 - -
AVG 106 54 53.1/62.5 (MCS11) 15.28 30.00 -14.72 1.30 16.58 - -
5785 157 AVG 106 53 53.1/62.5 (MCS11) 15.38 30.00 -14.62 1.30 16.68 - -
AVG 106 54 53.1/62.5 (MCS11) 15.35 30.00 -14.66 1.30 16.65 - -
5825 165 AVG 106 53 53.1/62.5 (MCS11) 15.39 30.00 -14.61 1.30 16.69 - -
AVG 106 54 53.1/62.5 (MCS11) 15.32 30.00 -14.68 1.30 16.62 -

Table 7-65. ISED Antenn

a 4a 20MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Highest Power Among Partially-Loaded RU’s)

Conducted

Conducted

Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Pga"::l;gga% Power Limit Power An[t('j;]a in Ma[;;;rln;p L’\:I;Ttit;éra] Ma?;i.:?(.iB]
[dBm] Margin [dB]
5190 38 AVG 242 61 121.9/143.4 (MCS11) 12.96 - - -1.10 11.86 22.57 -10.70
AVG 242 62 121.9/143.4 (MCS11) 13.00 - - -1.10 11.90 22.57 -10.67
5230 46 AVG 242 61 121.9/143.4 (MCS11) 16.91 - - -1.10 15.81 22.57 -6.76
AVG 242 62 121.9/143.4 (MCS11) 16.99 - - -1.10 15.89 22.57 -6.68
5270 51 AVG 242 61 121.9/143.4 (MCS11) 18.19 23.62 -5.43 -1.70 16.49 29.62 -13.13
AVG 242 62 121.9/143.4 (MCS11) 18.22 23.62 -5.40 -1.70 16.52 29.62 -13.10
5310 62 AVG 242 61 121.9/143.4 (MCS11) 13.99 23.62 -9.63 -1.70 12.29 29.62 -17.33
AVG 242 62 121.9/143.4 (MCS11) 13.85 23.62 -9.77 -1.70 12.15 29.62 -17.47
5510 102 AVG 242 61 121.9/143.4 (MCS11) 12.41 23.63 -11.22 1.30 13.71 29.63 -15.92
AVG 242 62 121.9/143.4 (MCS11) 12.50 23.63 -11.13 1.30 13.80 29.63 -15.83
5550 110 AVG 242 61 121.9/143.4 (MCS11) 16.27 23.63 -7.36 1.30 17.57 29.63 -12.06
AVG 242 62 121.9/143.4 (MCS11) 16.31 23.63 -7.32 1.30 17.61 29.63 -12.02
5670 134 AVG 242 61 121.9/143.4 (MCS11) 15.45 23.63 -8.18 1.30 16.75 29.63 -12.88
AVG 242 62 121.9/143.4 (MCS11) 15.50 23.63 -8.13 1.30 16.80 29.63 -12.83
AVG 106 53 53.1/62.5 (MCS11) 15.12 23.63 -8.51 1.30 16.42 29.63 -13.21
5710 142 AVG 106 54 53.1/62.5 (MCS11) 15.30 23.63 -8.33 1.30 16.60 29.63 -13.03
AVG 106 56 53.1/62.5 (MCS11) 15.18 23.63 -8.45 1.30 16.48 29.63 -13.15
5755 151 AVG 242 61 121.9/143.4 (MCS11) 18.20 30.00 -11.80 1.30 19.50 - -
AVG 242 62 121.9/143.4 (MCS11) 18.24 30.00 -11.77 1.30 19.54 - -
5795 159 AVG 242 61 121.9/143.4 (MCS11) 18.08 30.00 -11.92 1.30 19.38 - -
AVG 242 62 121.9/143.4 (MCS11) 18.09 30.00 -11.91 1.30 19.39 - -

Table 7-66. ISED Antenna 4a 40MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Highest Power Among Partially-Loaded RU’s)
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element

5 Conducted Conduc_tec_l Comeleies] Ant. Gain [Max e.i.r.p.| Max e.i.r.p. e.i.r.p.
Freq [MHz] | Channel [Detector [ RU Size |RU Index| Data Rate [Mbps] Power [dBm] Power Limit Po_wer [dBi] [dBm] Limit [dBm] | Margin [dB]
[dBm] Margin [dB]
5210 2 AVG 484 65 243.8/286.8 (MCS11) 11.90 - - -1.10 10.80 22.57 -11.77
AVG 484 66 243.8/286.8 (MCS11) 11.95 - - -1.10 10.85 22.57 -11.72
5290 58 AVG 484 65 243.8/286.8 (MCS11) 12.89 23.62 -10.73 -1.70 11.19 29.62 -18.43
AVG 484 66 243.8/286.8 (MCS11) 12.97 23.62 -10.66 -1.70 11.27 29.62 -18.36
5530 106 AVG 484 65 243.8/286.8 (MCS11) 11.75 23.63 -11.88 1.30 13.05 29.63 -16.58
AVG 484 66 243.8/286.8 (MCS11) 12.00 23.63 -11.63 1.30 13.30 29.63 -16.33
5690 138 AVG 484 65 243.8/286.8 (MCS11) 15.22 23.63 -8.41 1.30 16.52 29.63 -13.11
AVG 484 66 243.8/286.8 (MCS11) 15.39 23.63 -8.24 1.30 16.69 29.63 -12.94
5775 155 AVG 484 65 243.8/286.8 (MCS11) 15.88 30.00 -14.12 1.30 17.18 - -
AVG 484 66 243.8/286.8 (MCS11) 15.86 30.00 -14.14 1.30 17.16 - -

Table 7-67. ISED Antenn

a 4a 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Highest Power Among Partially-Loaded RU’s)

N E Conducted Gamsliizd || @aelsiE Ant. Gain  [Max e.i.r Max e.i.r eir
~ T B | Freq[MHz] |Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power o L.r.p. | Maxe.Lr.p. L-I.p-
IS S Power [dBm] . [dBi] [dBm] Limit [dBm] | Margin [dB]
o3 % [dBm] Margin [dB]
o 8 ,C(, 5250 50 (L) AVG 996 67 510.4/600.5 (MCS11) 10.44 - - -1.10 9.34 22.57 -13.23
il 5250 50 (V) AVG 996 67 510.4/600.5 (MCS11) 10.38 - -1.70 8.68 22.57 -13.89

Table 7-68. ISED Antenna 4a 160MHz BW (UNII) Maximum Conducted Output Power al

nd Max EIRP (Highest

Power Among Partially-Loaded RU’s)
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@ clement

FCC Antenna 4a Conducted Output Power Measurements (Fully-loaded RU)

. Conducted Conduc.tet.j Conducted
Freq [MHz] | Channel |Detector [ RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
5180 36 AVG 242 61 |121.9/143.4 (MCS11) 14.87 23.98 -9.11
5200 40 AVG 242 61 |121.9/143.4 (MCS11) 18.30 23.98 -5.68
5240 48 AVG 242 61 |121.9/143.4 (MCS11) 18.24 23.98 -5.74
5260 52 AVG 242 61 121.9/143.4 (MCS11) 18.39 23.62 -5.23
5300 60 AVG 242 61 121.9/143.4 (MCS11) 18.27 23.62 -5.35
5320 64 AVG 242 61 121.9/143.4 (MCS11) 15.50 23.62 -8.12
5500 100 AVG 242 61 121.9/143.4 (MCS11) 13.97 23.63 -9.66
5520 104 AVG 242 61 121.9/143.4 (MCS11) 17.44 23.63 -6.19
5540 108 AVG 242 61 121.9/143.4 (MCS11) 18.45 23.63 -5.18
5580 116 AVG 242 61 121.9/143.4 (MCS11) 18.50 23.63 -5.13
5660 132 AVG 242 61 121.9/143.4 (MCS11) 18.29 23.63 -5.34
5680 136 AVG 242 61 121.9/143.4 (MCS11) 18.00 23.63 -5.63
5700 140 AVG 242 61 121.9/143.4 (MCS11) 13.78 23.63 -9.85
5720 144 AVG 242 61 121.9/143.4 (MCS11) 18.20 23.63 -5.43
5745 149 AVG 242 61 121.9/143.4 (MCS11) 18.26 30.00 -11.74
5785 157 AVG 242 61 121.9/143.4 (MCS11) 18.11 30.00 -11.89
5825 165 AVG 242 61 121.9/143.4 (MCS11) 18.13 30.00 -11.88

Table 7-69. FCC Antenna 4a 20MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)

. Conducted Conduc.tec'i Conducted

Freq [MHz] [ Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .

[dBm] Margin [dB]
5190 38 AVG 484 65 243.8/286.8 (MCS11) 13.00 23.98 -10.98
5230 46 AVG 484 65 243.8/286.8 (MCS11) 18.46 23.98 -5.52
5270 54 AVG 484 65 243.8/286.8 (MCS11) 18.27 23.62 -5.35
5310 62 AVG 484 65 243.8/286.8 (MCS11) 14.00 23.62 -9.62
5510 102 AVG 484 65 243.8/286.8 (MCS11) 12.38 23.63 -11.25
5550 110 AVG 484 65 243.8/286.8 (MCS11) 16.39 23.63 -7.24
5590 118 AVG 484 65 243.8/286.8 (MCS11) 18.30 23.63 -5.33
5630 126 AVG 484 65 243.8/286.8 (MCS11) 18.50 23.63 -5.13
5670 134 AVG 484 65 243.8/286.8 (MCS11) 15.28 23.63 -8.35
5710 142 AVG 484 65 243.8/286.8 (MCS11) 18.35 23.63 -5.28
5755 151 AVG 484 65 243.8/286.8 (MCS11) 18.26 30.00 -11.74
5795 159 AVG 484 65 243.8/286.8 (MCS11) 18.32 30.00 -11.68

Table 7-70. FCC Antenna 4a 40MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)

_ Conducted Conduc_teq Conducted
Freq [MHz] [ Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power [dBm] Power Limit quer
[dBm] Margin [dB]
5210 42 AVG 996 67 510.4/600.5 (MCS11) 11.86 23.98 -12.12
5290 58 AVG 996 67 510.4/600.5 (MCS11) 12.93 23.62 -10.69
5530 106 AVG 996 67 510.4/600.5 (MCS11) 11.89 23.63 -11.74
5610 122 AVG 996 67 510.4/600.5 (MCS11) 15.78 23.63 -7.85
5690 138 AVG 996 67 510.4/600.5 (MCS11) 18.01 23.63 -5.62
5775 155 AVG 996 67 510.4/600.5 (MCS11) 15.77 30.00 -14.23

Table 7-71. FCC Antenna 4a 80MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
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@ clement

N = Conducted Conducted | Conducted
~ I T| Freq[MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Ts g Power [dBm] dB in rd
0o 3 [dBm] Margin [dB]
0 i\—ao/ % 5250 50 AVG 996x2 68 1020.8/1201 (MCS11) 10.39 23.98 -13.59

o 5570 114 AVG 996x2 68 1020.8/1201 (MCS11) 9.27 23.63 -14.36

Table 7-72. FCC Antenna 4a 160MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
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@ clement

ISED Antenna 4a Conducted Output Power Measurements (Fully-loaded RU)

P Conducted ConducFeq Camilez Ant. Gain (Max e.i.r.p.| Max e.i.r.p. e.i.r.p.
Freq [MHz] | Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power [dBm] Power Limit quer [dB] [dBm] Limit [dBm] | Margin [dB]
[dBm] Margin [dB]
5180 36 AVG 242 61 121.9/143.4 (MCS11) 14.95 = = -1.10 13.85 22.57 -8.72
5200 40 AVG 242 61 121.9/143.4 (MCS11) 16.89 - - -1.10 15.79 22.57 -6.77
5240 48 AVG 242 61 121.9/143.4 (MCS11) 17.00 - - -1.10 15.90 22.57 -6.67
5260 52 AVG 242 61 121.9/143.4 (MCS11) 18.39 23.62 -5.23 -1.70 16.69 29.62 -12.93
5300 60 AVG 242 61 121.9/143.4 (MCS11) 18.27 23.62 -5.35 -1.70 16.57 29.62 -13.05
5320 64 AVG 242 61 121.9/143.4 (MCS11) 15.50 23.62 -8.12 -1.70 13.80 29.62 -15.82
5500 100 AVG 242 61 121.9/143.4 (MCS11) 13.97 23.63 -9.66 1.30 15.27 29.63 -14.36
5520 104 AVG 242 61 121.9/143.4 (MCS11) 17.44 23.63 -6.19 1.30 18.74 29.63 -10.89
5540 108 AVG 242 61 121.9/143.4 (MCS11) 18.45 23.63 -5.18 1.30 19.75 29.63 -9.88
5580 116 AVG 242 61 121.9/143.4 (MCS11) 18.50 23.63 -5.13 1.30 19.80 29.63 -9.83
5660 132 AVG 242 61 121.9/143.4 (MCS11) 18.29 23.63 -5.34 1.30 19.59 29.63 -10.04
5680 136 AVG 242 61 121.9/143.4 (MCS11) 18.00 23.63 -5.63 1.30 19.30 29.63 -10.33
5700 140 AVG 242 61 121.9/143.4 (MCS11) 13.78 23.63 -9.85 1.30 15.08 29.63 -14.55
5720 144 AVG 242 61 121.9/143.4 (MCS11) 18.20 23.63 -5.43 1.30 19.50 29.63 -10.13
5745 149 AVG 242 61 121.9/143.4 (MCS11) 18.26 30.00 -11.74 1.30 19.56 - -
5785 157 AVG 242 61 121.9/143.4 (MCS11) 18.11 30.00 -11.89 1.30 19.41 - -
5825 165 AVG 242 61 121.9/143.4 (MCS11) 18.13 30.00 -11.88 1.30 19.43 - -
Table 7-73. ISED Antenna 4a 20MHz BW (UNIl) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)
Conducted | Conducted . . . .
Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] PS&Z?ngi] Power Limit Power An[t&;;a in Ma[);;.rlr.];.p. xzﬁéé;] Maf’gli.:].'[)l:‘lB]
[dBm] Margin [dB]
5190 38 AVG 484 65 243.8/286.8 (MCS11) 12.94 - - -1.10 11.84 22.57 -10.73
5230 46 AVG 484 65 243.8/286.8 (MCS11) 18.37 - - -1.10 17.27 22.57 -5.30
5270 54 AVG 484 65 243.8/286.8 (MCS11) 18.27 23.62 -5.35 -1.70 16.57 29.62 -13.05
5310 62 AVG 484 65 243.8/286.8 (MCS11) 14.00 23.62 -9.62 -1.70 12.30 29.62 -17.32
5510 102 AVG 484 65 243.8/286.8 (MCS11) 12.38 23.63 -11.25 1.30 13.68 29.63 -15.95
5550 110 AVG 484 65 243.8/286.8 (MCS11) 16.39 23.63 -7.24 1.30 17.69 29.63 -11.94
5670 134 AVG 484 65 243.8/286.8 (MCS11) 15.28 23.63 -8.35 1.30 16.58 29.63 -13.05
5710 142 AVG 484 65 243.8/286.8 (MCS11) 18.35 23.63 -5.28 1.30 19.65 29.63 -9.98
5755 151 AVG 484 65 243.8/286.8 (MCS11) 18.26 30.00 -11.74 1.30 19.56 - -
5795 159 AVG 484 65 243.8/286.8 (MCS11) 18.32 30.00 -11.68 1.30 19.62 - -
Table 7-74. ISED Antenna 4a 40MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)
Conducted | Conducted . . . .
Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Pg\?vr:rh;zge:w] Power Limit Power A"[ta;]aj n Ma[);;[:q;p Ii\frar‘:tidlér?l] Ma?;i.:'[)c'iB]
[dBm] Margin [dB]
5210 42 AVG 996 67 510.4/600.5 (MCS11) 11.96 - - -1.10 10.86 22.57 -11.71
5290 58 AVG 996 67 510.4/600.5 (MCS11) 12.93 23.62 -10.69 -1.70 11.23 29.62 -18.39
5530 106 AVG 996 67 510.4/600.5 (MCS11) 11.89 23.63 -11.74 1.30 13.19 29.63 -16.44
5690 138 AVG 996 67 510.4/600.5 (MCS11) 18.01 23.63 -5.62 1.30 19.31 29.63 -10.32
5775 155 AVG 996 67 510.4/600.5 (MCS11) 15.77 30.00 -14.23 1.30 17.07 - -
Table 7-75. ISED Antenna 4a 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)
Iz Conducted | Conducted . ) ) .
8% | FreqMHz] |Channel |Detector | RU Size |RU Index| Data Rate (Mbps] | 29Ut | power imit | power | AT Gan (Mxeirp.| Maxeirp. | eirp.
o2 Power [dBm] . [dBi] [dBm] Limit [dBm] | Margin [dB]
NE [dBm] Margin [dB]
o 5250 50 AVG | 996x2 68 [1020.8/1201 (MCS11)|  10.47 - -1.10 9.37 22.57 -13.20

Table 7-76. ISED Antenna 4a 160MHz BW (UNII) Maximum Conducted

Output Power an

d Max EIRP (Fully-loaded RU)
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@ clement

FCC Antenna 2a Conducted Output Power Measurements (RU26)

. Conducted Conduc.te(.j Conducted
Freq [MHz] | Channel |Detector [ RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]

AVG 26 0 12.5/14.7 (MCS11) 9.48 23.98 -14.50

5180 36 AVG 26 4 12.5/14.7 (MCS11) 9.49 23.98 -14.49
AVG 26 8 12.5/14.7 (MCS11) 9.31 23.98 -14.67

AVG 26 0 12.5/14.7 (MCS11) 9.50 23.98 -14.48

5200 40 AVG 26 4 12.5/14.7 (MCS11) 9.31 23.98 -14.67
AVG 26 8 12.5/14.7 (MCS11) 9.27 23.98 -14.71

AVG 26 0 12.5/14.7 (MCS11) 9.50 23.98 -14.48

5240 48 AVG 26 4 12.5/14.7 (MCS11) 9.37 23.98 -14.61
AVG 26 8 12.5/14.7 (MCS11) 9.43 23.98 -14.55

AVG 26 0 12.5/14.7 (MCS11) 9.07 30.00 -20.93

5745 149 AVG 26 4 12.5/14.7 (MCS11) 9.34 30.00 -20.66
AVG 26 8 12.5/14.7 (MCS11) 9.00 30.00 -21.01

AVG 26 0 12.5/14.7 (MCS11) 9.15 30.00 -20.85

5785 157 AVG 26 4 12.5/14.7 (MCS11) 9.39 30.00 -20.61
AVG 26 8 12.5/14.7 (MCS11) 9.10 30.00 -20.90

AVG 26 0 12.5/14.7 (MCS11) 9.15 30.00 -20.86

5825 165 AVG 26 4 12.5/14.7 (MCS11) 9.46 30.00 -20.54
AVG 26 8 12.5/14.7 (MCS11) 9.02 30.00 -20.98

Table 7-77. FCC Antenna 2a 20MHz BW (UNII) Maximum Conducted Output Power (RU26)

. Conducted Conduc.te(.i Conducted
Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 9.41 23.98 -14.57
5190 38 AVG 26 8 12.5/14.7 (MCS11) 9.47 23.98 -14.51
AVG 26 17 12.5/14.7 (MCS11) 9.35 23.98 -14.63
AVG 26 0 12.5/14.7 (MCS11) 9.43 23.98 -14.55
5230 46 AVG 26 8 12.5/14.7 (MCS11) 9.50 23.98 -14.48
AVG 26 17 12.5/14.7 (MCS11) 9.27 23.98 -14.71
AVG 26 0 12.5/14.7 (MCS11) 9.20 30.00 -20.80
5755 151 AVG 26 8 12.5/14.7 (MCS11) 9.36 30.00 -20.64
AVG 26 17 12.5/14.7 (MCS11) 9.16 30.00 -20.84
AVG 26 0 12.5/14.7 (MCS11) 9.46 30.00 -20.54
5795 159 AVG 26 8 12.5/14.7 (MCS11) 9.48 30.00 -20.52
AVG 26 17 12.5/14.7 (MCS11) 9.23 30.00 -20.77
Table 7-78. FCC Antenna 2a 40MHz BW (UNII) Maximum Conducted Output Power (RU26)
_ Conducted Conduc_tec_i Conducted
Freq [MHz] [ Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 9.48 23.98 -14.50
5210 42 AVG 26 18 12.5/14.7 (MCS11) 9.50 23.98 -14.48
AVG 26 36 12.5/14.7 (MCS11) 9.40 23.98 -14.58
AVG 26 0 12.5/14.7 (MCS11) 9.12 30.00 -20.88
5775 155 AVG 26 18 12.5/14.7 (MCS11) 9.17 30.00 -20.83
AVG 26 36 12.5/14.7 (MCS11) 9.03 30.00 -20.97
Table 7-79. FCC Antenna 2a 80MHz BW (UNII) Maximum Conducted Output Power (RU26)
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e |@ element " CerriricaTion) Technicl Manager
Test Report S/N: Test Dates: EUT Type:

1C2311270070-23-R2.BCG

1/3/2024 - 3/24/2024

Tablet Device

Page 87 of 450

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

ISED Antenna 2a Conducted Output Power Measurements (RU26)

. Conducted Conduc‘teq Cemslrsic Ant. Gain [Max e.i.r.p.| Max e.i.r.p. e.i.r.p.
Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power [dBm] Power Limit quer [dB] [dBm] Limit [dBm] | Margin [dB]
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 8.82 - - -1.60 7.22 22.57 -15.35
5180 36 AVG 26 4 12.5/14.7 (MCS11) 8.82 - - -1.60 7.22 22.57 -15.34
AVG 26 8 12.5/14.7 (MCS11) 8.96 - - -1.60 7.36 22.57 -15.21
AVG 26 0 12.5/14.7 (MCS11) 9.00 - - -1.60 7.40 22.57 -15.17
5200 40 AVG 26 4 12.5/14.7 (MCS11) 8.87 - - -1.60 7.27 22.57 -15.29
AVG 26 8 12.5/14.7 (MCS11) 8.84 - - -1.60 7.24 22.57 -15.33
AVG 26 0 12.5/14.7 (MCS11) 8.91 - - -1.60 7.31 22.57 -15.26
5240 48 AVG 26 4 12.5/14.7 (MCS11) 8.78 = = -1.60 7.18 22.57 -15.39
AVG 26 8 12.5/14.7 (MCS11) 8.80 - - -1.60 7.20 22.57 -15.37
AVG 26 0 12.5/14.7 (MCS11) 9.07 30.00 -20.93 -0.60 8.47 - -
5745 149 AVG 26 4 12.5/14.7 (MCS11) 9.34 30.00 -20.66 -0.60 8.74 - -
AVG 26 8 12.5/14.7 (MCS11) 9.00 30.00 -21.01 -0.60 8.40 - -
AVG 26 0 12.5/14.7 (MCS11) 9.15 30.00 -20.85 -0.60 8.55 - -
5785 157 AVG 26 4 12.5/14.7 (MCS11) 9.39 30.00 -20.61 -0.60 8.79 ° o
AVG 26 8 12.5/14.7 (MCS11) 9.10 30.00 -20.90 -0.60 8.50 - -
AVG 26 0 12.5/14.7 (MCS11) 9.15 30.00 -20.86 -0.60 8.55 - -
5825 165 AVG 26 4 12.5/14.7 (MCS11) 9.46 30.00 -20.54 -0.60 8.86 - -
AVG 26 8 12.5/14.7 (MCS11) 9.02 30.00 -20.98 -0.60 8.42 - -
Table 7-80. ISED Antenna 2a 20MHz BW (UNII) Maximum Conducted Output Power (RU26)
Conducted | Conducted . . . .
Freq [MHz] | Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Pg;ze?;si] Power Limit Power A"[tc'jsi;i in Ma[z;rln;p Iff:t?t;ér?ﬂ Ma?;i.;.l[’t'iB]
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 8.92 - - -1.60 7.32 22.57 -15.24
5190 38 AVG 26 8 12.5/14.7 (MCS11) 8.74 - - -1.60 7.14 22.57 -15.42
AVG 26 17 12.5/14.7 (MCS11) 8.87 = = -1.60 7.27 22.57 -15.30
AVG 26 0 12.5/14.7 (MCS11) 8.94 - - -1.60 7.34 22.57 -15.23
5230 46 AVG 26 8 12.5/14.7 (MCS11) 8.92 - - -1.60 7.32 22.57 -15.25
AVG 26 17 12.5/14.7 (MCS11) 8.66 - - -1.60 7.06 22.57 -15.51
AVG 26 0 12.5/14.7 (MCS11) 9.20 30.00 -20.80 -0.60 8.60 - -
5755 151 AVG 26 8 12.5/14.7 (MCS11) 9.36 30.00 -20.64 -0.60 8.76 = =
AVG 26 17 12.5/14.7 (MCS11) 9.16 30.00 -20.84 -0.60 8.56 - -
AVG 26 0 12.5/14.7 (MCS11) 9.46 30.00 -20.54 -0.60 8.86 - =
5795 159 AVG 26 8 12.5/14.7 (MCS11) 9.48 30.00 -20.52 -0.60 8.88 - =
AVG 26 17 12.5/14.7 (MCS11) 9.23 30.00 -20.77 -0.60 8.63 - -
Table 7-81. ISED Antenna 2a 40MHz BW (UNII) Maximum Conducted Output Power (RU26)
Conducted | Conducted . . . .
Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] P532313§2] Power Limit Power An[ta;? in Ma[zg:n;p Iz\f;)l(ticllérz] Ma?;i.:?c.iB]
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 9.00 - - -1.60 7.40 22.57 -15.17
5210 42 AVG 26 18 12.5/14.7 (MCS11) 8.91 - - -1.60 7.31 22.57 -15.26
AVG 26 36 12.5/14.7 (MCS11) 8.91 - - -1.60 7.31 22.57 -15.25
AVG 26 0 12.5/14.7 (MCS11) 9.12 30.00 -20.88 -0.60 8.52 - -
5775 155 AVG 26 18 12.5/14.7 (MCS11) 9.17 30.00 -20.83 -0.60 8.57 = =
AVG 26 36 12.5/14.7 (MCS11) 9.03 30.00 -20.97 -0.60 8.43 - -

Table 7-82. ISED Antenna 2a 80MHz BW (UNII) Maximum Conducted Output Power (RU26)
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@ clement

FCC Antenna 2a Conducted Output Power Measurements (RU52)

. Conducted Conduc.teq Conducted
Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 52 37 25/29.4 (MCS11) 12.35 23.62 -11.27
5260 52 AVG 52 39 25/29.4 (MCS11) 12.39 23.62 -11.23
AVG 52 40 25/29.4 (MCS11) 12.37 23.62 -11.25
AVG 52 37 25/29.4 (MCS11) 12.20 23.62 -11.42
5300 60 AVG 52 39 25/29.4 (MCS11) 12.39 23.62 -11.23
AVG 52 40 25/29.4 (MCS11) 12.28 23.62 -11.34
AVG 52 37 25/29.4 (MCS11) 12.17 23.62 -11.45
5320 64 AVG 52 39 25/29.4 (MCS11) 12.31 23.62 -11.31
AVG 52 40 25/29.4 (MCS11) 12.45 23.62 -11.17
AVG 52 37 25/29.4 (MCS11) 12.23 23.63 -11.40
5500 100 AVG 52 39 25/29.4 (MCS11) 12.40 23.63 -11.23
AVG 52 40 25/29.4 (MCS11) 12.06 23.63 -11.57
AVG 52 37 25/29.4 (MCS11) 12.50 23.63 -11.13
5580 116 AVG 52 39 25/29.4 (MCS11) 12.27 23.63 -11.36
AVG 52 40 25/29.4 (MCS11) 12.27 23.63 -11.36
AVG 52 37 25/29.4 (MCS11) 12.17 23.63 -11.46
5720 144 AVG 52 39 25/29.4 (MCS11) 12.46 23.63 -11.17
AVG 52 40 25/29.4 (MCS11) 12.21 23.63 -11.42
Table 7-83. FCC Antenna 2a 20MHz BW (UNII) Maximum Conducted Output Power (RU52)
. Conducted Conduc.te('i Conducted
Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 52 37 25/29.4 (MCS11) 12.45 23.62 -11.17
5270 54 AVG 52 40 25/29.4 (MCS11) 12.41 23.62 -11.21
AVG 52 44 25/29.4 (MCS11) 12.27 23.62 -11.35
AVG 52 37 25/29.4 (MCS11) 12.01 23.62 -11.61
5310 62 AVG 52 40 25/29.4 (MCS11) 12.44 23.62 -11.19
AVG 52 44 25/29.4 (MCS11) 12.21 23.62 -11.41
AVG 52 37 25/29.4 (MCS11) 11.95 23.63 -11.68
5510 102 AVG 52 40 25/29.4 (MCS11) 12.40 23.63 -11.23
AVG 52 44 25/29.4 (MCS11) 11.89 23.63 -11.74
AVG 52 37 25/29.4 (MCS11) 12.24 23.63 -11.39
5590 118 AVG 52 40 25/29.4 (MCS11) 12.29 23.63 -11.34
AVG 52 44 25/29.4 (MCS11) 12.22 23.63 -11.40
AVG 52 37 25/29.4 (MCS11) 11.90 23.63 -11.73
5710 142 AVG 52 40 25/29.4 (MCS11) 12.43 23.63 -11.20
AVG 52 44 25/29.4 (MCS11) 11.97 23.63 -11.66

Table 7-84. FCC Antenna 2a 40MHz BW (UNIIl) Maximum Conducted Output Power (RU52)
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. Conducted Conduc.te('i Conducted
Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power [dBm] Power Limit quer
[dBm] Margin [dB]
AVG 52 37 25/29.4 (MCS11) 12.11 23.62 -11.51
5290 58 AVG 52 44 25/29.4 (MCS11) 12.26 23.62 -11.36
AVG 52 52 25/29.4 (MCS11) 12.17 23.62 -11.45
AVG 52 37 25/29.4 (MCS11) 11.83 23.63 -11.79
5530 106 AVG 52 44 25/29.4 (MCS11) 12.00 23.63 -11.63
AVG 52 52 25/29.4 (MCS11) 11.93 23.63 -11.70
AVG 52 37 25/29.4 (MCS11) 12.13 23.63 -11.50
5610 122 AVG 52 44 25/29.4 (MCS11) 12.46 23.63 -11.16
AVG 52 52 25/29.4 (MCS11) 12.19 23.63 -11.44
AVG 52 37 25/29.4 (MCS11) 12.18 23.63 -11.45
5690 138 AVG 52 44 25/29.4 (MCS11) 12.23 23.63 -11.40
AVG 52 52 25/29.4 (MCS11) 15.06 23.63 -8.57
Table 7-85. FCC Antenna 2a 80MHz BW (UNII) Maximum Conducted Output Power (RU52)
_ Conducted Conduc_tec_j Conducted
N Freq [MHz] [ Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
I ~ Power [dBm] .
S £ [dBm] Margin [dB]
8 i) 50 (1) AVG 52 37 25/29.4 (MCS11) 10.41 23.98 -13.57
) _% 5250 AVG 52 52 25/29.4 (MCS11) 10.44 23.98 -13.54
N C 50 (V) AVG 52 52 25/29.4 (MCS11) 10.32 23.62 -13.30
g 3 e |_Ave 52 37 25/29.4 (MCS11) 9.45 23.63 -14.18
Lo 5570 AVG 52 52 25/29.4 (MCS11) 9.44 23.63 -14.19
114 (U) AVG 52 52 25/29.4 (MCS11) 9.35 23.63 -14.28

Table 7-86. FCC Antenna 2a 160MHz BW (UNII) Maximum Conducted Output Power (RU52)
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@ clement

ISED Antenna 2a Conducted Output Power Measurements (RU52)

Conducted | Conducted

Freq [MHz] | Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Pg\(/)vr:r’lizsgw] Power Limit Power A"[tasiia in Ma[);g.;.q;.p. Ii\frar‘:te[cliér‘:l] Ma?;i.:'[)c'iB]
[dBm] Margin [dB]
AVG 52 37 25/29.4 (MCS11) 12.35 23.62 -11.27 -1.40 10.95 29.62 -18.67
5260 52 AVG 52 39 25/29.4 (MCS11) 12.39 23.62 -11.23 -1.40 10.99 29.62 -18.63
AVG 52 40 25/29.4 (MCS11) 12.37 23.62 -11.25 -1.40 10.97 29.62 -18.65
AVG 52 37 25/29.4 (MCS11) 12.20 23.62 -11.42 -1.40 10.80 29.62 -18.82
5300 60 AVG 52 39 25/29.4 (MCS11) 12.39 23.62 -11.23 -1.40 10.99 29.62 -18.63
AVG 52 40 25/29.4 (MCS11) 12.28 23.62 -11.34 -1.40 10.88 29.62 -18.74
AVG 52 37 25/29.4 (MCS11) 12.17 23.62 -11.45 -1.40 10.77 29.62 -18.85
5320 64 AVG 52 39 25/29.4 (MCS11) 12.31 23.62 -11.31 -1.40 10.91 29.62 -18.71
AVG 52 40 25/29.4 (MCS11) 12.45 23.62 -11.17 -1.40 11.05 29.62 -18.57
AVG 52 37 25/29.4 (MCS11) 12.23 23.63 -11.40 -0.20 12.03 29.63 -17.60
5500 100 AVG 52 39 25/29.4 (MCS11) 12.40 23.63 -11.23 -0.20 12.20 29.63 -17.43
AVG 52 40 25/29.4 (MCS11) 12.06 23.63 -11.57 -0.20 11.86 29.63 -17.77
AVG 52 37 25/29.4 (MCS11) 12.50 23.63 -11.13 -0.20 12.30 29.63 -17.33
5580 116 AVG 52 39 25/29.4 (MCS11) 12.27 23.63 -11.36 -0.20 12.07 29.63 -17.56
AVG 52 40 25/29.4 (MCS11) 12.27 23.63 -11.36 -0.20 12.07 29.63 -17.56
AVG 52 37 25/29.4 (MCS11) 12.17 23.63 -11.46 -0.20 11.97 29.63 -17.66
5720 144 AVG 52 39 25/29.4 (MCS11) 12.46 23.63 -11.17 -0.20 12.26 29.63 -17.37
AVG 52 40 25/29.4 (MCS11) 12.21 23.63 -11.42 -0.20 12.01 29.63 -17.62

Table 7-87. ISED Antenna 2a 20MHz BW (UNII) Maximum Conducted Output Power (RU52)

Conducted | Conducted

. Conducted e Ant. Gain [Max e.i.r.p.| Max e.i.r.p. e.i.r.p.
Freq [MHz] | Channel [Detector [ RU Size |RU Index| Data Rate [Mbps] Power [dBm] PO\E\;eE;nI;;mlt Mal:;i:]v?;B] [dBi] [dBm] Limit [dBm] | Margin [dB]

AVG 52 37 25/29.4 (MCS11) 12.45 23.62 -11.17 -1.40 11.05 29.62 -18.57

5270 54 AVG 52 40 25/29.4 (MCS11) 12.41 23.62 -11.21 -1.40 11.01 29.62 -18.61
AVG 52 44 25/29.4 (MCS11) 12.27 23.62 -11.35 -1.40 10.87 29.62 -18.75

AVG 52 37 25/29.4 (MCS11) 12.01 23.62 -11.61 -1.40 10.61 29.62 -19.01

5310 62 AVG 52 40 25/29.4 (MCS11) 12.44 23.62 -11.19 -1.40 11.04 29.62 -18.59
AVG 52 44 25/29.4 (MCS11) 12.21 23.62 -11.41 -1.40 10.81 29.62 -18.81

AVG 52 37 25/29.4 (MCS11) 11.95 23.63 -11.68 -0.20 11.75 29.63 -17.88

5510 102 AVG 52 40 25/29.4 (MCS11) 12.40 23.63 -11.23 -0.20 12.20 29.63 -17.43
AVG 52 44 25/29.4 (MCS11) 11.89 23.63 -11.74 -0.20 11.69 29.63 -17.94

AVG 52 37 25/29.4 (MCS11) 12.14 23.63 -11.49 -0.20 11.94 29.63 -17.69

5550 110 AVG 52 40 25/29.4 (MCS11) 12.26 23.63 -11.37 -0.20 12.06 29.63 -17.57
AVG 52 44 25/29.4 (MCS11) 12.12 23.63 -11.51 -0.20 11.92 29.63 -17.71

AVG 52 37 25/29.4 (MCS11) 11.90 23.63 -11.73 -0.20 11.70 29.63 -17.93

5710 142 AVG 52 40 25/29.4 (MCS11) 12.43 23.63 -11.20 -0.20 12.23 29.63 -17.40
AVG 52 44 25/29.4 (MCS11) 11.97 23.63 -11.66 -0.20 11.77 29.63 -17.86

Table 7-88. ISED Antenna 2a 40MHz BW (UNII) Maximum Conducted Output Power (RU52)

Conducted | Conducted

; Conducted . Ant. Gain  (Max e.i.r.p.| Max e.i.r.p. e.i.r.p.
Freq [MHz] | Channel |Detector | RU Size |RU Index| Data Rate [Mbps] e (G PO\E\;eénl;;mlt M;;:TLB] [dBi] [dBm] Limit [dBm] | Margin [dB]

AVG 52 37 25/29.4 (MCS11) 12.11 23.62 -11.51 -1.40 10.71 29.62 -18.91

5290 58 AVG 52 44 25/29.4 (MCS11) 12.26 23.62 -11.36 -1.40 10.86 29.62 -18.76
AVG 52 52 25/29.4 (MCS11) 12.17 23.62 -11.45 -1.40 10.77 29.62 -18.85

AVG 52 37 25/29.4 (MCS11) 11.83 23.63 -11.79 -0.20 11.63 29.63 -17.99

5530 106 AVG 52 44 25/29.4 (MCS11) 12.00 23.63 -11.63 -0.20 11.80 29.63 -17.83
AVG 52 52 25/29.4 (MCS11) 11.93 23.63 -11.70 -0.20 11.73 29.63 -17.90

AVG 52 37 25/29.4 (MCS11) 12.18 23.63 -11.45 -0.20 11.98 29.63 -17.65

5690 138 AVG 52 44 25/29.4 (MCS11) 12.23 23.63 -11.40 -0.20 12.03 29.63 -17.60
AVG 52 52 25/29.4 (MCS11) 15.06 23.63 -8.57 -0.20 14.86 29.63 -14.77

Table 7-89. ISED Antenna 2a 80MHz BW (UNII) Maximum Conducted Output Power (RU52)

= Conducted Clliiciz] | CelElieie] Ant. Gain |Max e.i.r.p.| Max e.i.r.p e.i.r.p
N 35| Freq [MHz] |Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power o P I S
E § 'g Power [dBm] [dBm] Margin [dB] [dBi] [dBm] Limit [dBm] | Margin [dB]
(,_‘D-, 8 'g 50 (1) AVG 52 37 25/29.4 (MCS11) 10.32 - - -1.60 8.72 22.57 -13.85
= 8 5250 AVG 52 52 25/29.4 (MCS11) 10.48 - - -1.60 8.88 22.57 -13.69
50 (V) AVG 52 52 25/29.4 (MCS11) 10.40 - - -1.40 9.00 22.57 -13.56
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FCC Antenna 2a Conducted Output Power Measurements (Highest Power Among Partially-Loaded RU’s)

. Conducted Conduc.tet_j Conducted
Freq [MHz] | Channel |Detector [ RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]

5180 36 AVG 106 53 53.1/62.5 (MCS11) 14.78 23.98 -9.20
AVG 106 54 53.1/62.5 (MCS11) 14.80 23.98 -9.18

5200 20 AVG 106 53 53.1/62.5 (MCS11) 15.47 23.98 -8.51
AVG 106 54 53.1/62.5 (MCS11) 15.38 23.98 -8.60

5240 48 AVG 106 53 53.1/62.5 (MCS11) 15.49 23.98 -8.49
AVG 106 54 53.1/62.5 (MCS11) 15.39 23.98 -8.59

5260 52 AVG 106 53 53.1/62.5 (MCS11) 15.35 23.62 -8.28
AVG 106 54 53.1/62.5 (MCS11) 15.30 23.62 -8.33

5300 60 AVG 106 53 53.1/62.5 (MCS11) 15.26 23.62 -8.36
AVG 106 54 53.1/62.5 (MCS11) 15.40 23.62 -8.22

5320 64 AVG 106 53 53.1/62.5 (MCS11) 15.34 23.62 -8.28
AVG 106 54 53.1/62.5 (MCS11) 15.29 23.62 -8.33

5500 100 AVG 106 53 53.1/62.5 (MCS11) 13.92 23.63 -9.71
AVG 106 54 53.1/62.5 (MCS11) 13.97 23.63 -9.66

5520 104 AVG 106 53 53.1/62.5 (MCS11) 15.38 23.63 -8.25
AVG 106 54 53.1/62.5 (MCS11) 15.28 23.63 -8.35

5580 116 AVG 106 58 53.1/62.5 (MCS11) 15.40 23.63 -8.23
AVG 106 54 53.1/62.5 (MCS11) 15.43 23.63 -8.20

5680 136 AVG 106 53 53.1/62.5 (MCS11) 15.25 23.63 -8.38
AVG 106 54 53.1/62.5 (MCS11) 15.34 23.63 -8.29

5700 140 AVG 106 53 53.1/62.5 (MCS11) 13.86 23.63 -9.77
AVG 106 54 53.1/62.5 (MCS11) 13.95 23.63 -9.67

5720 144 AVG 106 58 53.1/62.5 (MCS11) 15.06 23.63 -8.57
AVG 106 54 53.1/62.5 (MCS11) 15.14 23.63 -8.49

5745 149 AVG 106 53 53.1/62.5 (MCS11) 15.09 30.00 -14.91
AVG 106 54 53.1/62.5 (MCS11) 15.07 30.00 -14.93

5785 157 AVG 106 53 53.1/62.5 (MCS11) 15.25 30.00 -14.75
AVG 106 54 53.1/62.5 (MCS11) 15.20 30.00 -14.80

5825 165 AVG 106 53 53.1/62.5 (MCS11) 15.39 30.00 -14.62
AVG 106 54 53.1/62.5 (MCS11) 15.20 30.00 -14.80

Table 7-91. FCC Antenna 2a 20MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)

FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 92 of 450
1C2311270070-23-R2.BCG | 1/3/2024 - 3/24/2024 Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

. Conducted Conduc.te('i Conducted
Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
5190 38 AVG 242 61 121.9/143.4 (MCS11) 12.81 23.98 -11.17
AVG 242 62 121.9/143.4 (MCS11) 12.85 23.98 -11.13
5230 6 AVG 242 61 121.9/143.4 (MCS11) 18.35 23.98 -5.63
AVG 242 62 121.9/143.4 (MCS11) 18.28 23.98 -5.70
5070 54 AVG 242 61 121.9/143.4 (MCS11) 18.50 23.62 -5.12
AVG 242 62 121.9/143.4 (MCS11) 18.47 23.62 -5.15
5310 62 AVG 242 61 121.9/143.4 (MCS11) 13.99 23.62 -9.63
AVG 242 62 121.9/143.4 (MCS11) 14.00 23.62 -9.62
5510 102 AVG 242 61 121.9/143.4 (MCS11) 12.30 23.63 -11.33
AVG 242 62 121.9/143.4 (MCS11) 12.31 23.63 -11.32
5550 110 AVG 242 61 121.9/143.4 (MCS11) 16.50 23.63 -7.13
AVG 242 62 121.9/143.4 (MCS11) 16.13 23.63 -7.50
5590 118 AVG 242 61 121.9/143.4 (MCS11) 18.10 23.63 -5.53
AVG 242 62 121.9/143.4 (MCS11) 18.19 23.63 -5.44
5630 126 AVG 242 61 121.9/143.4 (MCS11) 18.04 23.63 -5.59
AVG 242 62 121.9/143.4 (MCS11) 18.16 23.63 -5.47
5670 134 AVG 242 61 121.9/143.4 (MCS11) 15.31 23.63 -8.32
AVG 242 62 121.9/143.4 (MCS11) 15.30 23.63 -8.33
AVG 106 53 53.1/62.5 (MCS11) 14.94 23.63 -8.69
5710 142 AVG 106 54 53.1/62.5 (MCS11) 15%33 23.63 -8.30
AVG 106 56 53.1/62.5 (MCS11) 15.00 23.63 -8.63
5755 151 AVG 242 61 121.9/143.4 (MCS11) 18.12 30.00 -11.88
AVG 242 62 121.9/143.4 (MCS11) 18.21 30.00 -11.79
5795 159 AVG 242 61 121.9/143.4 (MCS11) 18.27 30.00 -11.73
AVG 242 62 121.9/143.4 (MCS11) 18.33 30.00 -11.67
Table 7-92. FCC Antenna 2a 40MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
. Conducted Conduc.te(.i Conducted
Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
5210 42 AVG 484 65 243.8/286.8 (MCS11) 12.00 23.98 -11.98
AVG 484 66 243.8/286.8 (MCS11) 11.89 23.98 -12.09
5290 58 AVG 484 65 243.8/286.8 (MCS11) 12.76 23.62 -10.87
AVG 484 66 243.8/286.8 (MCS11) 12.85 23.62 -10.77
5530 106 AVG 484 65 243.8/286.8 (MCS11) 12.00 23.63 -11.63
AVG 484 66 243.8/286.8 (MCS11) 11.77 23.63 -11.86
5610 122 AVG 484 65 243.8/286.8 (MCS11) 15.83 23.63 -7.80
AVG 484 66 243.8/286.8 (MCS11) 15.90 23.63 -7.73
5690 138 AVG 484 65 243.8/286.8 (MCS11) 15.06 23.63 -8.57
AVG 484 66 243.8/286.8 (MCS11) 15.25 23.63 -8.38
5775 155 AVG 484 65 243.8/286.8 (MCS11) 15.93 30.00 -14.07
AVG 484 66 243.8/286.8 (MCS11) 15.90 30.00 -14.10

Table 7-93. FCC Antenna 2a 80MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
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] . Conducted Conduc.tec.i Conducted
N | Freq[MHz] | Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
NID Power [dBm1 |~ iaml | Margin [dB]
5 g _% 5250 50 (L) AVG 996 67 510.4/600.5 (MCS11) 10.42 23.98 -13.56
LO 8 c 5250 50 (V) AVG 996 67 510.4/600.5 (MCS11) 10.45 23.62 -13.18
~ g 5570 114 (L) AVG 996 67 510.4/600.5 (MCS11) 9.38 23.63 -14.25
5570 114 (V) AVG 996 67 510.4/600.5 (MCS11) 9.35 23.63 -14.28

Table 7-94. FCC Antenna 2a 160MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
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ISED Antenna 2a Conducted Output Power Measurements (Highest Power Among Partially-Loaded RU’s)

Conducted

Conducted

Freq [MHz] | Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Pg&';??;{::ﬂ Power Limit Power An[taé;iia in Ma[);g[:q;p m::ﬁ;ér?ﬂ Ma?;i.;.'[)c'iB]
[dBm] Margin [dB]
5180 36 AVG 106 53 53.1/62.5 (MCS11) 14.84 - - -1.60 13.24 22.57 -9.33
AVG 106 54 53.1/62.5 (MCS11) 14.90 - - -1.60 13.30 22.57 -9.27
5200 40 AVG 106 53 53.1/62.5 (MCS11) 14.94 - - -1.60 13.34 22.57 -9.23
AVG 106 54 53.1/62.5 (MCS11) 14.93 - - -1.60 13.33 22.57 -9.24
5240 28 AVG 106 53 53.1/62.5 (MCS11) 15.00 - - -1.60 13.40 22.57 -9.17
AVG 106 54 53.1/62.5 (MCS11) 14.97 = = -1.60 13.37 22.57 -9.20
5260 50 AVG 106 53 53.1/62.5 (MCS11) 15.35 23.62 -8.28 -1.40 13.95 29.62 -15.68
AVG 106 54 53.1/62.5 (MCS11) 15.30 23.62 -8.33 -1.40 13.90 29.62 -15.73
5300 60 AVG 106 53 53.1/62.5 (MCS11) 15.26 23.62 -8.36 -1.40 13.86 29.62 -15.76
AVG 106 54 53.1/62.5 (MCS11) 15.40 23.62 -8.22 -1.40 14.00 29.62 -15.62
5320 64 AVG 106 53 53.1/62.5 (MCS11) 15.34 23.62 -8.28 -1.40 13.94 29.62 -15.68
AVG 106 54 53.1/62.5 (MCS11) 15.29 23.62 -8.33 -1.40 13.89 29.62 -15.73
5500 100 AVG 106 53 53.1/62.5 (MCS11) 13.92 23.63 -9.71 -0.20 13.72 29.63 -15.91
AVG 106 54 53.1/62.5 (MCS11) 13.97 23.63 -9.66 -0.20 13.77 29.63 -15.86
5520 104 AVG 106 53 53.1/62.5 (MCS11) 15.38 23.63 -8.25 -0.20 15.18 29.63 -14.45
AVG 106 54 53.1/62.5 (MCS11) 15.28 23.63 -8.35 -0.20 15.08 29.63 -14.55
5580 116 AVG 106 53 53.1/62.5 (MCS11) 15.40 23.63 -8.23 -0.20 15.20 29.63 -14.43
AVG 106 54 53.1/62.5 (MCS11) 15.43 23.63 -8.20 -0.20 15.23 29.63 -14.40
5680 136 AVG 106 53 53.1/62.5 (MCS11) 15.25 23.63 -8.38 -0.20 15.05 29.63 -14.58
AVG 106 54 53.1/62.5 (MCS11) 15.34 23.63 -8.29 -0.20 15.14 29.63 -14.49
5700 140 AVG 106 53 53.1/62.5 (MCS11) 13.86 23.63 -9.77 -0.20 13.66 29.63 -15.97
AVG 106 54 53.1/62.5 (MCS11) 13.95 23.63 -9.67 -0.20 13.75 29.63 -15.87
5720 144 AVG 106 53 53.1/62.5 (MCS11) 15.06 23.63 -8.57 -0.20 14.86 29.63 -14.77
AVG 106 54 53.1/62.5 (MCS11) 15.14 23.63 -8.49 -0.20 14.94 29.63 -14.69
5745 149 AVG 106 53 53.1/62.5 (MCS11) 15.09 30.00 -14.91 -0.60 14.49 - -
AVG 106 54 53.1/62.5 (MCS11) 15.07 30.00 -14.93 -0.60 14.47 - -
5785 157 AVG 106 53 53.1/62.5 (MCS11) 15.25 30.00 -14.75 -0.60 14.65 - -
AVG 106 54 53.1/62.5 (MCS11) 15.20 30.00 -14.80 -0.60 14.60 - -
5825 165 AVG 106 53 53.1/62.5 (MCS11) 15.39 30.00 -14.62 -0.60 14.79 - -
AVG 106 54 53.1/62.5 (MCS11) 15.20 30.00 -14.80 -0.60 14.60 - -
Table 7-95. ISED Antenna 2a 20MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
Conducted | Conducted . . . .
Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] ;&lﬂgﬁgl Power Limit Power An[t(.jé;i]a in Ma[);;rln;p Iz\f;)l(t(?t;ér?]] Ma{ra.gli.:].'[)t.iB]
[dBm] Margin [dB]
5190 38 AVG 242 61 121.9/143.4 (MCS11) 12.98 - - -1.60 11.38 22.57 -11.19
AVG 242 62 121.9/143.4 (MCS11) 13.00 - - -1.60 11.40 22.57 -11.17
5230 46 AVG 242 61 121.9/143.4 (MCS11) 17.00 - - -1.60 15.40 22.57 (-1
AVG 242 62 121.9/143.4 (MCS11) 16.91 - - -1.60 15.31 22.57 -7.26
5270 54 AVG 242 61 121.9/143.4 (MCS11) 18.50 23.62 -5.12 -1.40 17.10 29.62 -12.52
AVG 242 62 121.9/143.4 (MCS11) 18.47 23.62 -5.15 -1.40 17.07 29.62 -12.55
5310 62 AVG 242 61 121.9/143.4 (MCS11) 13.99 23.62 -9.63 -1.40 12.59 29.62 -17.03
AVG 242 62 121.9/143.4 (MCS11) 14.00 23.62 -9.62 -1.40 12.60 29.62 -17.02
5510 102 AVG 242 61 121.9/143.4 (MCS11) 12.30 23.63 -11.33 -0.20 12.10 29.63 -17.53
AVG 242 62 121.9/143.4 (MCS11) 12.31 23.63 -11.32 -0.20 12.11 29.63 -17.52
5550 110 AVG 242 61 121.9/143.4 (MCS11) 16.50 23.63 -7.13 -0.20 16.30 29.63 -13.33
AVG 242 62 121.9/143.4 (MCS11) 16.13 23.63 -7.50 -0.20 15.93 29.63 -13.70
5670 134 AVG 242 61 121.9/143.4 (MCS11) 15.31 23.63 -8.32 -0.20 15.11 29.63 -14.52
AVG 242 62 121.9/143.4 (MCS11) 15.30 23.63 -8.33 -0.20 15.10 29.63 -14.53
AVG 106 53 53.1/62.5 (MCS11) 14.94 23.63 -8.69 -0.20 14.74 29.63 -14.89
5710 142 AVG 106 54 53.1/62.5 (MCS11) 15.33 23.63 -8.30 -0.20 15.13 29.63 -14.50
AVG 106 56 53.1/62.5 (MCS11) 15.00 23.63 -8.63 -0.20 14.80 29.63 -14.83
5755 151 AVG 242 61 121.9/143.4 (MCS11) 18.12 30.00 -11.88 -0.60 17.52 - -
AVG 242 62 121.9/143.4 (MCS11) 18.21 30.00 -11.79 -0.60 17.61 = -
5795 159 AVG 242 61 121.9/143.4 (MCS11) 18.27 30.00 -11.73 -0.60 17.67 = -
AVG 242 62 121.9/143.4 (MCS11) 18.33 30.00 -11.67 -0.60 17.73 =
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5 Conducted Conduc_tec_l Comeleies] Ant. Gain [Max e.i.r.p.| Max e.i.r.p. e.i.r.p.
Freq [MHz] | Channel [Detector [ RU Size |RU Index| Data Rate [Mbps] Power [dBm] Power Limit Po_wer [dBi] [dBm] Limit [dBm] | Margin [dB]
[dBm] Margin [dB]
5210 2 AVG 484 65 243.8/286.8 (MCS11) 11.75 - - -1.60 10.15 22.57 -12.42
AVG 484 66 243.8/286.8 (MCS11) 11.88 - - -1.60 10.28 22.57 -12.29
5290 58 AVG 484 65 243.8/286.8 (MCS11) 12.76 23.62 -10.87 -1.40 11.36 29.62 -18.27
AVG 484 66 243.8/286.8 (MCS11) 12.85 23.62 -10.77 -1.40 11.45 29.62 -18.17
5530 106 AVG 484 65 243.8/286.8 (MCS11) 12.00 23.63 -11.63 -0.20 11.80 29.63 -17.83
AVG 484 66 243.8/286.8 (MCS11) 11.77 23.63 -11.86 -0.20 11.57 29.63 -18.06
5690 138 AVG 484 65 243.8/286.8 (MCS11) 15.06 23.63 -8.57 -0.20 14.86 29.63 -14.77
AVG 484 66 243.8/286.8 (MCS11) 15.25 23.63 -8.38 -0.20 15.05 29.63 -14.58
5775 155 AVG 484 65 243.8/286.8 (MCS11) 15.93 30.00 -14.07 -0.60 15.33 - -
AVG 484 66 243.8/286.8 (MCS11) 15.90 30.00 -14.10 -0.60 15.30 - -
Table 7-97. ISED Antenna 2a 80MHz BW (UNIl) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
= Conducted | Conducted . . . .
w5 % Freq [MHz] | Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Cantlieisd Power Limit Power (i G_aln WER QIR Max e.Lr.p. e L.r-p.
I>s Power [dBm] [dBm] Margin [dB] [dBi] [dBm] Limit [dBm] | Margin [dB]
Qo5
38 g 5250 50(L) | AvG 996 67 |510.4/600.5 (MCS11) 10.41 - = -1.60 8.81 22.57 -13.75
- 5250 50(U) | AVG 996 67 |510.4/600.5 (MCS11) 10.39 - = -1.40 8.99 22.57 -13.58
Table 7-98. ISED Antenna 2a 160MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
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FCC Antenna 2a Conducted Output Power Measurements (Fully-loaded RU)

. Conducted Conduc.tet.j Conducted
Freq [MHz] | Channel |Detector [ RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
5180 36 AVG 242 61 121.9/143.4 (MCS11) 15.00 23.98 -8.98
5200 40 AVG 242 61 121.9/143.4 (MCS11) 18.47 23.98 -5.51
5240 48 AVG 242 61 121.9/143.4 (MCS11) 18.39 23.98 -5.59
5260 52 AVG 242 61 121.9/143.4 (MCS11) 18.34 23.62 -5.28
5300 60 AVG 242 61 121.9/143.4 (MCS11) 18.37 23.62 -5.25
5320 64 AVG 242 61 121.9/143.4 (MCS11) 15.40 23.62 -8.22
5500 100 AVG 242 61 121.9/143.4 (MCS11) 13.86 23.63 -9.77
5520 104 AVG 242 61 121.9/143.4 (MCS11) 17.40 23.63 -6.23
5540 108 AVG 242 61 121.9/143.4 (MCS11) 18.12 23.63 -5.51
5580 116 AVG 242 61 121.9/143.4 (MCS11) 18.36 23.63 -5.27
5660 132 AVG 242 61 121.9/143.4 (MCS11) 18.18 23.63 -5.45
5680 136 AVG 242 61 121.9/143.4 (MCS11) 17.90 23.63 -5.73
5700 140 AVG 242 61 121.9/143.4 (MCS11) 13.97 23.63 -9.66
5720 144 AVG 242 61 121.9/143.4 (MCS11) 18.04 23.63 -5.58
5745 149 AVG 242 61 121.9/143.4 (MCS11) 18.04 30.00 -11.96
5785 157 AVG 242 61 121.9/143.4 (MCS11) 18.13 30.00 -11.87
5825 165 AVG 242 61 121.9/143.4 (MCS11) 18.24 30.00 -11.76

Table 7-99. FCC Antenna 2a 20MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)

. Conducted Conduc.tec'i Conducted

Freq [MHz] [ Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .

[dBm] Margin [dB]
5190 38 AVG 484 65 243.8/286.8 (MCS11) 12.82 23.98 -11.16
5230 46 AVG 484 65 243.8/286.8 (MCS11) 18.50 23.98 -5.48
5270 54 AVG 484 65 243.8/286.8 (MCS11) 18.36 23.62 -5.26
5310 62 AVG 484 65 243.8/286.8 (MCS11) 13.94 23.62 -9.68
5510 102 AVG 484 65 243.8/286.8 (MCS11) 12.40 23.63 -11.23
5550 110 AVG 484 65 243.8/286.8 (MCS11) 16.47 23.63 -7.16
5590 118 AVG 484 65 243.8/286.8 (MCS11) 18.40 23.63 -5.23
5630 126 AVG 484 65 243.8/286.8 (MCS11) 18.46 23.63 -5.17
5670 134 AVG 484 65 243.8/286.8 (MCS11) 15.39 23.63 -8.24
5710 142 AVG 484 65 243.8/286.8 (MCS11) 18.46 23.63 -5.17
5755 151 AVG 484 65 243.8/286.8 (MCS11) 18.40 30.00 -11.60
5795 159 AVG 484 65 243.8/286.8 (MCS11) 18.26 30.00 -11.74

Table 7-100. FCC Antenna 2a 40MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)

_ Conducted Conduc_teq Conducted

Freq [MHz] [ Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .

[dBm] Margin [dB]
5210 42 AVG 996 67 510.4/600.5 (MCS11) 11.75 23.98 -12.23
5290 58 AVG 996 67 510.4/600.5 (MCS11) 12.82 23.62 -10.81
5530 106 AVG 996 67 510.4/600.5 (MCS11) 11.78 23.63 -11.85
5610 122 AVG 996 67 510.4/600.5 (MCS11) 15.83 23.63 -7.80
5690 138 AVG 996 67 510.4/600.5 (MCS11) 18.10 23.63 -5.53
5775 155 AVG 996 67 510.4/600.5 (MCS11) 15.82 30.00 -14.18

Table 7-101. FCC Antenna 2a 80MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
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@ clement

N = Conducted Conducted | Conducted
~ I T| Freq[MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
>3 Power [dBm] dB inrd
0o 3 [dBm] Margin [dB]
0 c\\_‘o/ % 5250 50 AVG 996x2 68 1020.8/1201 (MCS11) 10.43 23.98 -13.55

o 5570 114 AVG 996x2 68 1020.8/1201 (MCS11) 9.44 23.63 -14.19

Table 7-102. FCC Antenna 2a 160MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
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@ clement

ISED Antenna 2a Conducted Output Power Measurements (Fully-loaded RU)

. Conducted Conduc‘te(li Cemslrsics Ant. Gain |Max e.i.r.p.| Max e.i.r.p. e.i.r.p.
Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power [dBm] Power Limit quer [dB] [dBm] Limit [dBm] | Margin [dB]
[dBm] Margin [dB]
5180 36 AVG 242 61 121.9/143.4 (MCS11) 14.90 - - -1.60 13.30 22.57 -9.27
5200 40 AVG 242 61 121.9/143.4 (MCS11) 16.99 - - -1.60 15.39 22.57 -7.17
5240 48 AVG 242 61 121.9/143.4 (MCS11) 16.76 - - -1.60 15.16 22.57 -7.41
5260 52 AVG 242 61 121.9/143.4 (MCS11) 18.34 23.62 -5.28 -1.40 16.94 29.62 -12.68
5300 60 AVG 242 61 121.9/143.4 (MCS11) 18.37 23.62 -5.25 -1.40 16.97 29.62 -12.65
5320 64 AVG 242 61 121.9/143.4 (MCS11) 15.40 23.62 -8.22 -1.40 14.00 29.62 -15.62
5500 100 AVG 242 61 121.9/143.4 (MCS11) 13.86 23.63 -9.77 -0.20 13.66 29.63 -15.97
5520 104 AVG 242 61 121.9/143.4 (MCS11) 17.40 23.63 -6.23 -0.20 17.20 29.63 -12.43
5540 108 AVG 242 61 121.9/143.4 (MCS11) 18.12 23.63 -5.51 -0.20 17.92 29.63 -11.71
5580 116 AVG 242 61 121.9/143.4 (MCS11) 18.36 23.63 -5.27 -0.20 18.16 29.63 -11.47
5660 132 AVG 242 61 121.9/143.4 (MCS11) 18.18 23.63 -5.45 -0.20 17.98 29.63 -11.65
5680 136 AVG 242 61 121.9/143.4 (MCS11) 17.90 23.63 -5.73 -0.20 17.70 29.63 -11.93
5700 140 AVG 242 61 121.9/143.4 (MCS11) 13.97 23.63 -9.66 -0.20 13.77 29.63 -15.86
5720 144 AVG 242 61 121.9/143.4 (MCS11) 18.04 23.63 -5.58 -0.20 17.84 29.63 -11.78
5745 149 AVG 242 61 121.9/143.4 (MCS11) 18.04 30.00 -11.96 -0.60 17.44 - -
5785 157 AVG 242 61 121.9/143.4 (MCS11) 18.13 30.00 -11.87 -0.60 17.53 - -
5825 165 AVG 242 61 121.9/143.4 (MCS11) 18.24 30.00 -11.76 -0.60 17.64 - -
Table 7-103. ISED Antenna 2a 20MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
Conducted | Conducted . . . .
Freq [MHz] | Channel |Detector | RU Size |RU Index| Data Rate [Mbps] PEZZ?TZEi] Power Limit Power An[t&é;if in Ma[);;.;.q;.p. Il\frar‘:ticllér‘:]] Ma?;i.:l[’c'iB]
[dBm] Margin [dB]
5190 38 AVG 484 65 243.8/286.8 (MCS11) 12.84 - - -1.60 11.24 22.57 -11.33
5230 46 AVG 484 65 243.8/286.8 (MCS11) 18.40 - - -1.60 16.80 22.57 -5.77
5270 54 AVG 484 65 243.8/286.8 (MCS11) 18.36 23.62 -5.26 -1.40 16.96 29.62 -12.66
5310 62 AVG 484 65 243.8/286.8 (MCS11) 13.94 23.62 -9.68 -1.40 12.54 29.62 -17.08
5510 102 AVG 484 65 243.8/286.8 (MCS11) 12.40 23.63 -11.23 -0.20 12.20 29.63 -17.43
5550 110 AVG 484 65 243.8/286.8 (MCS11) 16.47 23.63 -7.16 -0.20 16.27 29.63 -13.36
5670 134 AVG 484 65 243.8/286.8 (MCS11) 15.39 23.63 -8.24 -0.20 15.19 29.63 -14.44
5710 142 AVG 484 65 243.8/286.8 (MCS11) 18.46 23.63 -5.17 -0.20 18.26 29.63 -11.37
5755 151 AVG 484 65 243.8/286.8 (MCS11) 18.40 30.00 -11.60 -0.60 17.80 - -
5795 159 AVG 484 65 243.8/286.8 (MCS11) 18.26 30.00 -11.74 -0.60 17.66 - -
Table 7-104. ISED Antenna 2a 40MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
Conducted | Conducted . . . .
Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Pg‘?v';?liggil Power Limit Power A"[ta;]a' n Ma[zg-rlr-\;.p. I'_\fzte[éér?]] Ma?;i.;.?c.iB]
[dBm] Margin [dB]
5210 42 AVG 996 67 510.4/600.5 (MCS11) 12.00 - - -1.60 10.40 22.57 -12.17
5290 58 AVG 996 67 510.4/600.5 (MCS11) 12.82 23.62 -10.81 -1.40 11.42 29.62 -18.21
5530 106 AVG 996 67 510.4/600.5 (MCS11) 11.78 23.63 -11.85 -0.20 11.58 29.63 -18.05
5690 138 AVG 996 67 510.4/600.5 (MCS11) 18.10 23.63 -5.53 -0.20 17.90 29.63 -11.73
5775 155 AVG 996 67 510.4/600.5 (MCS11) 15.82 30.00 -14.18 -0.60 15.22 - -
Table 7-105. ISED Antenna 2a 80MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
e Conducted | Conducted . ) ) .
§ % Freq [MHz] |Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Cannlezd Power Limit Power (i G@m ERGIHRT: Max el.r.p- SL.1.p.
a2 Power [dBm] g [dBi] [dBm] Limit [dBm] | Margin [dB]
N E [dBm] Margin [dB]
2 5250 50 AVG 996x2 68 1020.8/1201 (MCS11) 10.47 - -1.40 9.07 22.57 -13.50

Table 7-106. ISED Antenna 2a 160MHz BW (UNII) Maximum C

onducted Out

put Power (Fully-loaded RU)
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FCC CDD Primary Conducted Output Power Measurements (RU26)

Conducted Powers [dBm] Conilugizsl || Ceeliiiss

Freq [MHz] |Channel | Mode |Detector | RU Size |[RU Index| Data Rate [Mbps] Power Limit Power
Antenna WFSB | Antenna 4a Summed [dBm] Margin [dB]

CDD AVG 26 0 25/29.4 (MCS11) 8.95 8.93 11.95 23.98 -12.03

5180 36 CDD AVG 26 4 25/29.4 (MCS11) 8.88 8.89 11.89 23.98 -12.09
CDD AVG 26 8 25/29.4 (MCS11) 8.44 8.84 11.65 23.98 -12.33

CDD AVG 26 0 25/29.4 (MCS11) 8.87 8.76 11.83 23.98 -12.15

5200 40 CDD AVG 26 4 25/29.4 (MCS11) 8.99 8.89 11.95 23.98 -12.03
CDD AVG 26 8 25/29.4 (MCS11) 8.69 8.81 11.76 23.98 -12.22

CDD AVG 26 0 25/29.4 (MCS11) 8.97 8.91 11.95 23.98 -12.03

5240 48 CDD AVG 26 4 25/29.4 (MCS11) 9.00 8.90 11.96 23.98 -12.02
CDD AVG 26 8 25/29.4 (MCS11) 8.86 8.84 11.86 23.98 -12.12

CDD AVG 26 0 25/29.4 (MCS11) 8.79 9.24 12.03 30.00 -17.97

5745 149 CDD AVG 26 4 25/29.4 (MCS11) 9.19 9.50 12.36 30.00 -17.64
CDD AVG 26 8 25/29.4 (MCS11) 8.69 9.26 11.99 30.00 -18.01

CDD AVG 26 0 25/29.4 (MCS11) 8.95 9.12 12.04 30.00 -17.96

5785 157 CDD AVG 26 4 25/29.4 (MCS11) 9.39 9.33 12.37 30.00 -17.63
CDD AVG 26 8 25/29.4 (MCS11) 8.84 9.09 11.98 30.00 -18.02

CDD AVG 26 0 25/29.4 (MCS11) 8.94 9.14 12.05 30.00 -17.95

5825 165 CDD AVG 26 4 25/29.4 (MCS11) 9.31 9.48 12.41 30.00 -17.59
CDD AVG 26 8 25/29.4 (MCS11) 8.79 9.28 12.05 30.00 -17.95

Table 7-107. FCC CDD Primary 20MHz BW (UNII) Maximum Conducted Output Power (RU26)

Conducted Powers [dBm] Calidlieicel || CeEliE:

Freq [MHz] [Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Antenna WF5B | Antenna 4a Summed [dBm] Margin [dB]

CDD AVG 26 0 25/29.4 (MCS11) 8.85 8.75 11.81 23.98 -12.17

5190 38 CDD AVG 26 8 25/29.4 (MCS11) 8.98 8.92 11.96 23.98 -12.02
CDD AVG 26 17 25/29.4 (MCS11) 8.77 9.00 11.90 23.98 -12.08

CDD AVG 26 0 25/29.4 (MCS11) 8.95 8.98 11.98 23.98 -12.00

5230 46 CDD AVG 26 8 25/29.4 (MCS11) 9.00 8.82 11.92 23.98 -12.06
CDD AVG 26 17 25/29.4 (MCS11) 8.84 8.92 11.89 23.98 -12.09

CDD AVG 26 0 25/29.4 (MCS11) 8.97 9.05 12.02 30.00 -17.98

5755 151 CDD AVG 26 8 25/29.4 (MCS11) 9.20 9.50 12.36 30.00 -17.64
CDD AVG 26 17 25/29.4 (MCS11) 8.89 9.17 12.04 30.00 -17.96

CDD AVG 26 0 25/29.4 (MCS11) 8.97 8.99 11.99 30.00 -18.01

5795 159 CDD AVG 26 8 25/29.4 (MCS11) 9.35 9.38 12.37 30.00 -17.63
CDD AVG 26 17 25/29.4 (MCS11) 8.81 9.04 11.94 30.00 -18.06

Table 7-108. FCC CDD Primary 40MHz BW (UNII) Maximum Conducted Output Power (RU26)

Conducted Powers [dBm] Coniluizel || Ceeliiss

Freq [MHz] |Channel | Mode |Detector | RU Size |[RU Index| Data Rate [Mbps] Power Limit Power
Antenna WFSB | Antenna 4a Summed [dBm] Margin [dB]

CDD AVG 26 0 25/29.4 (MCS11) 8.95 8.99 11.98 23.98 -12.00

5210 42 CDD AVG 26 18 25/29.4 (MCS11) 8.90 9.00 11.96 23.98 -12.02
CDD AVG 26 36 25/29.4 (MCS11) 8.87 8.86 11.87 23.98 -12.11

CDD AVG 26 0 25/29.4 (MCS11) 9.10 9.17 12.15 30.00 -17.85

5775 155 CDD AVG 26 18 25/29.4 (MCS11) 9.11 9.49 12.31 30.00 -17.69
CDD AVG 26 36 25/29.4 (MCS11) 9.06 9.26 12.17 30.00 -17.83

Table 7-109. FCC CDD Primary 80MHz BW (UNII) Maximum Conducted Output Power (RU26)
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ISED CDD/SDM Primary Conducted Output Power Measurements (RU26)

Conducted | Conducted

Freq [MHz] |Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Cemilrsie (Romem (] Power Limit Power an Qaln NER@URS. Max eLrp. eLrp.
! [dBi] [dBm] | Limit [dBm] | Margin [dB]
Antenna WF5B | _Antenna 4a [dBm] Margin [dB]
SDM AVG 26 0 25/29.4 (MCS11) 6.77 6.84 9.81 23.98 -14.17 0.33 10.14 22.57 -12.43
5180 36 SDM AVG 26 4 25/29.4 (MCS11) 6.92 6.84 9.89 23.98 -14.09 0.33 10.22 22.57 -12.35
SDM AVG 26 8 25/29.4 (MCS11) 6.94 6.95 9.95 23.98 -14.03 0.33 10.28 22.57 -12.29
SDM AVG 26 0 25/29.4 (MCS11) 6.88 6.86 9.88 23.98 -14.10 0.33 10.21 22.57 -12.36
5200 40 SDM AVG 26 4 25/29.4 (MCS11) 7.00 6.95 9.99 23.98 -13.99 0.33 10.32 22.57 -12.25
SDM AVG 26 8 25/29.4 (MCS11) 6.99 6.88 9.95 23.98 -14.03 0.33 10.28 22.57 =12:29
SDM AVG 26 0 25/29.4 (MCS11) 7.00 6.90 9.96 23.98 -14.02 0.33 10.29 22.57 -12.28
5240 48 SDM AVG 26 4 25/29.4 (MCS11) 6.97 7.00 9.99 23.98 -13.99 0.33 10.32 22.57 =il 7
SDM AVG 26 8 25/29.4 (MCS11) 6.99 6.89 9.95 23.98 -14.03 0.33 10.28 22.57 -12.29
CDD AVG 26 0 25/29.4 (MCS11) 8.79 9.24 12.03 30.00 -17.97 1.30 13.33 ° =
5745 149 CDD AVG 26 4 25/29.4 (MCS11) 9.19 9.50 12.36 30.00 -17.64 1.30 13.66 ° °
CDD AVG 26 8 25/29.4 (MCS11) 8.69 9.26 11.99 30.00 -18.01 1.30 13.29 - -
CDD AVG 26 0 25/29.4 (MCS11) 8.95 9.12 12.04 30.00 -17.96 1.30 13.34 - -
5785 157 CDD AVG 26 4 25/29.4 (MCS11) 9.39 9.33 12.37 30.00 -17.63 1.30 13.67 ° =
CDD AVG 26 8 25/29.4 (MCS11) 8.84 9.09 11.98 30.00 -18.02 1.30 13.28 = =
CDD AVG 26 0 25/29.4 (MCS11) 8.94 9.14 12.05 30.00 -17.95 1.30 13.35 o °
5825 165 CDD AVG 26 4 25/29.4 (MCS11) 9.31 9.48 12.41 30.00 -17.59 1.30 13.71 ° =
CDD AVG 26 8 25/29.4 (MCS11) 8.79 9.28 12.05 30.00 -17.95 1.30 13.35 ° =
Table 7-110. ISED CDD/SDM Primary 20MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU26)

Conducted | Conducted

Freq [MHz] |Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Gtz (Renes (K Power Limit Power A G_am 2K @I (3. Max eLrp. e.I:r.p.
. [dBi] [dBm] Limit [dBm] | Margin [dB]
Antenna WF5B | Antenna 4a [dBm] Margin [dB]
SDM AVG 26 0 25/29.4 (MCS11) 6.85 6.91 9.89 23.98 -14.09 0.33 10.22 22.57 -12.35
5190 38 SDM AVG 26 8 25/29.4 (MCS11) 6.87 6.77 9.83 23.98 -14.15 0.33 10.16 22.57 -12.41
SDM AVG 26 17 25/29.4 (MCS11) 6.89 6.88 9.89 23.98 -14.09 0.33 10.22 22.57 -12.35
SDM AVG 26 0 25/29.4 (MCS11) 6.96 6.92 9.95 23.98 -14.03 0.33 10.28 22.57 -12.29
5230 46 SDM AVG 26 8 25/29.4 (MCS11) 7.00 6.88 9.95 23.98 -14.03 0.33 10.28 22.57 -12.29
SDM AVG 26 17 25/29.4 (MCS11) 6.89 7.00 9.96 23.98 -14.02 0.33 10.29 22.57 -12.28
CDD AVG 26 0 25/29.4 (MCS11) 8.97 9.05 12.02 30.00 -17.98 1.30 13.32 - -
5755 151 CDD AVG 26 8 25/29.4 (MCS11) 9.20 9.50 12.36 30.00 -17.64 1.30 13.66 ° =
CDD AVG 26 17 25/29.4 (MCS11) 8.89 9.17 12.04 30.00 -17.96 1.30 13.34 ° =
CDD AVG 26 0 25/29.4 (MCS11) 8.97 8.99 11.99 30.00 -18.01 1.30 13.29 - -
5795 159 CDD AVG 26 8 25/29.4 (MCS11) 9.35 9.38 12.37 30.00 -17.63 1.30 13.67 ° =
CDD AVG 26 17 25/29.4 (MCS11) 8.81 9.04 11.94 30.00 -18.06 1.30 13.24 -

Table 7-111. ISED CDD/SDM Primary 40MHz BW (UNIl) Maximum Conducted Output Power and Max EIRP (RU26)

Conducted | Conducted

Freq [MHz] |Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Camireie (Romem (P Power Limit Power an G.am MER@URER, Max eLrp. eLrp.
A [dBi] [dBm] Limit [dBm] | Margin [dB]
Antenna WF5B | Antenna 4a [dBm] Margin [dB]
SDM AVG 26 0 25/29.4 (MCS11) 6.86 6.88 9.88 23.98 -14.10 0.33 10.21 22.57 -12.36
5210 42 SDM AVG 26 18 25/29.4 (MCS11) 7.00 6.72 9.87 23.98 -14.11 0.33 10.20 22.57 -12.37
SDM AVG 26 36 25/29.4 (MCS11) 6.77 6.84 9.81 23.98 -14.17 0.33 10.14 22.57 -12.43
CDD AVG 26 0 25/29.4 (MCS11) 9.10 9.17 12.15 30.00 -17.85 1.30 13.45 - -
5775 155 CDD AVG 26 18 25/29.4 (MCS11) 9.11 9.49 12.31 30.00 -17.69 1.30 13.61 = =
CDD AVG 26 36 25/29.4 (MCS11) 9.06 9.26 12.17 30.00 -17.83 1.30 13.47 °

Table 7-112. ISED CDD/SDM Primary 80MHz BW (UNIl) Maximum Conducted Output Power and Max EIRP (RU26)
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@ clement

FCC CDD Primary Conducted Output Power Measurements (RU52)

Conducted Powers [dBm] Canidlieice) || CerEliE:

Freq [MHz] [Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Antenna WF5B | Antenna 4a Summed [dBm] Margin [dB]

CDD AVG 52 37 50/58.8 (MCS11) 12.00 11.87 14.94 23.62 -8.68

5260 52 CDD AVG 52 39 50/58.8 (MCS11) 11.81 11.79 14.81 23.62 -8.81
CDD AVG 52 40 50/58.8 (MCS11) 11.93 11.92 14.94 23.62 -8.68

CDD AVG 52 37 50/58.8 (MCS11) 11.74 11.67 14.71 23.62 -8.91

5300 60 CDD AVG 52 39 50/58.8 (MCS11) 11.86 11.80 14.84 23.62 -8.78
CDD AVG 52 40 50/58.8 (MCS11) 11.81 11.86 14.84 23.62 -8.78

CDD AVG 52 37 50/58.8 (MCS11) 11.74 11.93 14.84 23.62 -8.78

5320 64 CDD AVG 52 39 50/58.8 (MCS11) 11.82 11.97 14.91 23.62 -8.71
CDD AVG 52 40 50/58.8 (MCS11) 11.78 11.82 14.81 23.62 -8.81

CDD AVG 52 37 50/58.8 (MCS11) 11.86 11.96 14.92 23.63 -8.71

5500 100 CDD AVG 52 39 50/58.8 (MCS11) 11.85 11.91 14.89 23.63 -8.74
CDD AVG 52 40 50/58.8 (MCS11) 11.74 11.90 14.83 23.63 -8.80

CDD AVG 52 37 50/58.8 (MCS11) 11.90 11.97 14.94 23.63 -8.69

5580 116 CDD AVG 52 39 50/58.8 (MCS11) 11.94 11.91 14.94 23.63 -8.69
CDD AVG 52 40 50/58.8 (MCS11) 11.91 12.00 14.97 23.63 -8.66

CDD AVG 52 37 50/58.8 (MCS11) 11.74 11.95 14.86 23.63 -8.77

5720 144 CDD AVG 52 39 50/58.8 (MCS11) 11.99 11.95 14.98 23.63 -8.65
CDD AVG 52 40 50/58.8 (MCS11) 11.86 11.85 14.86 23.63 -8.77

Table 7-113. FCC CDD Primary 20MHz BW (UNII) Maximum Conducted Output Power (RU52)

Conducted Powers [dBm] Ceitdueied | Comlieici

Freq [MHz] |Channel | Mode |Detector | RU Size |[RU Index| Data Rate [Mbps] Power Limit Power
Antenna WF5B | Antenna 4a Summed [dBm] Margin [dB]

CDD AVG 52 37 50/58.8 (MCS11) 11.93 11.76 14.86 23.62 -8.76

5270 54 CDD AVG 52 40 50/58.8 (MCS11) 11.92 11.85 14.90 23.62 -8.72
CDD AVG 52 44 50/58.8 (MCS11) 11.79 11.82 14.81 23.62 -8.81

CDD AVG 52 37 50/58.8 (MCS11) 11.61 11.93 14.78 23.62 -8.84

5310 62 CDD AVG 52 40 50/58.8 (MCS11) 11.99 11.83 14.92 23.62 -8.70
CDD AVG 52 44 50/58.8 (MCS11) 12.00 11.96 14.99 23.62 -8.63

CDD AVG 52 37 50/58.8 (MCS11) 11.89 11.86 14.88 23.63 -8.75

5510 102 CDD AVG 52 40 50/58.8 (MCS11) 11.91 12.00 14.96 23.63 -8.67
CDD AVG 52 44 50/58.8 (MCS11) 11.63 11.94 14.80 23.63 -8.83

CDD AVG 52 37 50/58.8 (MCS11) 11.98 11.85 14.93 23.63 -8.70

5590 118 CDD AVG 52 40 50/58.8 (MCS11) 11.91 11.88 14.91 23.63 -8.72
CDD AVG 52 44 50/58.8 (MCS11) 11.99 11.97 14.99 23.63 -8.64

CDD AVG 52 37 50/58.8 (MCS11) 11.67 11.80 14.74 23.63 -8.89

5710 142 CDD AVG 52 40 50/58.8 (MCS11) 11.95 11.85 14.91 23.63 -8.72
CDD AVG 52 44 50/58.8 (MCS11) 11.72 11.79 14.77 23.63 -8.86

Table 7-114. FCC CDD Primary 40MHz BW (UNII) Maximum Conducted Output Power (RU52)

Conducted Powers [dBm] Coliilugizel || el

Freq [MHz] [Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Antenna WF5B | Antenna 4a Summed [dBm] Margin [dB]

CDD AVG 52 37 50/58.8 (MCS11) 11.69 12.00 14.86 23.62 -8.76

5290 58 CDD AVG 52 44 50/58.8 (MCS11) 12.00 11.79 14.90 23.62 -8.72
CDD AVG 52 52 50/58.8 (MCS11) 11.78 11.93 14.86 23.62 -8.76

CDD AVG 52 37 50/58.8 (MCS11) 11.86 11.79 14.84 23.63 -8.79

5530 106 CDD AVG 52 44 50/58.8 (MCS11) 11.83 11.84 14.85 23.63 -8.78
CDD AVG 52 52 50/58.8 (MCS11) 11.93 12.00 14.97 23.63 -8.66

CDD AVG 52 37 50/58.8 (MCS11) 11.81 11.95 14.89 23.63 -8.74

5610 122 CDD AVG 52 44 50/58.8 (MCS11) 11.84 11.90 14.88 23.63 -8.75
CDD AVG 52 52 50/58.8 (MCS11) 11.78 11.84 14.82 23.63 -8.81

CDD AVG 52 37 50/58.8 (MCS11) 11.74 11.77 14.77 23.63 -8.86

5690 138 CDD AVG 52 44 50/58.8 (MCS11) 11.87 11.77 14.83 23.63 -8.80
CDD AVG 52 52 50/58.8 (MCS11) 11.67 11.91 14.80 23.63 -8.83

Table 7-115. FCC CDD Primary 80MHz BW (UNII) Maximum Conducted Output Power (RU52)
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@ clement

Conducted Powers [dBm] Centdlueiied | Comelieicd
:’E‘ Freq [MHz] |Channel | Mode |Detector | RU Size |[RU Index| Data Rate [Mbps] Power Limit Power

s g Antenna WF5B | Antenna 4a Summed [dBm] Margin [dB]
8 o 50 (L) CDD AVG 52 37 50/58.8 (MCS11) 9.93 9.92 12.94 23.98 -11.04
o) % 5250 CDD AVG 52 52 50/58.8 (MCS11) 9.94 9.97 12.97 23.98 -11.01
N C 50 (U) CDD AVG 52 52 50/58.8 (MCS11) 9.85 9.93 12.90 23.62 -10.72
(:5 8 114 ) CDD AVG 52 37 50/58.8 (MCS11) 9.34 9.30 12.33 23.63 -11.30
Yo} 5570 CDD AVG 52 52 50/58.8 (MCS11) 9.43 9.29 12.37 23.63 -11.26
114 (V) CDD AVG 52 52 50/58.8 (MCS11) 9.40 9.35 12.39 23.63 -11.24

Table 7-116. FCC CDD Primary 160MHz BW (UNII) Maximum Conducted Output Power (RU52)
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@ clement

ISED CDD/SDM Primary Conducted Output Power Measurements (RU52)

Conducted Conducted

Freq [MHz] |Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Gmilasie) (Remem (€] Power Limit Power Amé G_am Ma>;e.|.r.p. Max e.;.r.p. e.I:r.pa
Antenna WFSB | Antenna 4a Summed [dBm] Margin [dB] (EET K] LT ) || =5 ST

CDD AVG 52 37 50/58.8 (MCS11) 12.00 11.87 14.94 23.62 -8.68 1.20 16.14 29.62 -13.48

5260 52 CDD AVG 52 39 50/58.8 (MCS11) 11.81 11.79 14.81 23.62 -8.81 1.20 16.01 29.62 -13.61
CDD AVG 52 40 50/58.8 (MCS11) 11.93 11.92 14.94 23.62 -8.68 1.20 16.14 29.62 -13.48

CDD AVG 52 37 50/58.8 (MCS11) 11.74 11.67 14.71 23.62 -8.91 1.20 15.91 29.62 -13.71

5300 60 CDD AVG 52 39 50/58.8 (MCS11) 11.86 11.80 14.84 23.62 -8.78 1.20 16.04 29.62 -13.58
CDD AVG 52 40 50/58.8 (MCS11) 11.81 11.86 14.84 23.62 -8.78 1.20 16.04 29.62 -13.58

CDD AVG 52 37 50/58.8 (MCS11) 11.74 11.93 14.84 23.62 -8.78 1.20 16.04 29.62 -13.58

5320 64 CDD AVG 52 39 50/58.8 (MCS11) 11.82 11.97 14.91 23.62 -8.71 1.20 16.11 29.62 -13.51
CDD AVG 52 40 50/58.8 (MCS11) 11.78 11.82 14.81 23.62 -8.81 1.20 16.01 29.62 -13.61

CDD AVG 52 37 50/58.8 (MCS11) 11.86 11.96 14.92 23.63 -8.71 1.30 16.22 29.63 -13.41

5500 100 CDD AVG 52 39 50/58.8 (MCS11) 11.85 11.91 14.89 23.63 -8.74 1.30 16.19 29.63 -13.44
CDD AVG 52 40 50/58.8 (MCS11) 11.74 11.90 14.83 23.63 -8.80 1.30 16.13 29.63 -13.50

CDD AVG 52 37 50/58.8 (MCS11) 11.90 11.97 14.94 23.63 -8.69 1.30 16.24 29.63 -13.39

5580 116 CDD AVG 52 39 50/58.8 (MCS11) 11.94 11.91 14.94 23.63 -8.69 1.30 16.24 29.63 -13.39
CDD AVG 52 40 50/58.8 (MCS11) 11.91 12.00 14.97 23.63 -8.66 1.30 16.27 29.63 -13.36

CDD AVG 52 37 50/58.8 (MCS11) 11.74 11.95 14.86 23.63 -8.77 1.30 16.16 29.63 -13.47

5720 144 CDD AVG 52 39 50/58.8 (MCS11) 11.99 11.95 14.98 23.63 -8.65 1.30 16.28 29.63 -13.35
CDD AVG 52 40 50/58.8 (MCS11) 11.86 11.85 14.86 23.63 -8.77 1.30 16.16 29.63 -13.47

Table 7-117. ISED CDD Primary 20MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU52)

Conducted | Conducted

Freq [MHz] |Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] CamiliEie) (R (] Power Limit Power Anta G.am Ma);eAl.r.p. Max e‘cli'r'p‘ e.lrr.pa
Antenna WFSB | _Antenna 4a Summed [dBm] Margin [dB] (EE 2] TS || 2700 51

CDD AVG 52 37 50/58.8 (MCS11) 11.93 11.76 14.86 23.62 -8.76 1.20 16.06 29.62 -13.56

5270 54 CDD AVG 52 40 50/58.8 (MCS11) 11.92 11.85 14.90 23.62 -8.72 120 16.10 29.62 -13.52
CDD AVG 52 44 50/58.8 (MCS11) 11.79 11.82 14.81 23.62 -8.81 1.20 16.01 29.62 -13.61

CDD AVG 52 37 50/58.8 (MCS11) 11.61 11.93 14.78 23.62 -8.84 1.20 15.98 29.62 -13.64

5310 62 CDD AVG 52 40 50/58.8 (MCS11) 11.99 11.83 14.92 23.62 -8.70 1.20 16.12 29.62 -13.50
CDD AVG 52 44 50/58.8 (MCS11) 12.00 11.96 14.99 23.62 -8.63 1.20 16.19 29.62 -13.43

CDD AVG 52 37 50/58.8 (MCS11) 11.89 11.86 14.88 23.63 -8.75 1.30 16.18 29.63 -13.45

5510 102 CDD AVG 52 40 50/58.8 (MCS11) 11.91 12.00 14.96 23.63 -8.67 1.30 16.26 29.63 -13.37
CDD AVG 52 44 50/58.8 (MCS11) 11.63 11.94 14.80 23.63 -8.83 1.30 16.10 29.63 -13.53

CDD AVG 52 37 50/58.8 (MCS11) 11.85 11.89 14.88 23.63 -8.75 1.30 16.18 29.63 -13.45

5550 110 CDD AVG 52 40 50/58.8 (MCS11) 11.87 11.83 14.86 23.63 -8.77 1.30 16.16 29.63 -13.47
CDD AVG 52 44 50/58.8 (MCS11) 11.95 11.96 14.97 23.63 -8.66 1.30 16.27 29.63 -13.36

CDD AVG 52 37 50/58.8 (MCS11) 11.67 11.80 14.74 23.63 -8.89 1.30 16.04 29.63 -13.59

5710 142 CDD AVG 52 40 50/58.8 (MCS11) 11.95 11.85 14.91 23.63 -8.72 1.30 16.21 29.63 -13.42
CDD AVG 52 44 50/58.8 (MCS11) 11.72 11.79 14.77 23.63 -8.86 1.30 16.07 29.63 -13.56

Table 7-118. ISED CDD Primary 40MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU52)

Conducted Conducted

Freq [MHz] |Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] CamiliEie (R (EE] Power Limit Power Antl.j Qaln ME);&.I.I‘.p. Max e.cli.r.p. e.lzr.p(.j
Antenna WFSB | _Antenna 4a Summed [dBm] Margin [dB] (EE ) AT IS || 20 31

CDD AVG 52 37 50/58.8 (MCS11) 11.69 12.00 14.86 23.62 -8.76 120 16.06 29.62 -13.56

5290 58 CDD AVG 52 44 50/58.8 (MCS11) 12.00 11.79 14.90 23.62 -8.72 1.20 16.10 29.62 -13.52
CDD AVG 52 52 50/58.8 (MCS11) 11.78 11.93 14.86 23.62 -8.76 1.20 16.06 29.62 -13.56

CDD AVG 52 37 50/58.8 (MCS11) 11.86 11.79 14.84 23.63 -8.79 1.30 16.14 29.63 -13.49

5530 106 CDD AVG 52 44 50/58.8 (MCS11) 11.83 11.84 14.85 23.63 -8.78 1.30 16.15 29.63 -13.48
CDD AVG 52 52 50/58.8 (MCS11) 11.93 12.00 14.97 23.63 -8.66 1.30 16.27 29.63 -13.36

CDD AVG 52 37 50/58.8 (MCS11) 11.74 11.77 14.77 23.63 -8.86 1.30 16.07 29.63 -13.56

5690 138 CDD AVG 52 44 50/58.8 (MCS11) 11.87 11.77 14.83 23.63 -8.80 1.30 16.13 29.63 -13.50
CDD AVG 52 52 50/58.8 (MCS11) 11.67 11.91 14.80 23.63 -8.83 1.30 16.10 29.63 -13.53

Table 7-119. ISED CDD Primary 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU52)

— Conducted | Conducted . . . .
~ E| Freq [MHz] |Channel| Mode |Detector | RU Size |RU Index| Data Rate [Mbps] (M) (RS (] Power Limit |  Power Mk || Mzehng: || MRl | ol
NI O . [dBi] [dBm] Limit [dBm] | Margin [dB]
I=s Antenna WF5B | Antenna 4a [dBm] Margin [dB]
2238 o |SoM | Ave [ s 37| 5058.8 (MCS11) 9.81 9.03 12.88 23.98 1110 0.33 1321 2257 9.36
28| s20 soM | AvG | 52 52 | 50/58.8 (MCS11) 9.95 .88 12.02 23.98 1106 033 1325 2257 032
50(U) | som | AVG | 52 52| 50/58.8 (MCS11) 9.92 9.95 12.04 23.62 10,68 “0.01 1203 2257 .64
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@ clement

FCC CDD Primary Conducted Output Power Measurements (Highest Power Among Partially-Loaded RU’s)

Conducted Powers [dBm] Conilisice] || CerEliE

Freq [MHz] [Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Antenna WF5B | Antenna 4a Summed [dBm] Margin [dB]

5180 6 CDD AVG 106 53 106.3/125 (MCS11) 14.87 14.88 17.88 23.98 -6.10
CDD AVG 106 54 106.3/125 (MCS11) 14.88 14.87 17.89 23.98 -6.09

5200 20 CDD AVG 106 53 106.3/125 (MCS11) 14.83 15.00 17.92 23.98 -6.06
CDD AVG 106 54 106.3/125 (MCS11) 14.96 14.85 17.91 23.98 -6.07

5240 48 CDD AVG 106 53 106.3/125 (MCS11) 14.84 14.79 17.83 23.98 -6.15
CDD AVG 106 54 106.3/125 (MCS11) 14.76 14.90 17.84 23.98 -6.14

5260 52 CDD AVG 106 53 106.3/125 (MCS11) 14.97 14.93 17.96 23.62 -5.66
CDD AVG 106 54 106.3/125 (MCS11) 15.00 14.96 17.99 23.62 -5.63

5300 60 CDD AVG 106 58 106.3/125 (MCS11) 14.90 14.85 17.88 23.62 -5.74
CDD AVG 106 54 106.3/125 (MCS11) 14.89 14.84 17.87 23.62 -5.75

5320 64 CDD AVG 106 53 106.3/125 (MCS11) 14.77 14.91 17.85 23.62 -5.77
CDD AVG 106 54 106.3/125 (MCS11) 14.88 15.00 17.95 23.62 -5.67

5500 100 CDD AVG 106 53 106.3/125 (MCS11) 13.76 13.90 16.84 23.63 -6.79
CDD AVG 106 54 106.3/125 (MCS11) 14.00 13.81 16.92 23.63 -6.71

5520 104 CDD AVG 106 58 106.3/125 (MCS11) 15.00 14.84 17.93 23.63 -5.70
CDD AVG 106 54 106.3/125 (MCS11) 14.96 14.84 17.91 23.63 -5.72

5580 116 CDD AVG 106 53 106.3/125 (MCS11) 14.85 14.78 17.82 23.63 -5.81
CDD AVG 106 54 106.3/125 (MCS11) 14.85 14.79 17.83 23.63 -5.80

5680 136 CDD AVG 106 53 106.3/125 (MCS11) 14.92 15.00 17.97 23.63 -5.66
CDD AVG 106 54 106.3/125 (MCS11) 14.96 14.80 17.89 23.63 -5.74

5700 140 CDD AVG 106 53 106.3/125 (MCS11) 13.97 13.91 16.95 23.63 -6.68
CDD AVG 106 54 106.3/125 (MCS11) 13.90 13.82 16.87 23.63 -6.76

5720 144 CDD AVG 106 53 106.3/125 (MCS11) 14.86 14.78 17.83 23.63 -5.80
CDD AVG 106 54 106.3/125 (MCS11) 14.92 14.89 17.92 23.63 -5.71

5745 149 CDD AVG 106 53 106.3/125 (MCS11) 15.01 15.35 18.19 30.00 -11.81
CDD AVG 106 54 106.3/125 (MCS11) 14.94 15.50 18.24 30.00 -11.76

5785 157 CDD AVG 106 53 106.3/125 (MCS11) 15.14 15.49 18.32 30.00 -11.68
CDD AVG 106 54 106.3/125 (MCS11) 15.08 15.46 18.28 30.00 -11.72

5825 165 CDD AVG 106 58 106.3/125 (MCS11) 15.23 15.30 18.28 30.00 -11.72
CDD AVG 106 54 106.3/125 (MCS11) 15.14 15.43 18.30 30.00 -11.70

Table 7-121. FCC CDD Primary 20MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)

Conducted Powers [dBm] Caliilisice) || Cerelie:

Freq [MHz] [Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Antenna WF5B | Antenna 4a Summed [dBm] Margin [dB]

5190 38 CDD AVG 242 61 243.8/286.8 (MCS11) 12.31 12.34 15.34 23.98 -8.64
CDD AVG 242 62 243.8/286.8 (MCS11) 12.30 12.31 15.32 23.98 -8.66

5230 26 CDD AVG 242 61 243.8/286.8 (MCS11) 16.85 16.94 19.90 23.98 -4.08
CDD AVG 242 62 243.8/286.8 (MCS11) 16.89 16.88 19.89 23.98 -4.09

5270 54 CDD AVG 242 61 243.8/286.8 (MCS11) 16.90 17.00 19.96 23.62 -3.66
CDD AVG 242 62 243.8/286.8 (MCS11) 16.94 16.91 19.93 23.62 -3.69

5310 62 CDD AVG 242 61 243.8/286.8 (MCS11) 13.50 13.40 16.46 23.62 -7.16
CDD AVG 242 62 243.8/286.8 (MCS11) 13.45 13.47 16.47 23.62 -7.15

5510 102 CDD AVG 242 61 243.8/286.8 (MCS11) 12.41 12.47 15.45 23.63 -8.18
CDD AVG 242 62 243.8/286.8 (MCS11) 12.48 12.47 15.48 23.63 -8.15

5550 110 CDD AVG 242 61 243.8/286.8 (MCS11) 16.50 16.44 19.48 23.63 -4.15
CDD AVG 242 62 243.8/286.8 (MCS11) 16.37 16.47 19.43 23.63 -4.20

5590 118 CDD AVG 242 61 243.8/286.8 (MCS11) 16.82 16.90 19.87 23.63 -3.76
CDD AVG 242 62 243.8/286.8 (MCS11) 16.86 16.88 19.88 23.63 -3.75

5630 126 CDD AVG 242 61 243.8/286.8 (MCS11) 16.75 16.96 19.87 23.63 -3.76
CDD AVG 242 62 243.8/286.8 (MCS11) 16.81 16.94 19.88 23.63 -3.75

5670 134 CDD AVG 242 61 243.8/286.8 (MCS11) 14.92 14.87 17.91 23.63 -5.72
CDD AVG 242 62 243.8/286.8 (MCS11) 14.99 14.86 17.94 23.63 -5.69

CDD AVG 106 58 106.3/125 (MCS11) 14.81 14.92 17.88 23.63 -5.75

5710 142 CDD AVG 106 54 106.3/125 (MCS11) 15.00 14.94 17.98 23.63 -5.65
CDD AVG 106 56 106.3/125 (MCS11) 14.77 15.00 17.90 23.63 -5.73

5755 151 CDD AVG 242 61 243.8/286.8 (MCS11) 18.17 18.32 21.26 30.00 -8.74
CDD AVG 242 62 243.8/286.8 (MCS11) 18.20 18.21 21.22 30.00 -8.78

5795 159 CDD AVG 242 61 243.8/286.8 (MCS11) 18.30 18.15 21.23 30.00 -8.77
CDD AVG 242 62 243.8/286.8 (MCS11) 18.42 18.17 21.30 30.00 -8.70

Table 7-122. FCC CDD Primary 40MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
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@ clement

. Conducted Powers [dBm] Conduc_te(_i Conmiluiei
Freq [MHz] [Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Antenna WF5B | Antenna 4a Summed [dBm] Margin [dB]
5210 22 CDD AVG 484 65 487.5/573.5 (MCS11) 11.89 11.89 14.90 23.98 -9.08
CDD AVG 484 66 487.5/573.5 (MCS11) 12.00 11.99 15.01 23.98 -8.97
5290 58 CDD AVG 484 65 487.5/573.5 (MCS11) 12.79 12.96 15.88 23.62 -7.74
CDD AVG 484 66 487.5/573.5 (MCS11) 12.79 13.00 15.91 23.62 -7.71
5530 106 CDD AVG 484 65 487.5/573.5 (MCS11) 11.87 12.00 14.95 23.63 -8.68
CDD AVG 484 66 487.5/573.5 (MCS11) 11.87 11.78 14.83 23.63 -8.80
5610 122 CDD AVG 484 65 487.5/573.5 (MCS11) 15.18 15.28 18.24 23.63 -5.39
CDD AVG 484 66 487.5/573.5 (MCS11) 15.50 15.43 18.47 23.63 -5.16
5690 138 CDD AVG 484 65 487.5/573.5 (MCS11) 14.73 14.80 17.77 23.63 -5.86
CDD AVG 484 66 487.5/573.5 (MCS11) 14.97 14.82 17.91 23.63 -5.72
5775 155 CDD AVG 484 65 487.5/573.5 (MCS11) 15.93 15.85 18.90 30.00 -11.10
CDD AVG 484 66 487.5/573.5 (MCS11) 15.79 16.00 18.91 30.00 -11.09
Table 7-123. FCC CDD Primary 80MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
Conducted | Conducted
N g Freq [MHz] [Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit Power
N I g Antenna WF5B | Antenna 4a Summed [dBm] Margin [dB]
5 g 'c% 5250 50 (L) CDD AVG 996 67 1020.8/1201 (MCS11) 9.80 9.85 12.83 23.98 -11.156
Lo g < 5250 50 (V) CDD AVG 996 67 1020.8/1201 (MCS11) 9.99 9.78 12.89 23.62 -10.73
~ g 5570 114 (L) CDD AVG 996 67 1020.8/1201 (MCS11) 9.38 9.33 12.36 23.63 -11.27
5570 114 (V) CDD AVG 996 67 1020.8/1201 (MCS11) 9.48 9.36 12.43 23.63 -11.20

Table 7-124. FCC CDD Primary 160MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
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@ clement

ISED CDD/SDM Primary Conducted Output Power Measurements (Highest Power Among Partially-Loaded RU’s)

Conducted | Conducted

Freq [MHz] |Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] CamiliEiE) (R (] Power Limit Power an G.am MR QURS. Max eLrp. eLrp.
A [dBi] [dBm] Limit [dBm] | Margin [dB]
Antenna WF5B | _Antenna 4a [dBm] Margin [dB]
5180 36 SDM AVG 106 53 106.3/125 (MCS11) 12.80 12.77 15.79 23.98 -8.19 0.33 16.12 22.57 -6.45
SDM AVG 106 54 106.3/125 (MCS11) 12.84 13.00 15.93 23.98 -8.05 0.33 16.26 22.57 -6.31
5200 40 SDM AVG 106 53 106.3/125 (MCS11) 12.89 12.98 15.95 23.98 -8.03 0.33 16.28 22.57 -6.29
SDM AVG 106 54 106.3/125 (MCS11) 13.00 12.86 15.94 23.98 -8.04 0.33 16.27 22.57 -6.30
5240 48 SDM AVG 106 53 106.3/125 (MCS11) 12.98 12.96 15.98 23.98 -8.00 0.33 16.31 22.57 -6.26
SDM AVG 106 54 106.3/125 (MCS11) 12.99 13.00 16.01 23.98 =1.97. 0.33 16.34 22.57 -6.23
5260 52 CDD AVG 106 53 106.3/125 (MCS11) 14.97 14.93 17.96 23.62 -5.66 1.20 19.16 29.62 -10.46
CDD AVG 106 54 106.3/125 (MCS11) 15.00 14.96 17.99 23.62 -5.63 120 19.19 29.62 -10.43
5300 60 CDD AVG 106 53 106.3/125 (MCS11) 14.90 14.85 17.88 23.62 -5.74 1.20 19.08 29.62 -10.54
CDD AVG 106 54 106.3/125 (MCS11) 14.89 14.84 17.87 23.62 -5.75 1.20 19.07 29.62 -10.55
5320 64 CDD AVG 106 53 106.3/125 (MCS11) 14.77 14.91 17.85 23.62 -5.77 1.20 19.05 29.62 -10.57
CDD AVG 106 54 106.3/125 (MCS11) 14.88 15.00 17.95 23.62 -5.67 1.20 19.15 29.62 -10.47
5500 100 CDD AVG 106 53 106.3/125 (MCS11) 13.76 13.90 16.84 23.63 -6.79 1.30 18.14 29.63 -11.49
CDD AVG 106 54 106.3/125 (MCS11) 14.00 13.81 16.92 23.63 -6.71 1.30 18.22 29.63 -11.41
5520 104 CDD AVG 106 53 106.3/125 (MCS11) 15.00 14.84 17.93 23.63 -5.70 1.30 19.23 29.63 -10.40
CDD AVG 106 54 106.3/125 (MCS11) 14.96 14.84 17.91 23.63 -5.72 1.30 19.21 29.63 -10.42
5580 116 CDD AVG 106 53 106.3/125 (MCS11) 14.85 14.78 17.82 23.63 -5.81 1.30 19.12 29.63 -10.51
CDD AVG 106 54 106.3/125 (MCS11) 14.85 14.79 17.83 23.63 -5.80 1.30 19.13 29.63 -10.50
5680 136 CDD AVG 106 53 106.3/125 (MCS11) 14.92 15.00 17.97 23.63 -5.66 1.30 19.27 29.63 -10.36
CDD AVG 106 54 106.3/125 (MCS11) 14.96 14.80 17.89 23.63 -5.74 1.30 19.19 29.63 -10.44
5700 140 CDD AVG 106 53 106.3/125 (MCS11) 13.97 13.91 16.95 23.63 -6.68 1.30 18.25 29.63 -11.38
CDD AVG 106 54 106.3/125 (MCS11) 13.90 13.82 16.87 23.63 -6.76 1.30 18.17 29.63 -11.46
5720 144 CDD AVG 106 53 106.3/125 (MCS11) 14.86 14.78 17.83 23.63 -5.80 1.30 19.13 29.63 -10.50
CDD AVG 106 54 106.3/125 (MCS11) 14.92 14.89 17.92 23.63 -5.71 1.30 19.22 29.63 -10.41
5745 149 CDD AVG 106 53 106.3/125 (MCS11) 15.01 15.35 18.19 30.00 -11.81 1.30 19.49 - -
CDD AVG 106 54 106.3/125 (MCS11) 14.94 15.50 18.24 30.00 -11.76 1.30 19.54 = =
5785 157 CDD AVG 106 53 106.3/125 (MCS11) 15.14 15.49 18.32 30.00 -11.68 1.30 19.62 o °
CDD AVG 106 54 106.3/125 (MCS11) 15.08 15.46 18.28 30.00 il p?) 1.30 19.58 - -
5825 165 CDD AVG 106 53 106.3/125 (MCS11) 15.23 15.30 18.28 30.00 -11.72 1.30 19.58 - -
CDD AVG 106 54 106.3/125 (MCS11) 15.14 15.43 18.30 30.00 -11.70 1.30 19.60

Table 7-125. ISED CDD/SDM Primary 20MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Highest Power Among Partially-Loaded RU’s)

Conducted Conducted

Freq [MHz] |Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Emilisie) (Remem (K] Power Limit Power Qs G_am 2% U Max eLrp. e.I:r.p.
N [dBi] [dBm] Limit [dBm] | Margin [dB]
Antenna WFSB | Antenna 4a Summed [dBm] Margin [dB]
5100 38 SDM AVG 242 61 243.8/286.8 (MCS11) 12.50 12.38 15.45 23.98 -8.53 0.33 15.78 22.57 -6.79
SDM AVG 242 62 243.8/286.8 (MCS11) 12.30 12.34 15.33 23.98 -8.65 0.33 15.66 22.57 -6.91
5230 46 SDM AVG 242 61 243.8/286.8 (MCS11) 14.69 15.00 17.86 23.98 -6.12 0.33 18.19 22.57 -4.38
SDM AVG 242 62 243.8/286.8 (MCS11) 14.71 14.90 17.82 23.98 -6.16 0.33 18.15 22.57 -4.42
5270 54 CDD AVG 242 61 243.8/286.8 (MCS11) 16.90 17.00 19.96 23.62 -3.66 1.20 21.16 29.62 -8.46
CDD AVG 242 62 243.8/286.8 (MCS11) 16.94 16.91 19.93 23.62 -3.69 1.20 21.13 29.62 -8.49
5310 62 CDD AVG 242 61 243.8/286.8 (MCS11) 13.50 13.40 16.46 23.62 -7.16 1.20 17.66 29.62 -11.96
CDD AVG 242 62 243.8/286.8 (MCS11) 13.45 13.47 16.47 23.62 -7.15 1.20 17.67 29.62 -11.95
5510 102 CDD AVG 242 61 243.8/286.8 (MCS11) 12.41 12.47 15.45 23.63 -8.18 1.30 16.75 29.63 -12.88
CDD AVG 242 62 243.8/286.8 (MCS11) 12.48 12.47 15.48 23.63 -8.15 1.30 16.78 29.63 -12.85
5550 110 CDD AVG 242 61 243.8/286.8 (MCS11) 16.50 16.44 19.48 23.63 -4.15 1.30 20.78 29.63 -8.85
CDD AVG 242 62 243.8/286.8 (MCS11) 16.37 16.47 19.43 23.63 -4.20 1.30 20.73 29.63 -8.90
5670 134 CDD AVG 242 61 243.8/286.8 (MCS11) 14.92 14.87 17.91 23.63 -5.72 1.30 19.21 29.63 -10.42
CDD AVG 242 62 243.8/286.8 (MCS11) 14.99 14.86 17.94 23.63 -5.69 1.30 19.24 29.63 -10.39
CDD AVG 106 53 106.3/125 (MCS11) 14.81 14.92 17.88 23.63 -5.75 1.30 19.18 29.63 -10.45
5710 142 CDD AVG 106 54 106.3/125 (MCS11) 15.00 14.94 17.98 23.63 -5.65 1.30 19.28 29.63 -10.35
CDD AVG 106 56 106.3/125 (MCS11) 14.77 15.00 17.90 23.63 -5.73 1.30 19.20 29.63 -10.43
5755 151 CDD AVG 242 61 243.8/286.8 (MCS11) 18.17 18.32 21.26 30.00 -8.74 1.30 22.56 - -
CDD AVG 242 62 243.8/286.8 (MCS11) 18.20 18.21 21.22 30.00 -8.78 1.30 22.52 - -
5795 150 CDD AVG 242 61 243.8/286.8 (MCS11) 18.30 18.15 21.23 30.00 -8.77 1.30 22.53 = =
CDD AVG 242 62 243.8/286.8 (MCS11) 18.42 18.17 21.30 30.00 -8.70 1.30 22.60

Table 7-126. ISED CDD/SDM Primary 40MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Highest Power Among Partially-Loaded RU’s)

Conducted | Conducted

Freq [MHz] |Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Eemilisied (R (€] Power Limit Power Qs (.-‘@Jn 2% @R Max eLrp. e.I:r.p.
. [dBi] [dBm] Limit [dBm] | Margin [dB]
Antenna WFSB | Antenna 4a Summed [dBm] Margin [dB]
5210 a2 CDD AVG 484 65 487.5/573.5 (MCS11) 11.79 12.00 14.91 23.98 -9.07 1.40 16.31 22.57 -6.26
CDD AVG 484 66 487.5/573.5 (MCS11) 11.86 11.90 14.89 23.98 -9.09 1.40 16.29 22.57 -6.28
5200 58 CDD AVG 484 65 487.5/573.5 (MCS11) 12.79 12.96 15.88 23.62 -7.74 120 17.08 29.62 -12.54
CDD AVG 484 66 487.5/573.5 (MCS11) 12.79 13.00 15.91 23.62 -7.71 1.20 A7l 29.62 -12.51
5530 106 CDD AVG 484 65 487.5/573.5 (MCS11) 11.87 12.00 14.95 23.63 -8.68 1.30 16.25 29.63 -13.38
CDD AVG 484 66 487.5/573.5 (MCS11) 11.87 11.78 14.83 23.63 -8.80 1.30 16.13 29.63 -13.50
5690 138 CDD AVG 484 65 487.5/573.5 (MCS11) 14.73 14.80 17.77 23.63 -5.86 1.30 19.07 29.63 -10.56
CDD AVG 484 66 487.5/573.5 (MCS11) 14.97 14.82 17.91 23.63 -5.72 1.30 19.21 29.63 -10.42
5775 155 CDD AVG 484 65 487.5/573.5 (MCS11) 15.93 15.85 18.90 30.00 -11.10 1.30 20.20 ° =
CDD AVG 484 66 487.5/573.5 (MCS11) 15.79 16.00 18.91 30.00 -11.09 1.30 20.21

Table 7-127. ISED CDD Primary 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Highest Power Among Partially-Loaded RU’s)

Conducted | Conducted

= ) . ) )
~ 2 5| Freq[MHz] |Channel | Mode |Detector|RU Size |RU Index| Data Rate [Mops] i . | Power Limit |  Power AoibEE || MERelnR, || Mxmelnm ||l
ISS , [dBi] [dBm] Limit [dBm] | Margin [dB]
03 2 Antenna WFSB |  Antenna 4a [dBm] Margin [dB]
®E e 520 50() | cob | AVG | 99% 67 |10208/1201 (VCSIL)| __ 9.95 0.92 12.95 23.98 1103 1.40 1435 2257 8.2

@ 50 | 50(U | cob | AVG | 99 67 102081201 (vCs1L)| __ 9.82 9.93 12.89 23.98 109 1.20 14.00 2257 8.48

Table 7-128. ISED CDD Primary 160MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Highest Power Among Partially-Loaded RU’s)
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@ clement

FCC CDD Primary Conducted Output Power Measurements (Fully-loaded RU)

Conducted Powers [dBm] Comgusictl | Comdusizd

Freq [MHz] [Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Antenna WF5B | Antenna 4a Summed [dBm] Margin [dB]
5180 36 CDD AVG 242 61 243.8/286.8 (MCS11) 14.93 14.93 17.94 23.98 -6.04
5200 40 CDD AVG 242 61 243.8/286.8 (MCS11) 16.77 17.00 19.90 23.98 -4.08
5240 48 CDD AVG 242 61 243.8/286.8 (MCS11) 16.91 16.73 19.83 23.98 -4.15
5260 52 CDD AVG 242 61 243.8/286.8 (MCS11) 17.00 16.86 19.94 23.62 -3.68
5300 60 CDD AVG 242 61 243.8/286.8 (MCS11) 16.85 16.98 19.92 23.62 -3.70
5320 64 CDD AVG 242 61 243.8/286.8 (MCS11) 15.29 15.49 18.40 23.62 -5.22
5500 100 CDD AVG 242 61 243.8/286.8 (MCS11) 13.97 13.90 16.95 23.63 -6.68
5520 104 CDD AVG 242 61 243.8/286.8 (MCS11) 16.97 17.00 20.00 23.63 -3.63
5580 116 CDD AVG 242 61 243.8/286.8 (MCS11) 16.91 16.76 19.85 23.63 -3.78
5680 136 CDD AVG 242 61 243.8/286.8 (MCS11) 16.94 16.88 19.92 23.63 -3.71
5700 140 CDD AVG 242 61 243.8/286.8 (MCS11) 13.77 13.95 16.87 23.63 -6.76
5720 144 CDD AVG 242 61 243.8/286.8 (MCS11) 17.00 16.97 20.00 23.63 -3.63
5745 149 CDD AVG 242 61 243.8/286.8 (MCS11) 17.97 18.27 21.14 30.00 -8.86
5785 157 CDD AVG 242 61 243.8/286.8 (MCS11) 18.02 18.50 21.28 30.00 -8.72
5825 165 CDD AVG 242 61 243.8/286.8 (MCS11) 18.21 18.48 21.36 30.00 -8.64

Table 7-129. FCC CDD Primary 20MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)

Conducted Powers [dBm] Colidlueice] || CereleiE:

Freq [MHz] |Channel | Mode |Detector | RU Size |[RU Index| Data Rate [Mbps] Power Limit Power
Antenna WF5B | Antenna 4a Summed [dBm] Margin [dB]
5190 38 CDD AVG 484 65 487.5/573.5 (MCS11) 12.40 12.30 15.36 23.98 -8.62
5230 46 CDD AVG 484 65 487.5/573.5 (MCS11) 18.40 18.37 21.40 23.98 -2.58
5270 54 CDD AVG 484 65 487.5/573.5 (MCS11) 18.39 18.42 21.41 23.62 -2.21
5310 62 CDD AVG 484 65 487.5/573.5 (MCS11) 13.40 13.50 16.46 23.62 -7.16
5510 102 CDD AVG 484 65 487.5/573.5 (MCS11) 12.48 12.36 15.43 23.63 -8.20
5550 110 CDD AVG 484 65 487.5/573.5 (MCS11) 16.43 16.50 19.47 23.63 -4.16
5590 118 CDD AVG 484 65 487.5/573.5 (MCS11) 18.39 18.41 21.41 23.63 -2.22
5630 126 CDD AVG 484 65 487.5/573.5 (MCS11) 18.16 18.44 21.31 23.63 -2.32
5670 134 CDD AVG 484 65 487.5/573.5 (MCS11) 14.86 15.00 17.94 23.63 -5.69
5710 142 CDD AVG 484 65 487.5/573.5 (MCS11) 18.09 18.41 21.26 23.63 -2.37
5755 151 CDD AVG 484 65 487.5/573.5 (MCS11) 18.11 18.34 21.24 30.00 -8.76
5795 159 CDD AVG 484 65 487.5/573.5 (MCS11) 18.18 18.31 21.25 30.00 -8.75

Table 7-130. FCC CDD Primary 40MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)

Conducted Powers [dBm] Colidueice] || CerEliE:

Freq [MHz] |Channel | Mode |Detector | RU Size |[RU Index| Data Rate [Mbps] Power Limit Power
Antenna WF5B | Antenna 4a Summed [dBm] Margin [dB]
5210 42 CDD AVG 996 67 1020.8/1201 (MCS11) 11.83 11.93 14.89 23.98 -9.09
5290 58 CDD AVG 996 67 1020.8/1201 (MCS11) 12.89 12.91 15.91 23.62 -7.71
5530 106 CDD AVG 996 67 1020.8/1201 (MCS11) 11.90 11.98 14.95 23.63 -8.68
5610 122 CDD AVG 996 67 1020.8/1201 (MCS11) 15.46 15.31 18.39 23.63 -5.24
5690 138 CDD AVG 996 67 1020.8/1201 (MCS11) 18.45 18.26 21.37 23.63 -2.26
5775 155 CDD AVG 996 67 1020.8/1201 (MCS11) 16.00 15.81 18.92 30.00 -11.08
Table 7-131. FCC CDD Primary 80MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
= Conducted | Conducted
w5 % Freq [MHz] |Channel| Mode |Detector|RU Size |RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit | Power
53 z Antenna WF5B | Antenna 4a Summed [dBm] Margin [dB]
L g % 5250 50 CDD AVG 996x2 68 2041.6/2402 (MCS11) 9.88 9.88 12.89 23.98 -11.09
0 5570 114 CDD AVG 996x2 68 2041.6/2402 (MCS11) 9.45 9.35 12.41 23.63 -11.22

Table 7-132. FCC CDD Primary 160MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
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@ clement

ISED CDD/SDM Primary Conducted Output Power Measurements (Fully-loaded RU)

Conducted | Conducted . . . .
Freq [MHz] |Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] e ) Power Limit Power An[tdlg]am Ma[):j;r'n;p mfr?;ér‘;] Ma?glutl’[)dB]
Antenna WF5B | Antenna 4a Summed [dBm] Margin [dB]
5180 36 SDM AVG 242 61 243.8/286.8 (MCS11) 14.89 14.87 17.89 23.98 -6.09 0.33 18.22 22.57 -4.35
5200 40 SDM AVG 242 61 243.8/286.8 (MCS11) 14.88 15.00 17.95 23.98 -6.03 0.33 18.28 22.57 -4.29
5240 48 SDM AVG 242 61 243.8/286.8 (MCS11) 14.89 14.92 17.92 23.98 -6.06 0.33 18.25 22.57 -4.32
5260 52 CDD AVG 242 61 |243.8/286.8 (MCS11) 17.00 16.86 19.94 23.62 -3.68 1.20 21.14 29.62 -8.48
5300 60 CDD AVG 242 61 243.8/286.8 (MCS11) 16.85 16.98 19.92 23.62 -3.70 1.20 21.12 29.62 -8.50
5320 64 CDD AVG 242 61 243.8/286.8 (MCS11) 15.29 15.49 18.40 23.62 -5.22 1.20 19.60 29.62 -10.02
5500 100 CDD AVG 242 61 243.8/286.8 (MCS11) 13.97 13.90 16.95 23.63 -6.68 1.30 18.25 29.63 -11.38
5520 104 CDD AVG 242 61 243.8/286.8 (MCS11) 16.97 17.00 20.00 23.63 -3.63 1.30 21.30 29.63 -8.33
5580 116 CDD AVG 242 61 243.8/286.8 (MCS11) 16.91 16.76 19.85 23.63 -3.78 1.30 21.15 29.63 -8.48
5680 136 CDD AVG 242 61 |243.8/286.8 (MCS11) 16.94 16.88 19.92 23.63 -3.71 1.30 21.22 29.63 -8.41
5700 140 CDD AVG 242 61 243.8/286.8 (MCS11) 13.77 13.95 16.87 23.63 -6.76 1.30 18.17 29.63 -11.46
5720 144 CDD AVG 242 61 243.8/286.8 (MCS11) 17.00 16.97 20.00 23.63 -3.63 1.30 21.30 29.63 -8.33
5745 149 CDD AVG 242 61 243.8/286.8 (MCS11) 17.97 18.27 21.14 30.00 -8.86 1.30 22.44 - -
5785 157 CDD AVG 242 61 243.8/286.8 (MCS11) 18.02 18.50 21.28 30.00 -8.72 1.30 22.58 = =
5825 165 CDD AVG 242 61 243.8/286.8 (MCS11) 18.21 18.48 21.36 30.00 -8.64 1.30 22.66 ° =
Table 7-133. ISED CDD/SDM Primary 20MHz BW (UNIl) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)
Conducted | Conducted 5 N . "
Freq [MHz] |Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] CEmATGE (R (El] Power Limit Power o G.am MR @RS, Max eLrp. eLrp.
A [dBi] [dBm] Limit [dBm] | Margin [dB]
Antenna WFSB | _Antenna 4a Summed [dBm] Margin [dB]
5190 38 CDD AVG 484 65 487.5/573.5 (MCS11) 12.48 12.29 15.40 23.98 -8.58 1.40 16.80 22.57 -5.77
5230 46 SDM AVG 484 65 487.5/573.5 (MCS11) 17.40 17.30 20.36 23.98 -3.62 0.33 20.69 22.57 -1.88
5270 54 CDD AVG 484 65 487.5/573.5 (MCS11) 18.39 18.42 21.41 23.62 -2.21 1.20 22.61 29.62 -7.01
5310 62 CDD AVG 484 65 487.5/573.5 (MCS11) 13.40 13.50 16.46 23.62 -7.16 1.20 17.66 29.62 -11.96
5510 102 CDD AVG 484 65 487.5/573.5 (MCS11) 12.48 12.36 15.43 23.63 -8.20 1.30 16.73 29.63 -12.90
5550 110 CDD AVG 484 65 487.5/573.5 (MCS11) 16.43 16.50 19.47 23.63 -4.16 1.30 20.77 29.63 -8.86
5670 134 CDD AVG 484 65 487.5/573.5 (MCS11) 14.86 15.00 17.94 23.63 -5.69 1.30 19.24 29.63 -10.39
5710 142 CDD AVG 484 65 |487.5/573.5 (MCS11) 18.09 18.41 21.26 23.63 -2.37 1.30 22.56 29.63 -7.07
5755 151 CDD AVG 484 65 487.5/573.5 (MCS11) 18.11 18.34 21.24 30.00 -8.76 1.30 22.54 - -
5795 159 CDD AVG 484 65 487.5/573.5 (MCS11) 18.18 18.31 21.25 30.00 -8.75 1.30 22.55 - -
Table 7-134. ISED CDD/SDM Primary 40MHz BW (UNIl) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)
Conducted | Conducted . . . .
Freq [MHz] |Channel | Mode |Detector [ RU Size |RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit Power Gl Ggm Reoleioe Max elrp. L7 .p.
N [dBi] [dBm] Limit [dBm] | Margin [dB]
Antenna WFSB | Antenna 4a [dBm] Margin [dB]
5210 42 CDD AVG 996 67 1020.8/1201 (MCS11) 11.95 11.84 14.91 23.98 -9.07 1.40 16.31 22.57 -6.26
5290 58 CDD AVG 996 67 1020.8/1201 (MCS11) 12.89 12.91 15.91 23.62 =1.71 1.20 17.11 29.62 -12.51
5530 106 CDD AVG 996 67 1020.8/1201 (MCS11) 11.90 11.98 14.95 23.63 -8.68 1.30 16.25 29.63 -13.38
5690 138 CDD AVG 996 67 1020.8/1201 (MCS11) 18.45 18.26 21.37 23.63 -2.26 1.30 22.67 29.63 -6.96
5775 155 CDD AVG 996 67 1020.8/1201 (MCS11) 16.00 15.81 18.92 30.00 -11.08 1.30 20.22 - -
Table 7-135. ISED CDD Primary 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)
iz Conducted | Conducted ) ) . .
§ g Freq [MHz] |Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit Power Ant. Qaln Max e.L.r.p. Max Gl Gl
a3 . [dBi] [dBm] Limit [dBm] | Margin [dB]
e Antenna WFSB | Antennada | Summed [dBm] Margin [dB]
ga 5250 50 CDD AVG 996x2 68 2041.6/2402 (MCS11) 9.98 9.94 ‘ 12.97 23.98 -11.01 1.40 14.37 22.57 -8.20

Table 7-136. ISED CDD Primary 160MHz BW (UNIl) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)
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@ clement

FCC CDD Diversity Conducted Output Power Measurements (RU26)

Conducted Powers [dBm] Conilugizsl || Ceeliiiss

Freq [MHz] |Channel | Mode |Detector | RU Size |[RU Index| Data Rate [Mbps] Power Limit Power
Antenna 4a Antenna 2a Summed [dBm] Margin [dB]

CDD AVG 26 0 25/29.4 (MCS11) 8.93 8.97 11.96 23.98 -12.02

5180 36 CDD AVG 26 4 25/29.4 (MCS11) 8.89 8.77 11.84 23.98 -12.14
CDD AVG 26 8 25/29.4 (MCS11) 8.84 8.87 11.86 23.98 -12.12

CDD AVG 26 0 25/29.4 (MCS11) 8.76 9.00 11.89 23.98 -12.09

5200 40 CDD AVG 26 4 25/29.4 (MCS11) 8.89 8.79 11.85 23.98 -12.13
CDD AVG 26 8 25/29.4 (MCS11) 8.81 9.00 11.92 23.98 -12.06

CDD AVG 26 0 25/29.4 (MCS11) 8.91 8.76 11.85 23.98 -12.13

5240 48 CDD AVG 26 4 25/29.4 (MCS11) 8.90 8.87 11.90 23.98 -12.08
CDD AVG 26 8 25/29.4 (MCS11) 8.84 8.79 11.83 23.98 -12.15

CDD AVG 26 0 25/29.4 (MCS11) 9.24 9.08 12.17 30.00 -17.83

5745 149 CDD AVG 26 4 25/29.4 (MCS11) 9.50 9.28 12.40 30.00 -17.60
CDD AVG 26 8 25/29.4 (MCS11) 9.26 9.05 12.16 30.00 -17.84

CDD AVG 26 0 25/29.4 (MCS11) 9.12 9.18 12.16 30.00 -17.84

5785 157 CDD AVG 26 4 25/29.4 (MCS11) 9.33 9.36 12.36 30.00 -17.64
CDD AVG 26 8 25/29.4 (MCS11) 9.09 9.19 12.15 30.00 -17.85

CDD AVG 26 0 25/29.4 (MCS11) 9.14 9.14 12.15 30.00 -17.85

5825 165 CDD AVG 26 4 25/29.4 (MCS11) 9.48 9.29 12.40 30.00 -17.60
CDD AVG 26 8 25/29.4 (MCS11) 9.28 9.03 12.17 30.00 -17.83

Table 7-137. FCC CDD Diversity 20MHz BW (UNII) Maximum Conducted Output Power (RU26)

Conducted Powers [dBm] Calidlieicel || CeEliE:

Freq [MHz] [Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Antenna 4a Antenna 2a Summed [dBm] Margin [dB]

CDD AVG 26 0 25/29.4 (MCS11) 8.75 9.00 11.89 23.98 -12.09

5190 38 CDD AVG 26 8 25/29.4 (MCS11) 8.92 8.75 11.85 23.98 -12.13
CDD AVG 26 17 25/29.4 (MCS11) 8.85 8.78 11.82 23.98 -12.16

CDD AVG 26 0 25/29.4 (MCS11) 8.98 8.81 11.91 23.98 -12.07

5230 46 CDD AVG 26 8 25/29.4 (MCS11) 8.82 9.00 11.92 23.98 -12.06
CDD AVG 26 17 25/29.4 (MCS11) 8.92 8.95 11.95 23.98 -12.03

CDD AVG 26 0 25/29.4 (MCS11) 9.05 9.06 12.06 30.00 -17.94

5755 151 CDD AVG 26 8 25/29.4 (MCS11) 9.50 9.38 12.45 30.00 -17.55
CDD AVG 26 17 25/29.4 (MCS11) 9.17 9.00 12.09 30.00 -17.91

CDD AVG 26 0 25/29.4 (MCS11) 8.99 9.14 12.07 30.00 -17.93

5795 159 CDD AVG 26 8 25/29.4 (MCS11) 9.38 9.30 12.35 30.00 -17.65
CDD AVG 26 17 25/29.4 (MCS11) 9.04 9.02 12.04 30.00 -17.96

Table 7-138. FCC CDD Diversity 40MHz BW (UNII) Maximum Conducted Output Power (RU26)

Conducted Powers [dBm] Coniluizel || Ceeliiss

Freq [MHz] |Channel | Mode |Detector | RU Size |[RU Index| Data Rate [Mbps] Power Limit Power
Antenna 4a Antenna 2a Summed [dBm] Margin [dB]

CDD AVG 26 0 25/29.4 (MCS11) 8.99 8.99 12.00 23.98 -11.98

5210 42 CDD AVG 26 18 25/29.4 (MCS11) 9.00 8.97 12.00 23.98 -11.98
CDD AVG 26 36 25/29.4 (MCS11) 8.86 8.91 11.89 23.98 -12.09

CDD AVG 26 0 25/29.4 (MCS11) 9.17 9.14 12.16 30.00 -17.84

5775 155 CDD AVG 26 18 25/29.4 (MCS11) 9.49 9.38 12.44 30.00 -17.56
CDD AVG 26 36 25/29.4 (MCS11) 9.26 8.93 12.11 30.00 -17.89

Table 7-139. FCC CDD Diversity 80MHz BW (UNII) Maximum Conducted Output Power (RU26)
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@ clement

ISED CDD/SDM Diversity Conducted Output Power Measurements (RU26)

Conducted | Conducted . . . .
Freq [MHz] |Channel | Mode [Detector | RU Size [RU Index| Data Rate [Mbps] i — Power Limit Power (it Glam EEICHRR: Max elr.p. elr.p.
N [dBi] [dBm] Limit [dBm] | Margin [dB]
Antenna 4a Antenna 2a [dBm] Margin [dB]
SDM AVG 26 0 25/29.4 (MCS11) 6.84 6.94 9.90 23.98 -14.08 -1.34 8.56 22.57 -14.01
5180 36 SDM AVG 26 4 25/29.4 (MCS11) 6.84 6.90 9.88 23.98 -14.10 -1.34 8.54 22.57 -14.03
SDM AVG 26 8 25/29.4 (MCS11) 6.95 6.89 9.93 23.98 -14.05 -1.34 8.59 22.57 -13.98
SDM AVG 26 0 25/29.4 (MCS11) 6.86 6.80 9.84 23.98 -14.14 -1.34 8.50 22.57 -14.07
5200 40 SDM | AVG 26 4 25/29.4 (MCS11) 6.95 6.80 9.88 23.98 -14.10 -1.34 8.54 2257 -14.03
SDM AVG 26 8 25/29.4 (MCS11) 6.88 6.71 9.81 23.98 -14.17 -1.34 8.47 22.57 -14.10
SDM AVG 26 0 25/29.4 (MCS11) 6.90 6.69 9.81 23.98 -14.17 -1.34 8.47 22.57 -14.10
5240 48 SDM AVG 26 4 25/29.4 (MCS11) 7.00 6.85 9.94 23.98 -14.04 -1.34 8.60 22.57 -13.97
SDM AVG 26 8 25/29.4 (MCS11) 6.89 6.87 9.89 23.98 -14.09 -1.34 8.55 22.57 -14.02
CDD AVG 26 0 25/29.4 (MCS11) 9.24 9.08 12.17 30.00 -17.83 1.30 13.47 - -
5745 149 CDD AVG 26 4 25/29.4 (MCS11) 9.50 9.28 12.40 30.00 -17.60 1.30 13.70 - -
CDD AVG 26 8 25/29.4 (MCS11) 9.26 9.05 12.16 30.00 -17.84 1.30 13.46 - -
CDD AVG 26 0 25/29.4 (MCS11) 9.12 9.18 12.16 30.00 -17.84 1.30 13.46 - -
5785 157 CDD AVG 26 4 25/29.4 (MCS11) 9.33 9.36 12.36 30.00 -17.64 1.30 13.66 - -
CDD AVG 26 8 25/29.4 (MCS11) 9.09 9.19 12.15 30.00 -17.85 1.30 13.45 ° =
CDD AVG 26 0 25/29.4 (MCS11) 9.14 9.14 12.15 30.00 -17.85 1.30 13.45 - -
5825 165 CDD AVG 26 4 25/29.4 (MCS11) 9.48 9.29 12.40 30.00 -17.60 1.30 13.70 - -
CDD AVG 26 8 25/29.4 (MCS11) 9.28 9.03 12.17 30.00 -17.83 1.30 13.47 - -
Table 7-140. ISED CDD/SDM Diversity 20MHz BW (UNII) Maximum Conducted Output Power (RU26)
Conducted | Conducted . . . .
Freq [MHz] | Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] GG (R (] Power Limit |  Power AL EED || RXGIRR, || MECG, | Gl
a [dBi] [dBm] Limit [dBm] | Margin [dB]
Antenna 4a Antenna 2a [dBm] Margin [dB]
SDM AVG 26 0 25/29.4 (MCS11) 6.91 6.80 9.87 23.98 -14.11 -1.34 8.53 22.57 -14.04
5190 38 SDM AVG 26 8 25/29.4 (MCS11) 6.77 6.86 9.82 23.98 -14.16 -1.34 8.48 22.57 -14.09
SDM AVG 26 17 25/29.4 (MCS11) 6.88 6.90 9.90 23.98 -14.08 -1.34 8.56 22.57 -14.01
SDM AVG 26 0 25/29.4 (MCS11) 6.92 6.93 9.94 23.98 -14.04 -1.34 8.60 22.57 -13.97
5230 46 SDM AVG 26 8 25/29.4 (MCS11) 6.88 6.76 9.83 23.98 -14.15 -1.34 8.49 22.57 -14.08
SDM | AVG 26 17 25/29.4 (MCS11) 7.00 7.00 10.01 23.98 -13.97 -1.34 8.67 2257 -13.90
CDD AVG 26 0 25/29.4 (MCS11) 9.05 9.06 12.06 30.00 -17.94 1.30 13.36 - -
5755 151 CDD AVG 26 8 25/29.4 (MCS11) 9.50 9.38 12.45 30.00 -17.55 1.30 13.75 - -
CDD AVG 26 17 25/29.4 (MCS11) 9.17 9.00 12.09 30.00 -17.91 1.30 13.39 - -
CDD AVG 26 0 25/29.4 (MCS11) 8.99 9.14 12.07 30.00 -17.93 1.30 13.37 - -
5795 159 CDD AVG 26 8 25/29.4 (MCS11) 9.38 9.30 12.35 30.00 -17.65 1.30 13.65 - -
CcDD | AVG 26 17 25/29.4 (MCS11) 9,04 9.02 12.04 30.00 -17.96 1.30 13.34 - -
Table 7-141. ISED CDD/SDM Diversity 40MHz BW (UNII) Maximum Conducted Output Power (RU26)
Conducted | Conducted . , . .
Freq [MHz] |Channel | Mode |[Detector | RU Size [RU Index| Data Rate [Mbps] oI (R (] Power Limit Power AR Qaln DEREIR, Max eLrp. el.r.p.
. [dBi] [dBm] Limit [dBm] | Margin [dB]
Antenna 4a Antenna 2a Summed [dBm] Margin [dB]
SDM AVG 26 0 25/29.4 (MCS11) 6.88 6.77 9.84 23.98 -14.14 -1.34 8.50 22.57 -14.07
5210 42 SDM | AVG 26 18 25/29.4 (MCS11) 6.72 6.88 9.81 23.98 -14.17 -1.34 8.47 2257 -14.10
SDM AVG 26 36 25/29.4 (MCS11) 6.84 6.88 9.87 23.98 -14.11 -1.34 8.53 22.57 -14.04
CDD AVG 26 0 25/29.4 (MCS11) 9.17 9.14 12.16 30.00 -17.84 1.30 13.46 - -
5775 155 CDD AVG 26 18 25/29.4 (MCS11) 9.49 9.38 12.44 30.00 -17.56 1.30 13.74 - -
CDD AVG 26 36 25/29.4 (MCS11) 9.26 8.93 12.11 30.00 -17.89 1.30 13.41 - -
Table 7-142. ISED CDD/SDM Diversity 80MHz BW (UNII) Maximum Conducted Output Power (RU26)
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@ clement

FCC CDD Diversity Conducted Output Power Measurements (RU52)

Conducted Powers [dBm] Conmilueice] || GerEliE:

Freq [MHz] |Channel | Mode |Detector | RU Size |[RU Index| Data Rate [Mbps] Power Limit Power
Antenna 4a Antenna 2a Summed [dBm] Margin [dB]

CDD AVG 52 37 50/58.8 (MCS11) 11.87 11.97 14.93 23.62 -8.69

5260 52 CDD AVG 52 39 50/58.8 (MCS11) 11.79 11.91 14.86 23.62 -8.76
CDD AVG 52 40 50/58.8 (MCS11) 11.92 11.95 14.95 23.62 -8.67

CDD AVG 52 37 50/58.8 (MCS11) 11.67 11.75 14.72 23.62 -8.90

5300 60 CDD AVG 52 39 50/58.8 (MCS11) 11.80 11.96 14.89 23.62 -8.73
CDD AVG 52 40 50/58.8 (MCS11) 11.86 11.98 14.93 23.62 -8.69

CDD AVG 52 37 50/58.8 (MCS11) 11.93 11.83 14.89 23.62 -8.73

5320 64 CDD AVG 52 39 50/58.8 (MCS11) 11.97 11.85 14.92 23.62 -8.70
CDD AVG 52 40 50/58.8 (MCS11) 11.82 12.00 14.92 23.62 -8.70

CDD AVG 52 37 50/58.8 (MCS11) 11.96 11.80 14.89 23.63 -8.74

5500 100 CDD AVG 52 39 50/58.8 (MCS11) 11.91 11.79 14.86 23.63 -8.77
CDD AVG 52 40 50/58.8 (MCS11) 11.90 11.87 14.89 23.63 -8.74

CDD AVG 52 37 50/58.8 (MCS11) 11.97 11.91 14.95 23.63 -8.68

5580 116 CDD AVG 52 39 50/58.8 (MCS11) 11.91 11.89 14.91 23.63 -8.72
CDD AVG 52 40 50/58.8 (MCS11) 12.00 11.94 14.98 23.63 -8.65

CDD AVG 52 37 50/58.8 (MCS11) 11.95 12.00 14.99 23.63 -8.64

5720 144 CDD AVG 52 39 50/58.8 (MCS11) 11.95 11.98 14.97 23.63 -8.66
CDD AVG 52 40 50/58.8 (MCS11) 11.85 12.00 14.93 23.63 -8.70

Table 7-143. FCC CDD Diversity 20MHz BW (UNII) Maximum Conducted Output Power (RU52)

Conducted Powers [dBm] Coitlueisd | Comilieic

Freq [MHz] |Channel | Mode |Detector | RU Size |[RU Index| Data Rate [Mbps] Power Limit Power
Antenna 4a Antenna 2a Summed [dBm] Margin [dB]

CDD AVG 52 37 50/58.8 (MCS11) 11.76 11.90 14.84 23.62 -8.78

5270 54 CDD AVG 52 40 50/58.8 (MCS11) 11.85 12.00 14.94 23.62 -8.68
CDD AVG 52 44 50/58.8 (MCS11) 11.82 11.91 14.88 23.62 -8.74

CDD AVG 52 37 50/58.8 (MCS11) 11.93 11.91 14.93 23.62 -8.69

5310 62 CDD AVG 52 40 50/58.8 (MCS11) 11.83 11.92 14.89 23.62 -8.73
CDD AVG 52 44 50/58.8 (MCS11) 11.96 11.81 14.90 23.62 -8.72

CDD AVG 52 37 50/58.8 (MCS11) 11.86 11.83 14.86 23.63 -8.77

5510 102 CDD AVG 52 40 50/58.8 (MCS11) 12.00 11.81 14.92 23.63 -8.71
CDD AVG 52 44 50/58.8 (MCS11) 11.94 11.97 14.96 23.63 -8.67

CDD AVG 52 37 50/58.8 (MCS11) 11.85 11.96 14.91 23.63 -8.72

5590 118 CDD AVG 52 40 50/58.8 (MCS11) 11.88 11.81 14.86 23.63 -8.77
CDD AVG 52 44 50/58.8 (MCS11) 11.97 11.81 14.90 23.63 -8.73

CDD AVG 52 37 50/58.8 (MCS11) 11.80 11.94 14.88 23.63 =875

5710 142 CDD AVG 52 40 50/58.8 (MCS11) 11.85 12.00 14.94 23.63 -8.69
CDD AVG 52 44 50/58.8 (MCS11) 11.79 11.79 14.80 23.63 -8.83

Table 7-144. FCC CDD Diversity 40MHz BW (UNII) Maximum Conducted Output Power (RU52)

Conducted Powers [dBm] Condlueizel || Ceielcie

Freq [MHz] [Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Antenna 4a Antenna 2a Summed [dBm] Margin [dB]

CDD AVG 52 37 50/58.8 (MCS11) 11.91 11.83 14.88 23.62 -8.74

5290 58 CDD AVG 52 44 50/58.8 (MCS11) 11.79 12.00 14.90 23.62 -8.72
CDD AVG 52 52 50/58.8 (MCS11) 11.93 11.93 14.94 23.62 -8.68

CDD AVG 52 37 50/58.8 (MCS11) 11.79 11.92 14.87 23.63 -8.76

5530 106 CDD AVG 52 44 50/58.8 (MCS11) 11.84 12.00 14.93 23.63 -8.70
CDD AVG 52 52 50/58.8 (MCS11) 11.90 11.92 14.92 23.63 -8.71

CDD AVG 52 37 50/58.8 (MCS11) 11.95 11.87 14.92 23.63 -8.71

5610 122 CDD AVG 52 44 50/58.8 (MCS11) 11.90 12.00 14.96 23.63 -8.67
CDD AVG 52 52 50/58.8 (MCS11) 11.84 11.90 14.88 23.63 -8.75

CDD AVG 52 37 50/58.8 (MCS11) 11.77 11.93 14.86 23.63 -8.77

5690 138 CDD AVG 52 44 50/58.8 (MCS11) 11.77 11.86 14.83 23.63 -8.80
CDD AVG 52 52 50/58.8 (MCS11) 11.91 11.98 14.95 23.63 -8.68

Table 7-145. FCC CDD Diversity 80MHz BW (UNIl) Maximum Conducted Output Power (RU52)
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Conducted Powers [dBm] Centdlueiied | Comelieicd
:’E‘ Freq [MHz] |Channel | Mode |Detector | RU Size |[RU Index| Data Rate [Mbps] Power Limit Power

s g Antenna 4a Antenna 2a Summed [dBm] Margin [dB]
8 o 50 (L) CDD AVG 52 37 50/58.8 (MCS11) 9.92 9.76 12.85 23.98 -11.13
o) % 5250 CDD AVG 52 52 50/58.8 (MCS11) 9.97 9.86 12.92 23.98 -11.06
N C 50 (U) CDD AVG 52 52 50/58.8 (MCS11) 9.93 10.00 12.98 23.62 -10.64
(:5 8 114 (V) CDD AVG 52 37 50/58.8 (MCS11) 9.30 9.49 12.41 23.63 -11.22
Yo} 5570 CDD AVG 52 52 50/58.8 (MCS11) 9.29 9.33 12.32 23.63 -11.31
114 (V) CDD AVG 52 52 50/58.8 (MCS11) 9.35 9.47 12.42 23.63 -11.21

Table 7-146. FCC CDD Diversity 160MHz BW (UNII) Maximum Conducted Output Power (RU52)
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ISED CDD/SDM Diversity Conducted Output Power Measurements (RU52)

Conducted | Conducted . . . .
Freq [MHz] |Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Gmilasie) (Remem (€] Power Limit Power Qs G_am 2% @, Max eLrp. e.I:r.p.
. [dBi] [dBm] Limit [dBm] | Margin [dB]
Antenna 4a Antenna 2a Summed [dBm] Margin [dB]
CDD AVG 52 37 50/58.8 (MCS11) 11.87 11.97 14.93 23.62 -8.69 -1.40 13.53 29.62 -16.09
5260 52 CDD AVG 52 39 50/58.8 (MCS11) 11.79 1191 14.86 23.62 -8.76 -1.40 13.46 29.62 -16.16
CDD AVG 52 40 50/58.8 (MCS11) 11.92 11.95 14.95 23.62 -8.67 -1.40 13.55 29.62 -16.07
CDD AVG 52 37 50/58.8 (MCS11) 11.67 11.75 14.72 23.62 -8.90 -1.40 13.32 29.62 -16.30
5300 60 CDD AVG 52 39 50/58.8 (MCS11) 11.80 11.96 14.89 23.62 -8.73 -1.40 13.49 29.62 -16.13
CDD AVG 52 40 50/58.8 (MCS11) 11.86 11.98 14.93 23.62 -8.69 -1.40 1353 29.62 -16.09
CDD AVG 52 37 50/58.8 (MCS11) 11.93 11.83 14.89 23.62 -8.73 -1.40 13.49 29.62 -16.13
5320 64 CDD AVG 52 39 50/58.8 (MCS11) 11.97 11.85 14.92 23.62 -8.70 -1.40 13.52 29.62 -16.10
CDD AVG 52 40 50/58.8 (MCS11) 11.82 12.00 14.92 23.62 -8.70 -1.40 13.52 29.62 -16.10
CDD AVG 52 37 50/58.8 (MCS11) 11.96 11.80 14.89 23.63 -8.74 1.30 16.19 29.63 -13.44
5500 100 CDD AVG 52 39 50/58.8 (MCS11) 11.91 11.79 14.86 23.63 -8.77 1.30 16.16 29.63 -13.47
CDD AVG 52 40 50/58.8 (MCS11) 11.90 11.87 14.89 23.63 -8.74 1.30 16.19 29.63 -13.44
CDD AVG 52 37 50/58.8 (MCS11) 11.97 11.91 14.95 23.63 -8.68 1.30 16.25 29.63 -13.38
5580 116 CDD AVG 52 39 50/58.8 (MCS11) 11.91 11.89 14.91 23.63 -8.72 1.30 16.21 29.63 -13.42
CDD AVG 52 40 50/58.8 (MCS11) 12.00 11.94 14.98 23.63 -8.65 1.30 16.28 29.63 -13.35
CDD AVG 52 37 50/58.8 (MCS11) 11.95 12.00 14.99 23.63 -8.64 1.30 16.29 29.63 -13.34
5720 144 CDD AVG 52 39 50/58.8 (MCS11) 11.95 11.98 14.97 23.63 -8.66 1.30 16.27 29.63 -13.36
CDD AVG 52 40 50/58.8 (MCS11) 11.85 12.00 14.93 23.63 -8.70 1.30 16.23 29.63 -13.40
Table 7-147. ISED CDD Diversity 20MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU52)
Conducted | Conducted . . . .
Freq [MHz] |Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] i ) Power Limit Power ant Qajn LSS Max elr.p. elr.p.
N [dBi] [dBm] Limit [dBm] | Margin [dB]
Antenna 4a Antenna 2a Summed [dBm] Margin [dB]
CDD AVG 52 37 50/58.8 (MCS11) 11.76 11.90 14.84 23.62 -8.78 -1.40 13.44 29.62 -16.18
5270 54 CDD AVG 52 40 50/58.8 (MCS11) 11.85 12.00 14.94 23.62 -8.68 -1.40 13.54 29.62 -16.08
CDD AVG 52 44 50/58.8 (MCS11) 11.82 11.91 14.88 23.62 -8.74 -1.40 13.48 29.62 -16.14
CDD AVG 52 37 50/58.8 (MCS11) 11.93 1191 14.93 23.62 -8.69 -1.40 13.53 29.62 -16.09
5310 62 CDD AVG 52 40 50/58.8 (MCS11) 11.83 11.92 14.89 23.62 -8.73 -1.40 13.49 29.62 -16.13
CDD AVG 52 44 50/58.8 (MCS11) 11.96 11.81 14.90 23.62 -8.72 -1.40 13.50 29.62 -16.12
CDD AVG 52 37 50/58.8 (MCS11) 11.86 11.83 14.86 23.63 -8.77 1.30 16.16 29.63 -13.47
5510 102 CDD AVG 52 40 50/58.8 (MCS11) 12.00 11.81 14.92 23.63 -8.71 1.30 16.22 29.63 -13.41
CDD AVG 52 44 50/58.8 (MCS11) 11.94 11.97 14.96 23.63 -8.67 1.30 16.26 29.63 -13.37
CDD AVG 52 37 50/58.8 (MCS11) 11.89 11.78 14.85 23.63 -8.78 1.30 16.15 29.63 -13.48
5550 110 CDD AVG 52 40 50/58.8 (MCS11) 11.83 11.89 14.87 23.63 -8.76 1.30 16.17 29.63 -13.46
CDD AVG 52 44 50/58.8 (MCS11) 11.96 11.96 14.97 23.63 -8.66 1.30 16.27 29.63 -13.36
CDD AVG 52 37 50/58.8 (MCS11) 11.80 11.94 14.88 23.63 -8.75 1.30 16.18 29.63 -13.45
5710 142 CDD AVG 52 40 50/58.8 (MCS11) 11.85 12.00 14.94 23.63 -8.69 1.30 16.24 29.63 -13.39
CDD AVG 52 44 50/58.8 (MCS11) 11.79 11.79 14.80 23.63 -8.83 1.30 16.10 29.63 -13.53
Table 7-148. ISED CDD Diversity 40MHz BW (UNIl) Maximum Conducted Output Power and Max EIRP (RU52)
Conducted | Conducted . . . .
Freq [MHz] |Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] i — Power Limit Power (it G_am LG Max elr.p. elr.p.
N [dBi] [dBm] Limit [dBm] | Margin [dB]
Antenna 4a Antenna 2a [dBm] Margin [dB]
CDD AVG 52 37 50/58.8 (MCS11) 12.00 11.83 14.92 23.62 -8.70 -1.40 13.52 29.62 -16.10
5290 58 CDD AVG 52 44 50/58.8 (MCS11) 11.79 12.00 14.90 23.62 -8.72 -1.40 13.50 29.62 -16.12
CDD AVG 52 52 50/58.8 (MCS11) 11.93 11.93 14.94 23.62 -8.68 -1.40 13.54 29.62 -16.08
CDD AVG 52 37 50/58.8 (MCS11) 11.79 11.92 14.87 23.63 -8.76 1.30 16.17 29.63 -13.46
5530 106 CDD AVG 52 44 50/58.8 (MCS11) 11.84 12.00 14.93 23.63 -8.70 1.30 16.23 29.63 -13.40
CDD AVG 52 52 50/58.8 (MCS11) 12.00 11.92 14.97 23.63 -8.66 1.30 16.27 29.63 -13.36
CDD AVG 52 37 50/58.8 (MCS11) 11.77 11.93 14.86 23.63 -8.77 1.30 16.16 29.63 -13.47
5690 138 CDD AVG 52 44 50/58.8 (MCS11) 11.77 11.86 14.83 23.63 -8.80 1.30 16.13 29.63 -13.50
CDD AVG 52 52 50/58.8 (MCS11) 11.91 11.98 14.95 23.63 -8.68 1.30 16.25 29.63 -13.38
Table 7-149. ISED CDD Diversity 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU52)
— Conducted | Conducted . . . .
~ £| Freq [MHz] |Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] i h— ) Power Limit Power ANt an e Max elr.p. eLr.p.
N I O . [dBi] [dBm] Limit [dBm] | Margin [dB]
IS Antenna 4a Antenna 2a Summed [dBm] Margin [dB]
8 § -E 50 (L) SDM AVG 52 37 50/58.8 (MCS11) 9.93 9.85 12.90 23.98 -11.08 -1.34 11.56 22.57 -11.01
= g 5250 SDM AVG 52 52 50/58.8 (MCS11) 9.88 9.83 12.86 23.98 -11.12 -1.34 11.52 22.57 -11.05
50 (V) SDM AVG 52 52 50/58.8 (MCS11) 9.95 9.94 12.95 23.62 -10.67 -1.55 11.40 22.57 -11.17

Table 7-150. ISED SDM Diversity 160MHz BW (UNIl) Maximum Conducted Output Power and Max EIRP (RU52)
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FCC CDD Diversity Conducted Output Power Measurements (Highest Power Among Partially-Loaded RU’s)

Conducted Powers [dBm] Colidlugizel || eielicie:

Freq [MHz] [Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Antenna 4a Antenna 2a Summed [dBm] Margin [dB]

5180 36 CDD AVG 106 53 106.3/125 (MCS11) 14.88 14.78 17.84 23.98 -6.14
CDD AVG 106 54 106.3/125 (MCS11) 14.87 14.92 17.91 23.98 -6.07

5200 20 CDD AVG 106 53 106.3/125 (MCS11) 15.00 14.93 17.97 23.98 -6.01
CDD AVG 106 54 106.3/125 (MCS11) 14.85 14.97 17.92 23.98 -6.06

5240 28 CDD AVG 106 53 106.3/125 (MCS11) 14.79 14.81 17.81 23.98 -6.17
CDD AVG 106 54 106.3/125 (MCS11) 14.90 15.00 17.96 23.98 -6.02

5260 52 CDD AVG 106 58 106.3/125 (MCS11) 14.93 14.84 17.90 23.62 -5.72
CDD AVG 106 54 106.3/125 (MCS11) 14.96 14.84 17.91 23.62 -5.71

5300 60 CDD AVG 106 53 106.3/125 (MCS11) 14.85 15.00 17.93 23.62 -5.69
CDD AVG 106 54 106.3/125 (MCS11) 14.84 14.89 17.87 23.62 -5.75

5320 64 CDD AVG 106 53 106.3/125 (MCS11) 14.91 14.97 17.95 23.62 -5.67
CDD AVG 106 54 106.3/125 (MCS11) 15.00 14.76 17.89 23.62 -5.73

5500 100 CDD AVG 106 58 106.3/125 (MCS11) 13.90 14.00 16.96 23.63 -6.67
CDD AVG 106 54 106.3/125 (MCS11) 13.81 13.97 16.90 23.63 -6.73

5520 104 CDD AVG 106 53 106.3/125 (MCS11) 14.84 14.89 17.87 23.63 -5.76
CDD AVG 106 54 106.3/125 (MCS11) 14.84 14.80 17.83 23.63 -5.80

5580 116 CDD AVG 106 53 106.3/125 (MCS11) 14.78 14.92 17.86 23.63 -5.77
CDD AVG 106 54 106.3/125 (MCS11) 14.79 14.92 17.87 23.63 -5.76

5680 136 CDD AVG 106 53 106.3/125 (MCS11) 15.00 14.97 18.00 23.63 -5.63
CDD AVG 106 54 106.3/125 (MCS11) 14.80 14.82 17.82 23.63 -5.81

5700 140 CDD AVG 106 58 106.3/125 (MCS11) 13.91 13.85 16.89 23.63 -6.74
CDD AVG 106 54 106.3/125 (MCS11) 13.82 13.98 16.91 23.63 -6.72

5720 144 CDD AVG 106 53 106.3/125 (MCS11) 14.78 14.81 17.81 23.63 -5.82
CDD AVG 106 54 106.3/125 (MCS11) 14.89 14.84 17.88 23.63 -5.75

5745 149 CDD AVG 106 53 106.3/125 (MCS11) 15.35 15.05 18.21 30.00 -11.79
CDD AVG 106 54 106.3/125 (MCS11) 15.50 15.04 18.29 30.00 -11.71

5785 157 CDD AVG 106 58 106.3/125 (MCS11) 15.49 15.27 18.39 30.00 -11.61
CDD AVG 106 54 106.3/125 (MCS11) 15.46 15.22 18.35 30.00 -11.65

5805 165 CDD AVG 106 53 106.3/125 (MCS11) 15.30 15.25 18.28 30.00 -11.72
CDD AVG 106 54 106.3/125 (MCS11) 15.43 15.15 18.30 30.00 -11.70

Table 7-151. FCC CDD Diversity

20MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)

Conducted Powers [dBm] Coniilugizel || el

Freq [MHz] [Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Antenna 4a Antenna 2a Summed [dBm] Margin [dB]

5190 38 CDD AVG 242 61 243.8/286.8 (MCS11) 12.34 12.42 15.39 23.98 -8.59
CDD AVG 242 62 243.8/286.8 (MCS11) 12.31 12.26 15.30 23.98 -8.68

5230 46 CDD AVG 242 61 243.8/286.8 (MCS11) 16.94 16.96 19.96 23.98 -4.02
CDD AVG 242 62 243.8/286.8 (MCS11) 16.88 16.89 19.90 23.98 -4.08

5270 54 CDD AVG 242 61 243.8/286.8 (MCS11) 17.00 16.84 19.93 23.62 -3.69
CDD AVG 242 62 243.8/286.8 (MCS11) 16.91 16.71 19.82 23.62 -3.80

5310 62 CDD AVG 242 61 243.8/286.8 (MCS11) 13.40 13.50 16.46 23.62 -7.16
CDD AVG 242 62 243.8/286.8 (MCS11) 13.47 13.33 16.41 23.62 -7.21

5510 102 CDD AVG 242 61 243.8/286.8 (MCS11) 12.47 12.49 15.49 23.63 -8.14
CDD AVG 242 62 243.8/286.8 (MCS11) 12.47 12.30 15.40 23.63 -8.23

5550 110 CDD AVG 242 61 243.8/286.8 (MCS11) 16.44 16.44 19.45 23.63 -4.18
CDD AVG 242 62 243.8/286.8 (MCS11) 16.47 16.39 19.44 23.63 -4.19

5590 118 CDD AVG 242 61 243.8/286.8 (MCS11) 16.90 16.96 19.94 23.63 -3.69
CDD AVG 242 62 243.8/286.8 (MCS11) 16.88 17.00 19.95 23.63 -3.68

5630 126 CDD AVG 242 61 243.8/286.8 (MCS11) 16.96 16.98 19.98 23.63 -3.65
CDD AVG 242 62 243.8/286.8 (MCS11) 16.94 16.97 19.96 23.63 -3.67

5670 134 CDD AVG 242 61 243.8/286.8 (MCS11) 14.87 14.71 17.80 23.63 -5.83
CDD AVG 242 62 243.8/286.8 (MCS11) 14.86 14.89 17.89 23.63 -5.74

CDD AVG 106 53 106.3/125 (MCS11) 14.92 14.88 17.91 23.63 -5.72

5710 142 CDD AVG 106 54 106.3/125 (MCS11) 14.94 15.00 17.98 23.63 -5.65
CDD AVG 106 56 106.3/125 (MCS11) 15.00 14.75 17.89 23.63 -5.74

5755 151 CDD AVG 242 61 243.8/286.8 (MCS11) 18.32 18.15 21.25 30.00 -8.75
CDD AVG 242 62 243.8/286.8 (MCS11) 18.21 18.13 21.18 30.00 -8.82

5795 159 CDD AVG 242 61 243.8/286.8 (MCS11) 18.15 18.13 21.15 30.00 -8.85
CDD AVG 242 62 243.8/286.8 (MCS11) 18.17 18.22 21.20 30.00 -8.80

Table 7-152. FCC CDD Diversity 40MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
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@ clement

. Conducted Powers [dBm] Conduc_te(_i Conmiluiei
Freq [MHz] [Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Antenna 4a Antenna 2a Summed [dBm] Margin [dB]
5210 22 CDD AVG 484 65 487.5/573.5 (MCS11) 11.89 12.00 14.95 23.98 -9.03
CDD AVG 484 66 487.5/573.5 (MCS11) 11.99 11.88 14.95 23.98 -9.03
5290 58 CDD AVG 484 65 487.5/573.5 (MCS11) 12.96 12.84 15.91 23.62 -7.71
CDD AVG 484 66 487.5/573.5 (MCS11) 13.00 12.79 15.91 23.62 -7.71
5530 106 CDD AVG 484 65 487.5/573.5 (MCS11) 12.00 11.90 14.96 23.63 -8.67
CDD AVG 484 66 487.5/573.5 (MCS11) 11.78 11.85 14.83 23.63 -8.80
5610 122 CDD AVG 484 65 487.5/573.5 (MCS11) 15.28 15.44 18.37 23.63 -5.26
CDD AVG 484 66 487.5/573.5 (MCS11) 15.43 15.44 18.44 23.63 -5.19
5690 138 CDD AVG 484 65 487.5/573.5 (MCS11) 14.80 14.82 17.82 23.63 -5.81
CDD AVG 484 66 487.5/573.5 (MCS11) 14.82 14.96 17.90 23.63 -5.73
5775 155 CDD AVG 484 65 487.5/573.5 (MCS11) 15.85 15.80 18.84 30.00 -11.16
CDD AVG 484 66 487.5/573.5 (MCS11) 16.00 15.97 19.00 30.00 -11.00
Table 7-153. FCC CDD Diversity 80MHz BW (UNIl) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
Conducted | Conducted
N = Freq [MHz] |Channel | Mode |Detector | RU Size |[RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit Power
NID Antenna 4a Antenna 2a Summed [dBm] Margin [dB]
5 g % 5250 50 (L) CDD AVG 996 67 1020.8/1201 (MCS11) 9.85 9.79 12.83 23.98 -11.15
Lo 3 c 5250 50 (V) CDD AVG 996 67 1020.8/1201 (MCS11) 9.78 9.95 12.88 23.62 -10.74
~ g 5570 114 (L) CDD AVG 996 67 1020.8/1201 (MCS11) 9.33 9.36 12.35 23.63 -11.28
5570 114 (V) CDD AVG 996 67 1020.8/1201 (MCS11) 9.36 9.35 12.37 23.63 -11.26

Table 7-154. FCC CDD Diversity 160MHz BW (UNIl) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
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ISED CDD/SDM Diversity Conducted Output Measurements(Highest Power Among Partially-Loaded RU’s)

Conducted | Conducted

Freq [MHz] | Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] GG (R (] Power Limit |  Power AL EED || REXEIRR, || RECHGR, | Gl
a [dBi] [dBm] Limit [dBm] | Margin [dB]
Antenna 4a Antenna 2a [dBm] Margin [dB]
o150 w SOV | AVG | 106 53| 1063125 (MCS11) 12.77 12.01 15.85 23.98 8.3 134 1451 2257 8.06
soM | AvG | 106 54| 1063125 (MCS11) 13.00 12.95 15.98 23.98 8.00 L3 14.64 22,57 .93
w200 o LSoM | AvG | 106 53| 106.3/125 (MCS11) 12.98 12.78 15.89 23.98 8.09 134 1455 22,57 8.02
som | AvG | 106 54| 1063125 (MCS11) 12.86 13.00 15.94 23.98 B.04 ) 14.60 2257 707
w220 w |soM | Aave [ 106 53| 106.3/125 (MCS11) 12.96 12.82 15.90 23.98 8.08 134 1256 22,57 801
SoM | _AvG | 106 54| 106.3/125 (MCS11) 13.00 12.96 15.99 23.98 7.99 134 12.65 22,57 7.92
5260 52 CDD AVG 106 53 106.3/125 (MCS11) 14.93 14.84 17.90 23.62 -5.72 -1.40 16.50 29.62 -13.12
CDD AVG 106 54 106.3/125 (MCS11) 14.96 14.84 17.91 23.62 -5.71 -1.40 16.51 29.62 -13.11
w200 w |Lcoo | AvG | 10 53| 1063125 (MCS11) 14.85 15.00 17.03 23.62 5.60 140 1653 20,62 13.00
coD | AvG | 106 54| 1063125 (MCS11) 14.84 14.89 17.87 23.62 575 a0 16.47 20,62 1315
w520 o Lcoo [ AvG | 106 53| 106.3/125 (MCS11) 1401 14.97 17.95 23.62 567 .40 1655 29.62 1307
coD | AvG | 106 54| 106.3/125 (MCS11) 15.00 14.76 17.89 23.62 573 .40 16.49 29,62 1313
w500 00 |Co0 | Ave | 106 53| 106.3/125 (MICS11) 13.90 12.00 16.96 23.63 6,67 1.30 1826 29.63 1137
CDD AVG 106 54 106.3/125 (MCS11) 13.81 13.97 16.90 23.63 -6.73 1.30 18.20 29.63 -11.43
w20 1on | oD | Ave | 106 53| 1063125 (MCS11) 1484 14.89 17.87 23.63 5.76 1.30 19.07 29,63 1046
coD | AvG | 106 54| 1063125 (MCS11) 1484 14.80 17.83 23.63 5.80 130 19.13 20.63 1050
w550 15 |00 | Ave | 106 53| 106.3/125 (MCS11) 14.78 14.92 17.86 23.63 577 130 19.16 20,63 1047
cDD | AvG | 106 54| 106.3/125 (MCS11) 14.79 14.92 17.87 23.63 576 130 19.07 2063 1046
w550 25 |0 | Ave | 106 53| 106.3/125 (MCS11) 15.00 14.97 18.00 23.63 563 130 19.30 29.63 1033
cDD_| AvG | 106 54| 106.3/125 (MCS11) 14.80 14.82 17.82 23.63 581 1.30 19.12 29.63 1051
700 0 Lcoo [ AvG [ 108 53 | 106.3/125 (MCS11) 13.91 13.85 16.80 23.63 6.74 1.30 18.10 29.63 ETYT)
coD | AvG | 106 54| 1063125 (MCS11) 1382 13.98 16.01 23.63 572 130 1821 20,63 142
o0 1 |00 | Ave | 106 53| 106.3/125 (MCS11) 14.78 1481 1781 23.63 582 130 19.11 29.63 1052
cDD | AvG | 106 54| 106.3/125 (MCS11) 14.89 12.84 17.88 23.63 575 130 19.18 29.63 1045
s v oD | Ave | 106 53| 106.3/125 (MCS11) 1535 15.05 1821 30.00 ETR 130 1951 - -
CDD_| AVG | 106 54| 106.3/125 (MCS11) 1550 1504 18.29 30.00 ETRZ 130 19.59 - -
5785 157 CDD AVG 106 53 106.3/125 (MCS11) 15.49 15.27 18.39 30.00 -11.61 1.30 19.69 - -
coD | AvG | 106 54| 1063125 (VCS11) 15.46 15.22 18.35 30,00 1165 130 1965 - -
we2s o5 | CoD | Ave | 106 53| 1063125 (MCS11) 15.30 15.25 16.28 30.00 ETRZ] 130 1958 - -
coD | AvG | 106 54| 106.3/125 (MCS11) 1543 15.15 18.30 30.00 ETRS 130 19.60

Table 7-155. ISED CDD/SDM Diversity 20MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)

Conducted | Conducted

Freq [MHz] |Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] G (Rome (] Power Limit Power an G.am MR QARG Max eLrp. eLrp.
A [dBi] [dBm] Limit [dBm] | Margin [dB]
Antenna 4a Antenna 2a [dBm] Margin [dB]
5190 38 SDM AVG 242 61 243.8/286.8 (MCS11) 12.38 12.41 15.40 23.98 -8.58 -1.34 14.06 22.57 -8.51
SDM AVG 242 62 243.8/286.8 (MCS11) 12.34 12.48 15.42 23.98 -8.56 -1.34 14.08 22.57 -8.49
5230 26 SDM AVG 242 61 243.8/286.8 (MCS11) 15.00 14.95 17.98 23.98 -6.00 -1.34 16.64 22.57 -5.93
SDM AVG 242 62 243.8/286.8 (MCS11) 14.90 14.79 17.85 23.98 -6.13 -1.34 16.51 22.57 -6.06
5270 54 CDD AVG 242 61 243.8/286.8 (MCS11) 17.00 16.84 19.93 23.62 -3.69 -1.40 18.53 29.62 -11.09
CDD AVG 242 62 243.8/286.8 (MCS11) 16.91 16.71 19.82 23.62 -3.80 -1.40 18.42 29.62 -11.20
5310 62 CDD AVG 242 61 243.8/286.8 (MCS11) 13.40 13.50 16.46 23.62 S 6) -1.40 15.06 29.62 -14.56
CDD AVG 242 62 243.8/286.8 (MCS11) 13.47 13.33 16.41 23.62 -7.21 -1.40 15.01 29.62 -14.61
5510 102 CDD AVG 242 61 243.8/286.8 (MCS11) 12.47 12.49 15.49 23.63 -8.14 1.30 16.79 29.63 -12.84
CDD AVG 242 62 243.8/286.8 (MCS11) 12.47 12.30 15.40 23.63 -8.23 1.30 16.70 29.63 -12.93
5550 110 CDD AVG 242 61 243.8/286.8 (MCS11) 16.44 16.44 19.45 23.63 -4.18 1.30 20.75 29.63 -8.88
CDD AVG 242 62 243.8/286.8 (MCS11) 16.47 16.39 19.44 23.63 -4.19 1.30 20.74 29.63 -8.89
5670 134 CDD AVG 242 61 243.8/286.8 (MCS11) 14.87 14.71 17.80 23.63 -5.83 1.30 19.10 29.63 -10.53
CDD AVG 242 62 243.8/286.8 (MCS11) 14.86 14.89 17.89 23.63 -5.74 1.30 19.19 29.63 -10.44
CDD AVG 106 53 106.3/125 (MCS11) 14.92 14.88 17.91 23.63 -5.72 1.30 19.21 29.63 -10.42
5710 142 CDD AVG 106 54 106.3/125 (MCS11) 14.94 15.00 17.98 23.63 -5.65 1.30 19.28 29.63 -10.35
CDD AVG 106 56 106.3/125 (MCS11) 15.00 14.75 17.89 23.63 -5.74 1.30 19.19 29.63 -10.44
5755 151 CDD AVG 242 61 243.8/286.8 (MCS11) 18.32 18.15 21.25 30.00 -8.75 1.30 22.55 o °
CDD AVG 242 62 243.8/286.8 (MCS11) 18.21 18.13 21.18 30.00 -8.82 1.30 22.48 ° =
5795 159 CDD AVG 242 61 243.8/286.8 (MCS11) 18.15 18.13 Zilils 30.00 -8.85 1.30 22.45 - -
CDD AVG 242 62 243.8/286.8 (MCS11) 18.17 18.22 21.20 30.00 -8.80 1.30 22.50

Table 7-156. ISED CDD/SDM Diversity 40MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)

Conducted | Conducted

Freq [MHz] |Channel | Mode Detector | RU Size [RU Index| Data Rate [Mbps] i i h— Power Limit Power Ltk G.a'" Re Max elr.p. elr.p.
N [dBi] [dBm] Limit [dBm] | Margin [dB]
Antenna 4a Antenna 2a [dBm] Margin [dB]
5210 " CDD AVG 484 65 487.5/573.5 (MCS11) 12.00 11.88 14.95 23.98 -9.03 -1.10 13.85 22.57 -8.72
CDD AVG 484 66 487.5/573.5 (MCS11) 11.90 11.81 14.87 23.98 -9.11 -1.10 13.77 22.57 -8.80
5200 58 CDD AVG 484 65 487.5/573.5 (MCS11) 12.96 12.84 15.91 23.62 =7.71 -1.40 14.51 29.62 -15.11
CDD AVG 484 66 487.5/573.5 (MCS11) 13.00 12.79 15.91 23.62 -7.71 -1.40 1451 29.62 -15.11
— . CDD AVG 484 65  [487.5/573.5 (MCS11) 12.00 11.90 14.96 23.63 -8.67 1.30 16.26 29.63 -13.37
CDD AVG 484 66 487.5/573.5 (MCS11) 11.78 11.85 14.83 23.63 -8.80 1.30 16.13 29.63 -13.50
5600 138 CDD AVG 484 65 487.5/573.5 (MCS11) 14.80 14.82 17.82 23.63 -5.81 1.30 19.12 29.63 -10.51
CDD AVG 484 66 487.5/573.5 (MCS11) 14.82 14.96 17.90 23.63 -5.73 1.30 19.20 29.63 -10.43
5775 155 CDD AVG 484 65 487.5/573.5 (MCS11) 15.85 15.80 18.84 30.00 -11.16 1.30 20.14 = =
CDD AVG 484 66 487.5/573.5 (MCS11) 16.00 15.97 19.00 30.00 -11.00 1.30 20.30 o

Table 7-157. ISED CDD Diversity 80MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)

= Conducted | Conducted . . . h
= P B Max Max
NI B Freq [MHz] |Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Camliee:) RaEm [(Em) Power Limit Power (it Glam elLrp. iax e.L.r.p- eLr.p.
I=S 4B in [dB: [dBi] [dBm] Limit [dBm] | Margin [dB]
053 Antenna 4a Antenna 2a [dBm] Margin [dB]
© a5 5250 50 (L) CDD AVG 996 67 1020.8/1201 (MCS11) 9.92 9.90 12.92 23.98 -11.06 -1.10 11.82 22.57 -10.75
= 5250 50 (V) CDD AVG 996 67 1020.8/1201 (MCS11) 9.93 9.91 12.93 23.98 -11.05 -1.40 11.53 22.57 -11.04

Table 7-158. ISED CDD Diversity 160MHz BW (UNIl) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
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FCC CDD Diversity Conducted Output Power Measurements (Fully-loaded RU)

. Conducted Powers [dBm] Conduc‘tetlj Comsluzizs

Freq [MHz] |Channel | Mode |Detector | RU Size |[RU Index| Data Rate [Mbps] Power Limit Power
Antenna 4a Antenna 2a Summed [dBm] Margin [dB]

5180 36 CDD AVG 242 61 243.8/286.8 (MCS11) 14.93 14.89 17.92 23.98 -6.06

5200 40 CDD AVG 242 61 243.8/286.8 (MCS11) 17.00 16.93 19.98 23.98 -4.00

5240 48 CDD AVG 242 61 243.8/286.8 (MCS11) 16.73 16.92 19.83 23.98 -4.15

5260 52 CDD AVG 242 61 243.8/286.8 (MCS11) 16.86 16.85 19.87 23.62 -3.75

5300 60 CDD AVG 242 61 243.8/286.8 (MCS11) 16.98 17.00 20.00 23.62 -3.62

5320 64 CDD AVG 242 61 243.8/286.8 (MCS11) 15.49 15.34 18.42 23.62 -5.20

5500 100 CDD AVG 242 61 243.8/286.8 (MCS11) 13.90 13.75 16.84 23.63 -6.79

5520 104 CDD AVG 242 61 243.8/286.8 (MCS11) 17.00 16.92 19.97 23.63 -3.66

5580 116 CDD AVG 242 61 243.8/286.8 (MCS11) 16.76 16.69 19.74 23.63 -3.89

5680 136 CDD AVG 242 61 243.8/286.8 (MCS11) 16.88 16.79 19.85 23.63 -3.78

5700 140 CDD AVG 242 61 243.8/286.8 (MCS11) 13.95 14.00 16.98 23.63 -6.65

5720 144 CDD AVG 242 61 243.8/286.8 (MCS11) 16.97 16.90 19.95 23.63 -3.68

5745 149 CDD AVG 242 61 243.8/286.8 (MCS11) 18.27 18.15 21.22 30.00 -8.78

5785 157 CDD AVG 242 61 243.8/286.8 (MCS11) 18.50 18.22 21.37 30.00 -8.63

5825 165 CDD AVG 242 61 243.8/286.8 (MCS11) 18.48 18.20 21.35 30.00 -8.65

Table 7-159. FCC CDD Diversity 20MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)

Conducted | Conducted

Freq [MHz] |Channel| Mode |Detector|RU Size |RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit | Power
Antenna 4a Antenna 2a Summed [dBm] Margin [dB]

5190 38 CDD AVG 484 65 487.5/573.5 (MCS11) 12.30 12.50 15.41 23.98 -8.57

5230 46 CDD AVG 484 65 487.5/573.5 (MCS11) 18.37 18.35 21.37 23.98 -2.61

5270 54 CDD AVG 484 65 487.5/573.5 (MCS11) 18.42 18.26 21.35 23.62 -2.27

5310 62 CDD AVG 484 65 487.5/573.5 (MCS11) 13.50 13.39 16.46 23.62 -7.16

5510 102 CDD AVG 484 65 487.5/573.5 (MCS11) 12.36 12.31 15.34 23.63 -8.29

5550 110 CDD AVG 484 65 487.5/573.5 (MCS11) 16.40 16.47 19.45 23.63 -4.18

5590 118 CDD AVG 484 65 487.5/573.5 (MCS11) 18.41 18.35 21.39 23.63 -2.24

5630 126 CDD AVG 484 65 487.5/573.5 (MCS11) 18.44 18.50 21.48 23.63 -2.15

5670 134 CDD AVG 484 65 487.5/573.5 (MCS11) 15.00 14.76 17.89 23.63 -5.74

5710 142 CDD AVG 484 65 487.5/573.5 (MCS11) 18.41 18.37 21.40 23.63 -2.23

5755 151 CDD AVG 484 65 487.5/573.5 (MCS11) 18.34 18.22 21.29 30.00 -8.71

5795 159 CDD AVG 484 65 487.5/573.5 (MCS11) 18.31 18.35 21.34 30.00 -8.66

Table 7-160. FCC CDD Diversity 40MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)

Conducted | Conducted

Freq [MHz] |Channel| Mode |Detector|RU Size |RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit | Power
Antenna 4a Antenna 2a Summed [dBm] Margin [dB]

5210 42 CDD AVG 996 67 1020.8/1201 (MCS11) 11.93 11.83 14.89 23.98 -9.09

5290 58 CDD AVG 996 67 1020.8/1201 (MCS11) 12.91 12.79 15.86 23.62 -7.76

5530 106 CDD AVG 996 67 1020.8/1201 (MCS11) 11.98 11.82 14.91 23.63 -8.72

5610 122 CDD AVG 996 67 1020.8/1201 (MCS11) 15.31 15.43 18.38 23.63 -5.25

5690 138 CDD AVG 996 67 1020.8/1201 (MCS11) 18.26 15.11 19.98 23.63 -3.65

5775 155 CDD AVG 996 67 1020.8/1201 (MCS11) 15.81 15.84 18.83 30.00 -11.17
Table 7-161. FCC CDD Diversity 80MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
= Conducted | Conducted

N :’E % Freq [MHz] |Channel | Mode |Detector | RU Size |[RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit Power
52 z Antenna 4a Antenna 2a Summed [dBm] Margin [dB]

L g % 5250 50 CDD AVG 996x2 68 2041.6/2402 (MCS11) 9.88 9.79 12.85 23.98 -11.13

o 5570 114 CDD AVG 996x2 68 2041.6/2402 (MCS11) 9.35 9.41 12.39 23.63 -11.24

Table 7-162. FCC CDD Diversity 160MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-23-R2.BCG

Test Dates:
1/3/2024 - 3/24/2024

EUT Type:
Tablet Device

Page 118 of 450

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



@ clement

ISED CDD/SDM Diversity Conducted Output Power Measurements (Fully-loaded RU)

Conducted | Conducted

Conducted Powers [dBm] Ant. Gain Max e.i.r.p. | Max e.i.r.p. ei.r.p.

Freq [MHz] |Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power p P :
Antenna 4a Antenna 2a Summed [dBm] Margin [dB] (= Ry Clt3 L) || Bt (]

5180 36 SDM AVG 242 61 243.8/286.8 (MCS11) 14.87 14.95 17.92 23.98 -6.06 -1.34 16.58 22.57 -5.99
5200 40 SDM AVG 242 61 243.8/286.8 (MCS11) 15.00 14.98 18.00 23.98 -5.98 -1.34 16.66 22.57 -5.91
5240 48 SDM AVG 242 61 243.8/286.8 (MCS11) 14.92 14.96 17.95 23.98 -6.03 -1.34 16.61 22.57 -5.96
5260 52 CDD AVG 242 61 243.8/286.8 (MCS11) 16.86 16.85 19.87 23.62 -3.75 -1.40 18.47 29.62 =iliLis
5300 60 CDD AVG 242 61 243.8/286.8 (MCS11) 16.98 17.00 20.00 23.62 -3.62 -1.40 18.60 29.62 -11.02
5320 64 CDD AVG 242 61 243.8/286.8 (MCS11) 15.49 15.34 18.42 23.62 -5.20 -1.40 17.02 29.62 -12.60
5500 100 CDD AVG 242 61 243.8/286.8 (MCS11) 13.90 13.75 16.84 23.63 -6.79 1.30 18.14 29.63 -11.49
5520 104 CDD AVG 242 61 243.8/286.8 (MCS11) 17.00 16.92 19.97 23.63 -3.66 1.30 21.27 29.63 -8.36
5580 116 CDD AVG 242 61 243.8/286.8 (MCS11) 16.76 16.69 19.74 23.63 -3.89 1.30 21.04 29.63 -8.59
5680 136 CDD AVG 242 61 243.8/286.8 (MCS11) 16.88 16.79 19.85 23.63 -3.78 1.30 21.15 29.63 -8.48
5700 140 CDD AVG 242 61 243.8/286.8 (MCS11) 13.95 14.00 16.98 23.63 -6.65 1.30 18.28 29.63 -11.35
5720 144 CDD AVG 242 61 243.8/286.8 (MCS11) 16.97 16.90 19.95 23.63 -3.68 1.30 21.25 29.63 -8.38
5745 149 CDD AVG 242 61 243.8/286.8 (MCS11) 18.27 18.15 21.22 30.00 -8.78 1.30 22.52 - -
5785 157 CDD AVG 242 61 243.8/286.8 (MCS11) 18.50 18.22 21.37 30.00 -8.63 1.30 22.67 = =
5825 165 CDD AVG 242 61 243.8/286.8 (MCS11) 18.48 18.20 21.35 30.00 -8.65 1.30 22.65 °

Table 7-163. ISED CDD/SDM Diversity 20MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)

Conducted | Conducted

Freq [MHz] |Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] GG (Roma (] Power Limit Power Antd.saln Ma);;.l.r.p. I[Vlax e;.é.p. M e.I:r.paB
Antenna 4a Antenna 2a [dBm] Margin [dB] Lo [dBm] it [aB8m) )| Margin)[dB]

5190 38 CDD AVG 484 65 487.5/573.5 (MCS11) 12.29 12.45 15.38 23.98 -8.60 -1.10 14.28 22.57 -8.29
5230 46 SDM AVG 484 65 487.5/573.5 (MCS11) 17.30 17.37 20.34 23.98 -3.64 -1.34 19.00 22.57 -3.57
5270 54 CDD AVG 484 65 487.5/573.5 (MCS11) 18.42 18.26 21.35 23.62 -2.27 -1.40 19.95 29.62 -9.67
5310 62 CDD AVG 484 65 487.5/573.5 (MCS11) 13.50 13.39 16.46 23.62 -7.16 -1.40 15.06 29.62 -14.56
5510 102 CDD AVG 484 65 487.5/573.5 (MCS11) 12.36 12.31 15.34 23.63 -8.29 1.30 16.64 29.63 =12:99
5550 110 CDD AVG 484 65 487.5/573.5 (MCS11) 16.50 16.47 19.50 23.63 -4.13 1.30 20.80 29.63 -8.83
5670 134 CDD AVG 484 65 487.5/573.5 (MCS11) 15.00 14.76 17.89 23.63 -5.74 1.30 19.19 29.63 -10.44
5710 142 CDD AVG 484 65 487.5/573.5 (MCS11) 18.41 18.37 21.40 23.63 -2.23 1.30 22.70 29.63 -6.93
5755 151 CDD AVG 484 65 487.5/573.5 (MCS11) 18.34 18.22 21.29 30.00 -8.71 1.30 22.59 - -
5795 159 CDD AVG 484 65 487.5/573.5 (MCS11) 18.31 18.35 21.34 30.00 -8.66 1.30 22.64 -

Table 7-164. ISED CDD/SDM Diversity 40MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)

Conducted Conducted

Freq [MHz] |Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Cemilneied (Romes (& Power Limit Power Ant& G.am Ma);e.l.r.p. Max e.t;.r.p. e.|:r.p‘.1
Antenna 4a Antenna 2a Summed [dBm] Margin [dB] (EE K] e R
5210 42 CDD AVG 996 67 1020.8/1201 (MCS11) 11.84 12.00 14.93 23.98 -9.05 -1.10 13.83 22.57 -8.74
5290 58 CDD AVG 996 67 1020.8/1201 (MCS11) 12.91 12.79 15.86 23.62 -7.76 -1.40 14.46 29.62 -15.16
5530 106 CDD AVG 996 67 1020.8/1201 (MCS11) 11.98 11.82 14.91 23.63 -8.72 1.30 16.21 29.63 -13.42
5690 138 CDD AVG 996 67 1020.8/1201 (MCS11) 18.26 15.11 19.98 23.63 -3.65 1.30 21.28 29.63 -8.35
5775 155 CDD AVG 996 67 1020.8/1201 (MCS11) 15.81 15.84 18.83 30.00 -11.17 1.30 20.13 - -

Table 7-165. ISED CDD Diversity 80MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)

E Conducted | Conducted . . . .

=) Max Max

332 Freq [MHz] |Channel | Mode |Detector | RU Size ([RU Index| Data Rate [Mbps] oI R (Em] Power Limit Power an Qaln eLrp. iax €.1.1.p. eLrp.
a= = DG [dBi] [dBm] Limit [dBm] | Margin [dB]
B Antennada | Antenna2a | Summed [dBm] Margin [dB]

) 5250 50 CDD AVG 996x2 68 2041.6/2402 (MCS11) 9.94 9.85 12.91 23.98 -11.07 -1.10 11.81 22.57 -10.76
oa /.

Table 7-166. ISED CDD Diversity 160MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
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Note:

Per ANSI C63.10-2013 and KDB 662911 v02r01 Section E)1), the conducted powers at Antenna WF5B and
Antenna 4a were first measured separately during CDD/SDM transmission as shown in the section above. The

measured values were then summed in linear power units then converted back to dBm.

Per ANSI C63.10-2013 Subclause 14.4.3, the correlated directional gain is calculated using the following formula,

where Gn is the gain of the nth antenna and Nant, the total number of antennas used.

Directional gain = Gant + Array Gain dBi

Per ANSI C63.10-2013 Subclause 14.4.3, the uncorrelated directional gain is calculated using the following

formula, where Gn is the gain of the nth antenna and Nanr, the total number of antennas used.

Directional gain = 10 log[(10%¥10 + 10710 + . + 10°6V10) / Nant] dBi

Sample CDD/SDM Calculation:

At 5180MHz in 802.11ax (20MHz BW) mode, the average conducted output power was measured to be 6.77 dBm
for Antenna WF5B and 6.84 dBm for Antenna 4a.

Antenna WF5B + Antenna 4a = SDM

Sample e.i.r.p. Calculation:

(6.77 dBm + 6.84 dBm) = (4.75 mW + 4.83 mW) = 9.58 mW = 9.81 dBm

At 5180MHz in 802.11ax (20MHz BW, SDM) mode, the average SDM conducted power was calculated to be 9.81
dBm with directional gain of 0.33 dBi.

e.i.r.p. (dBm) = Conducted Power (dBm) + Ant gain (dBi)

9.81 dBm + 0.33 dBi = 10.14 dBm
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7.5

Maximum Power Spectral Density — 802.11ax OFDMA

§15.407(a.1.iv) §15.407(a.2) §15.407(a.3); RSS-247 [6.2]

Test Overview and Limit

The spectrum analyzer was connected to the antenna terminal while the EUT was operating at its maximum duty
cycle, at its maximum power control level, as defined in ANSI C63.10-2013 and KDB 789033 D02 v02r01, and at
the appropriate frequencies. Method SA-1, as defined in ANSI C63.10-2013 and KDB 789033 D02 v02r01, was
used to measure the power spectral density.

In the 5.15 — 5.25GHz, 5.25 - 5.35GHz, 5.47 — 5.725GHz bands, the maximum permissible power spectral
density is 11dBm/MHz.

In the 5.725 - 5.850GHz band, the maximum permissible power spectral density is 30dBm/500kHz.

Test Procedure Used

ANSI C63.10-2013 — Subclause 12.3.2.2

KDB 789033 D02 v02r01 — Section F

ANSI C63.10-2013 — Subclause 14.3.2.2 Measure-and-Sum Technique
KDB 662911 v02r01 — Section E)2) Measure-and-Sum Technique

Test Settings

1.

© ©® N o g bk w D

Analyzer was set to the center frequency of the UNII channel under investigation
Span was set to encompass the entire emission bandwidth of the signal

RBW = 1MHz for U-NII 1, 500kHz for U-NII 3

VBW = 3MHz for U-NII 1, = 3 x RBW for U-NII 3

Number of sweep points > 2 x (span/RBW)

Sweep time = auto

Detector = power averaging (RMS)

Trigger was set to free run for all modes

Trace was averaged over 100 sweeps

10. The peak search function of the spectrum analyzer was used to find the peak of the spectrum.

Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

P S -? E l. Illﬁg &—' EUT

Figure 7-4. Test Instrument & Measurement Setup

Test Notes

1.

All of the partially-loaded RU configurations have been investigated for Power Spectral Density
measurement and among all partially-loaded RU configurations, the RU26 configuration was found to be
the worst case. Therefore, only the RU26 (Partially-loaded RU) and RU242 (Fully-loaded RU) data are
included in this section.

2. Low, mid, and high channels were tested and tabular data has been reported. Only mid channel psd plots
have been reported.
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Antenna WF5B Power Spectral Density Measurements

Measured Power Max Power .
Frequency | Channel 802.11 5 3 . Margin
RU Size |RU Index| Data Rate [Mbps] Density Density
[MHz] No. MODE [dB]
[dBm/MHz] [dBm/MHz]
26 0 12.5/14.7 (MCS11) 5.82 11.0 -5.18
5180 36 ax (20MHz) 26 4 12.5/14.7 (MCS11) 4.70 11.0 -6.30
26 8 12.5/14.7 (MCS11) 4.98 11.0 -6.02
26 0 12.5/14.7 (MCS11) 5.57 11.0 -5.43
5200 40 ax (20MHz) 26 4 12.5/14.7 (MCS11) 4.99 11.0 -6.01
26 8 12.5/14.7 (MCS11) 5.11 11.0 -5.89
26 0 12.5/14.7 (MCS11) 5.68 11.0 -5.32
- 5240 48 ax (20MHz) 26 4 12.5/14.7 (MCS11) 5.01 11.0 -5.99
o 26 8 12.5/14.7 (MCS11) 5.12 11.0 -5.88
3 26 0 12.5/14.7 (MCS11) 5.40 11.0 -5.60
5190 38 ax (40MHz) 26 8 12.5/14.7 (MCS11) 5.48 11.0 -5.52
26 17 12.5/14.7 (MCS11) 5.09 11.0 -5.91
26 0 12.5/14.7 (MCS11) 5.13 11.0 -5.87
5230 46 ax (40MHz) 26 8 12.5/14.7 (MCS11) 5.74 11.0 -5.26
26 17 12.5/14.7 (MCS11) 491 11.0 -6.09
26 0 12.5/14.7 (MCS11) 5.22 11.0 -5.78
5210 42 ax (80MHz) 26 18 12.5/14.7 (MCS11) 4.23 11.0 -6.78
26 36 12.5/14.7 (MCS11) 5.72 11.0 -5.28

Table 7-167. Bands 1 Power Spectral Density Measurements Antenna WF5B (RU26)
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Frequency | Channel 802.11 . Measured. Power Max Pc?wer Margin
[MHz] No. MODE RU Size |RU Index| Data Rate [Mbps] Density Density [dB]
[dBm/MHz] [dBm/MHz]
T < 50 (L) 52 37 25/29.4 (MCS11) 3.95 11.0 -7.05
8 N 5250 ax (160MHz) 52 52 25/29.4 (MCS11) 3.75 11.0 -7.25
50 (U) 52 52 25/29.4 (MCS11) 4.33 11.0 -6.67
52 37 25/29.4 (MCS11) 5.94 11.0 -5.06
5260 52 ax (20MHz) 52 38 25/29.4 (MCS11) 6.13 11.0 -4.87
52 40 25/29.4 (MCS11) 5.67 11.0 -5.34
52 37 25/29.4 (MCS11) 5.67 11.0 -5.33
5300 60 ax (20MHz) 52 38 25/29.4 (MCS11) 5.70 11.0 -5.30
52 40 25/29.4 (MCS11) 5.42 11.0 -5.58
52 37 25/29.4 (MCS11) 5.27 11.0 -5.73
< 5320 64 ax (20MHz) 52 38 25/29.4 (MCS11) 5.69 11.0 -5.31
= 52 40 25/29.4 (MCS11) 5.68 11.0 -5.32
5 52 37 25/29.4 (MCS11) 5.57 11.0 -5.43
5270 54 ax (40MHz) 52 40 25/29.4 (MCS11) 6.22 11.0 -4.78
52 44 25/29.4 (MCS11) 5.47 11.0 -5.563
52 37 25/29.4 (MCS11) 5.27 11.0 -5.73
5310 62 ax (40MHz) 52 40 25/29.4 (MCS11) 5.71 11.0 -5.29
52 44 25/29.4 (MCS11) 5.25 11.0 -5.75
52 37 25/29.4 (MCS11) 5.80 11.0 -5.20
5290 58 ax (80MHz) 52 44 25/29.4 (MCS11) 5.40 11.0 -5.60
52 52 25/29.4 (MCS11) 5.57 11.0 -5.43
52 37 25/29.4 (MCS11) 6.31 11.0 -4.69
5500 100 ax (20MHz) 52 38 25/29.4 (MCS11) 6.22 11.0 -4.78
52 40 25/29.4 (MCS11) 5.51 11.0 -5.49
52 37 25/29.4 (MCS11) 5.95 11.0 -5.05
5580 116 ax (20MHz) 52 38 25/29.4 (MCS11) 6.09 11.0 -4.91
52 40 25/29.4 (MCS11) 5.90 11.0 -5.10
52 37 25/29.4 (MCS11) 5.62 11.0 -5.38
5720 144 ax (20MHz) 52 38 25/29.4 (MCS11) 5.99 11.0 -5.01
52 40 25/29.4 (MCS11) 6.00 11.0 -5.01
52 37 25/29.4 (MCS11) 5.15 11.0 -5.85
5510 102 ax (40MHz) 52 40 25/29.4 (MCS11) 5.65 11.0 -5.35
52 44 25/29.4 (MCS11) 5.42 11.0 -5.58
52 37 25/29.4 (MCS11) 5.21 11.0 -5.79
1) 5550 110 ax (40MHz) 52 40 25/29.4 (MCS11) 6.29 11.0 -4.71
3 52 44 25/29.4 (MCS11) 5.17 11.0 -5.83
5 52 37 25/29.4 (MCS11) 5.40 11.0 -5.60
@ 5710 142 ax (40MHz) 52 40 25/29.4 (MCS11) 6.22 11.0 -4.78
52 44 25/29.4 (MCS11) 5.18 11.0 -5.82
52 37 25/29.4 (MCS11) 5.65 11.0 -5.35
5530 106 ax (80MHz) 52 44 25/29.4 (MCS11) 5.39 11.0 -5.61
52 52 25/29.4 (MCS11) 5.67 11.0 -5.33
52 37 25/29.4 (MCS11) 5.56 11.0 -5.44
5610* 122 ax (80MHz) 52 44 25/29.4 (MCS11) 5.84 11.0 -5.16
52 52 25/29.4 (MCS11) 5.56 11.0 -5.44
52 37 25/29.4 (MCS11) 5.14 11.0 -5.86
5690 138 ax (80MHz) 52 44 25/29.4 (MCS11) 5.42 11.0 -5.59
52 52 25/29.4 (MCS11) 5.29 11.0 -5.71
114 (1) 52 37 25/29.4 (MCS11) 2.99 11.0 -8.01
5570* ax (160MHz) 52 52 25/29.4 (MCS11) 3.06 11.0 -7.94
114 (V) 52 52 25/29.4 (MCS11) 2.76 11.0 -8.24

Table 7-168. Bands 2A, 2C Power Spectral Density Measurements Antenna WF5B (RU52)

*TDWR channel is not supported for ISED (denoted by a * next to the frequency)
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Measured Power Max Power .
Frequency 802.11 ) 3 ] Margin
[MHz] Channel MODE RU Size |RU Index| Data Rate [Mbps] Density Density [dB]
[dBm/MHz] [dBm/MHz]
5180 36 ax (20MHz) 242 61 121.9/143.4 (MCS11) 2.81 11.0 -8.19
o 5200 40 ax (20MHz) 242 61 121.9/143.4 (MCS11) 5.89 11.0 -5.11
° 5240 48 ax (20MHz) 242 61 121.9/143.4 (MCS11) 6.38 11.0 -4.62
55 5190 38 ax (40MHz) 484 65 243.8/286.8 (MCS11) -2.18 11.0 -13.18
5230 46 ax (40MHz) 484 65 243.8/286.8 (MCS11) 3.22 11.0 -7.78
5210 42 ax (80MHz) 996 67 510.4/600.5 (MCS11) -5.54 11.0 -16.54
Band 1/2A 5250 50 ax (160MHz) 996x2 68 1020.8/1201 (MCS11) -9.40 11.0 -20.40
5260 52 ax (20MHz) 242 61 121.9/143.4 (MCS11) 6.00 11.0 -5.00
< 5300 60 ax (20MHz) 242 61 121.9/143.4 (MCS11) 5.80 11.0 -5.20
g 5320 64 ax (20MHz) 242 61 121.9/143.4 (MCS11) 3.67 11.0 -7.33
§ 5270 54 ax (40MHz) 484 65 243.8/286.8 (MCS11) 3.03 11.0 -7.98
5310 62 ax (40MHz) 484 65 243.8/286.8 (MCS11) -1.16 11.0 -12.16
5290 58 ax (80MHz) 996 67 510.4/600.5 (MCS11) -4.61 11.0 -15.61
5500 100 ax (20MHz) 242 61 121.9/143.4 (MCS11) 1.56 11.0 -9.44
5580 116 ax (20MHz) 242 61 121.9/143.4 (MCS11) 6.24 11.0 -4.76
5720 144 ax (20MHz) 242 61 121.9/143.4 (MCS11) 6.02 11.0 -4.98
1) 5510 102 ax (40MHz) 484 65 243.8/286.8 (MCS11) -2.62 11.0 -13.62
g 5550 110 ax (40MHz) 484 65 243.8/286.8 (MCS11) 1.06 11.0 -9.95
3 5710 142 ax (40MHz) 484 65 243.8/286.8 (MCS11) 3.24 11.0 -7.76
@ 5530 106 ax (80MHz) 996 67 510.4/600.5 (MCS11) -5.47 11.0 -16.47
5610* 122 ax (80MHz) 996 67 510.4/600.5 (MCS11) -1.42 11.0 -12.42
5690 138 ax (80MHz) 996 67 510.4/600.5 (MCS11) -0.14 11.0 -11.14
5570* 114 ax (160MHz) 996x2 68 1020.8/1201 (MCS11) -11.23 11.0 -22.23

Table 7-169. Bands 1, 2A, 2C Power Spectral Density Measurements Antenna WF5B (Fully-loaded RU)

*TDWR channel is not supported for ISED (denoted by a * next to the frequency)
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Plot 7-169. PSD Antenna WF5B (20MHz BW 11ax Index 0 — RU26 — Ch.40)
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Plot 7-172. PSD Antenna WF5B (20MHz BW 11ax— RU242 — Ch.40)
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Plot 7-173. PSD Antenna WF5B (40MHz BW 1lax Index 0 — RU26 — Ch.46)
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Plot 7-171. PSD Antenna WF5B (20MHz BW 11ax Index 8- RU26 — Ch.40)

Plot 7-174. PSD Antenna WF5B (40MHz BW 11ax Index 8 — RU26 — Ch.46)
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Plot 7-175. PSD Antenna WF5B (40MHz BW 11ax Index 17 — RU26 — Ch.46)
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Plot 7-178. PSD Antenna WF5B (80MHz BW 11ax Index 18 — RU26 — Ch.42)
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Plot 7-176. PSD Antenna WF5B (40MHz BW 1lax — RU484 — Ch.46)
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Plot 7-179. PSD Antenna WF5B (80MHz BW 1lax Index 36 — RU26 — Ch.42)
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Plot 7-177. PSD Antenna WF5B (80MHz BW 11ax Index 0 - RU26 — Ch.42)

Plot 7-180. PSD Antenna WF5B (80MHz BW 11ax — RU996 — Ch.42)
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Plot 7-181. PSD Antenna WF5B (160MHz BW 11ax Index 37 — RU52 — Ch.50 (L)) Plot 7-184. PSD Antenna WF5B (160MHz BW 11lax — RU996x2 — Ch.50)
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Plot 7-182. PSD Antenna WF5B (160MHz BW 11ax Index 52 — RU52 — Ch.50 (L))
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Plot 7-185. PSD Antenna WF5B (20MHz BW 1lax Index 37 — RU52 — Ch.60)
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Plot 7-183. PSD Antenna WF5B (160MHz BW 11ax Index 52 — RU52 — Ch.50 (U))

Plot 7-186. PSD Antenna WF5B (20MHz BW 11ax Index 38 — RU52 — Ch.60)
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Plot 7-187. PSD Antenna WF5B (20MHz BW 11ax Index 40 — RU52 — Ch.60)
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Plot 7-190. PSD Antenna WF5B (40MHz BW 11ax Index 40 — RU52 — Ch.54)
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Plot 7-188. PSD Antenna WF5B (20MHz BW 1lax—RU242 — Ch.60)
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Plot 7-191. PSD Antenna WF5B (40MHz BW 1lax Index 44 — RU52 — Ch.54)
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Plot 7-189. PSD Antenna WF5B (40MHz BW 11lax Index 37 — RU52 — Ch.54)

Plot 7-192. PSD Antenna WF5B (40MHz BW 11lax — RU484 — Ch.54)
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Plot 7-193. PSD Antenna WF5B (80MHz BW 11ax Index 37 — RU52 — Ch.58)

= Keysight Spectrum Analyzer - Swept SA
| .

PN Fest o Trig: Free Run
IFGain:Low  #Atten: 26 dB

#Avg Type HM.S
AvglHold: 1001100

Frequency

5 0. Auto Tune
402 dBm

Ref Offset 0.34 dB.

Mkr1 5.28
Ref 20.34 dBm 5

Center Freq
5.290000000 GHz

StartFreq
5.230000000 GHz

stopFreq
L) 5350000000 GHz

‘!\M\if\l‘- . 'd "
\ ity 4"Lmt‘1|||l"

Freq Offset|
0Hz

Scale Type

Span 120.0 MHz Lin
Sweep 1.000 ms (1001 pts)
sTATUS

Center 5.29000 GHz
#Res BW 1.0 MHz

#V/BW 3.0 MHz*

Plot 7-196. PSD Antenna WF5B (80MHz BW 11ax — RU996 — Ch.58)
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Plot 7-194. PSD Antenna WF5B (80MHz BW 11ax Index 44 — RU52 — Ch.58)
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Plot 7-195. PSD Antenna WF5B (80MHz BW 11ax Index 52 — RU52 — Ch.58)
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Plot 7-197. PSD Antenna WF5B (20MHz BW 1lax Index 37 — RU52 — Ch.116)
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Plot 7-198. PSD Antenna WF5B (20MHz BW 11ax Index 38 — RU52 — Ch.116)
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